
 

OFFSET PRESS 

3200/CD 
3200-NP RYOB1 

 

PARTS LIST 

Nov.'88 (REVISED.P5z11) 



510 516 514 520 522 550 530 350 618 

\ 

240 242 

750 

540 542 
330 
360 

250 

320 

380 
'\ 630 

700 

752 

310 

110 

370 

120 

6
1
10 

6 2 
614 

230 
210 
894 
890 

290 

260 

170 220 

Machine model No. : 5320 Z • 5320 G 

tg.f/rfilii Operation side 

512 

&tg44filf Non operation side 



Affi L 	SECTION INDEX 
-È 	3 /SECTIO N 

 

/■: 	 lEirS 	Bed section 
	

110-170 
	• 

Main section 
	

210-295 
	• 

$ti 	1;15 	Feeder section 
	

310-380 
	• 

Mf(5a — F 1i/« — Ag 	Chute delivery section 
	

410-440 
	• 

-f 	4- • 	 Ink , water section 
	

510-550 
	• 

Fo. 	 1195 	Electrical section 
	

610-630 
	• 

1k /X 1?1:1 	 Accessories section 
	

650-680 
	• 

Cover section 
	

700-752 
	• 

Chain delivery section 
	

860-896 

fg5 	-%1 	 Part number index 
	

il 





Ryobi 3200/CD 
Ryobi 3200-NP 

PARTS LIST 

1) 	 lffi 

— y or) 	 — 	 111 -F• 	\ 0  

3 :/‘•■=1Z41, --Cli,-to  

Thank you for purchasing our offset press. 

Please use this parts list when ordering any parts or consulting a service technician. 

This parts list also includes optional accessories in the related section. 

(IE) 	 / 11 —W1*.  
"17111, 	— i ) 	CDN unit oniy  

(Note) 	The chain delivery unit showing in this parts list is not one for the NP model. 

As to the chain delivery unit of the NP model, please see the separate parts list for the 

CON unit. 

Copyright 	LSI R1120111111TE1 1980 

111 ,R11391are trademarics of Ryobi Limited. 



240 242 

„ 750 

540 542 

320 

380 

700 

!! 752 

310 

- 110 

510 516 514 520 522 550 530 350 618 

250 

170 220 

\ 

230 ----_ 
210 
894— 
890— -- 

290 

370' !!!' 

120 

610 .- 
612-  
614 

**0)*Ick (-1 	3 :.#41è 

   

i 

  

   

    

    

	• 

/—s)l) 

1.  
11~/)1,—,Iz53.1-1--C-f 5 7. 	IJ 

3 :f#- " 

-(01.1) 	3 

5320Z  350 
—1-- —T- 

1 

:f*-q-Its 014 	 :iffi-41=7:i: 

2. /<-9 

1) 19.1cf . 5Mtè 	Wil"MzIll)tzl.■ ±4* 

41.1'.:t.‘115d72 

.t> 

5290 35 133 

§ 	 CONITIINT§ 

 

11. 	L uenew 5055 

 

     

       

      

      

       

           

2) Iffli'aik-q-h■ b75‘ 	L\ -C, E:1.-_(?khtt-C~Ptijkffiffi%0 1.1t-.:1 ‘412.■ 



5290 35 133 

510 516 514 520 522 550 530 350 618 

250 

240 242 

- 750 

,- 540 542 
- 330 
-360 

170 	220 

752 

310 

110 

260 

370 ' 

120 

610 
612 
614 

- 

I F!  

How to use the parts list 

1. Section number 

This parts list is divided into machine sections and each section has a number .  

(Example) 	Section number 

5320Z 350 	
The section number 

The machine model number 

* This number includes both the machine model number and 

the section number.  

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Find the section number needed 

Part to replace 
	

on this illustration of the machine. 

 

ffi 	ffi 	t 	C011ffinin 

  

  

     

     

2) To find the section number and the position identificalton number 

of the part in the illustration when knowing the part number 

To find the section number and 

the position identif.cation number 

use the part number index at the 

end 01 this manual 



/ CONTENTS ) 

Section No. 

5320 Z 110 
5320 Z 120 
5320 Z 170 

,<-.y g717--i. 

;.g :, 77E? 	  
*Ilit 

Seetion name 

Bed 
Bed frame 	  
Variable speed 	  
Pump piping 	  
Main 

Page 

6 
8 
12 

5320 Z 210 1114Mi.. (OPS) 	  Cylinder pressure (OPS) 	  16 
5320 Z 220 /1141t1 .(NOPS) 	  Cylinder pressure (NOPS) 	  20 
5320 Z 230 FES1 	  Impression cylinder 	  24 
5320 Z 240 .1.,jim 	  Blanket cylinder 	  26 
5320 Z 242 d-zklIFI(4;i—it,:r1) 	  Blanket cylinder(17-1 / 4 image) 	  30 
5320 Z 250 IJK Illh 	  Driving 	  34 
5320 Z 260 i7 .4111 	  Cam shaft 	  40 
5320 Z 290 *01  7 t.—i, (OPS) 	  Main frame (OPS) 	  44 
5320 Z 2:95 *tlt '7 1,—./N (NOPS) 	  Main frame (NOPS) 	  46 

Mki Feeder 
5320 G 310 7 4 — 1:-Y-  — 751, 	  Feed table 	  48 
5320 Z 320 --.:—/ ■ —ii,(1.: 	  Paper guide 	  50 
5320 Z 330 1- , % s iNI410 	  Suction driving 	  54 
5320 Z 350 t I, :, 3,  —ffinti 	  Counter driving 	  58 
5320 Z 360 7 4 — F.  Z,  — 	— . 7 4— - 74 .':f 	 Feed roller.feeler finger 	  60 
5320 G 370 7 4 — 1:f--ima_r4 	  Paper feed table lifting 	  64 
5320 Z 380 is4 I- = >1.,  o —4- . 7 4 — I: t- rx 	 Height control bar.feed lever 	  68 

IIM V..3. -- ,JR ,) —) Chute delivery 
5320 Z 410 -< :,= 	1-- 13 — Paper ejecting 	  72 
5320 G 440 wat 	  Paper delivery 	  76 

Ink, water 
5320 G 510 -( ik-7,i-:/ -1- ,., 	  Ink fountain 	  78 
5320 Z 512 -< :/ 4- o 	9 — 	  Ink roller 	  82 
5320 G 514 -< :, 4- ,t-:/ 1,  ---,-"- -‹ :, 	.12   Ink oscillating roller 	  86 
5320 Z 516 7 A- —2, o ---, 	  Form roller 	  90 
5320 Z 520 tlif1/,‹ 	  Operation lever 	  94 
5320 Z 522 *A014 	  Water control 	  98 
5320 Z 530 *o 9 	  Water roller 	  102 
5320 Z 540 Itg51 	  Master cylinder 	  106 
5320 Z 542 /1k151(4,t—ilrri 	) 	  Master cylinder (17-1 / 4 image) 	  110 
5320 Z 550 -( :/4- 7 k 	1. 	  Ink frame 	  114 

Za Electrical 
5320 Z 610 010*.../(115V) 	  Control box (115V) 	  116 
5320 G 612 Ornizt: 	(230V / DEU) 	  Control box (230V / DEU) 	  120 
5320 Z 614 Sii$71 7 	(100V) 	  Control box (100V) 	  124 
5320 G 618 Mk1. 7g 7 	.x 	  Operation box 	  128 
5320 G 630 Ir>1111 

riff§lirra 
Static eliminator 	  
Acceasories 

132 

5320 Z 650 g1/11 gl'a' 	  Accessories 	  134 
5320 G 652 f'MÉ 	  Work organizer 	  136 

5320 G 680 --5--7-( :,4}- 	5,— 	  Tape inserter 	  138 



ffl / CONTENTS ) 

Section No. Section name 

Cover 

Page 

5320 G 700 t /:— 	  Cover 	  142 
5320 G 750 /<— 1 	  Safety cover 1 	  148 
5320 Z 752 ±t /<— 2 	  Safety cover 2 	  152 

tfia ( 	z —.'../T- 1J / 	l) — ) (1 1 ) Chain delivery (Note 1) 

5320 Z 860 7 1,-1. (CD) 	  Frame (CD) 	  154 
5320 Z 870 WIFthfil . tiM$41(CD) 	 Driving and driven shafts (CD) 	  158 
5320 Z 872 .s..—:/ .1) 7,— (CD) 	 Chain gripper (CD) 	  162 
5320 Z 880 1#11Vi.-7,t,  (CD) 	  Paper delivery table (CD) 	  164 
5320 G 890 -6^±1/ WIL/1 (CD) 	  Stand lifting driving (CD) 	  168 
5320 Z 892 -§)--f Vii-f 1: (CD) 	  Side guide (CD) 	  172 
5320 Z 894 /<7 	ff-.( t (CD) 	  Back guide (CD) 	  174 
5320 Z 896 t /t— (CD) 	  Cover (CD) 	  176 

(1 1) 	;:c9/<—• 	 i“) — f1-111*, t 	 IEJ" eftc%I..) 
211fff}/ ■ — 	11 	CDN unit onlyi 	P,R-F 

(Note 1) The chain delivery unit showing in this parts list is not one for the NP model. 

As to the chain delivery unit of the NP model, please see the separate parts list for the 

CON unit. 



'1""»-"71)-L, 

 

SECTION NUMBER 5320Z 110 

BED FRAME 
SECTION 

  

g 



r\"91"71,-L, 

BED 	FRAME 

5320Z SECTION NUMBER 110 

SECTION 
*_-... ormu&cz*Liz. -c-u1s4 	"C" 	1 - i LT F 1É-g-"C;i5C 
Note: When oroenng tems markeo*,mcacate the set number because tnev are avaliable onlv as a set. 

IÈ "q" /U.ffiik-W1- NO.  SET NO. / PART NO. PART NAME ni,V111P-ONENT PARTS NO. Q'ty 

1 	5310 	11 	110-4 1”h" ASSY BED 	ASSY 1 

2 	9710100008 I13 	M10 	 SPRING 	WASHER 	M10 41 

3 	9672102014 11 1),]9WF 	M10X20 	HEXAGON 	BOLT 	M10X20 2 

4 	5310 	11 	151 ZY- STAY 1 

5 	5290 	11 	152 H(bi- LOCK 	COLLAR 1 

6 9684060608 t-~ M6X6 SET 	SCREW 	M6X6 2 

7 	5290 	11 	160 7"5”h BRACKET 1 

8 	5290 	11 	153 i]5- COLLAR 1 

9 9670102008 *M9h159bh 	M10X20 	SOCKET 	BOLT 	M10X20 16 

10 	5290 	13 	111 7"5”F 	 BRACKET 4 

11 	9670081608 979~ M8X16 	SOCKET BOLT M8X16 4 

13 	5290 	14 	120 .)"1>-1"-A JACK 	BASE 4 

16 	5290 	31 	216 7"5-7'JF BRACKET 1 

17 	9660060014 t'.9h 	M6 NUT M6 2 

18 	9672065014 o9h9W11/F 	M6X50 	HEXAGON BOLT M6X50 2 

19 	5290 	31 	213 15<-15 WHEEL 2 

20 	5290 	31 	214 )(5115 BUSHING 2 

21 	9721070008 E-IJ9" 	E-7 E-RING 	E-7 2 

22 	5310 	31 	215 :)1,7h SHAFT 1 

23 	5290 	31 	217 7"5h".9h BRACKET 1 



    

5320Z 120 

VARIABLE SPEED 

 

SECTION NUMBER 

SECTION 

   

    

R 



VARIABLE 	SPEED 

SECTION NUMBER 	 5320Z 120 

SECTION 
*.:_onAU*.P.-CUIs'AL-LMA.0-cst,:/ i.#44-r;t5cLTTL,, 
Note: When oraenng items marked*,Indicate the set number because they are ayailable only as a set. 

NO. 	t7F#41/ffia** 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. 	 CY ty 

5300 	12 	210 1:999I-L 	ASSY VARIABLE 	SPEED 	WORM ASSY 1 

5-8 

5320 	12 	310 1-Y)9:.)” ASSY VARIABLE 	SPEED 	SHAFT 	ASSY 1 

17.18,26,27 

1 	9650052014 715] 	M5X20 	SCREW 	M5X20 1 

2 	5300 	12 	224 701,-1, PLATE 1 

3 	5300 	12 	223 9"11'7° 	(7fq-) 	GRIP 	(IVORY) 1 

3 	5310 	12 	223 9197° 	(9o) GRIP 	(BLACK) 1 

4 	5300 	12 	220-1 ADF"ft, 	(71(*"11-) 	HANDLE 	(IVORY) 1 

4 	5310 	12 	220 n)1-'4., 	(9o) 	 HANDLE 	(BLACK) 1 

5 	9410302008 71".99"t°:; 	3X20 	SPRING 	PIN 	3X20 2 

6 	5300 	12 	212 D1,9F SHAFT 1 

7 	5290 	12 	213 .,t,_ GEAR 1 

8 	5290 	12 	211 7'5”1- BRACKET 1 

9 9710060008 A"”"h 	M6 	 SPRING WASHER M6 7 

10 	9670061208 95'9F;r4)F 	M6X12 	SOCKET 	BOLT 	M6X12 6 

11 	9660080014 1-91- 	M8 NUT 	M8 2 

12 	9721100008 E-11:57 	E-10 E-RING 	E-10 1 

13 	5290 	12 	413 t°:5 PIN 1 

14 	9721070008 E-11:)9" 	E-7 E-RING 	E-7 1 

15 	5290 	12 	412-1 ;')" SCREW 1 

16 	5290 	12 	411 to.:5 PIN 1 

17 	5290 	12 	313 Y-L ARM 1 

18 	9411403600 5-- -11°-t°) 	4X36 	 TAPER 	PIN 	4X36 2 

19 	5290 	12 	314 F)(h5- 	 LOCK 	COLLAR 1 

20 9660060014 t9t. 	M6 	 NUT 	M6 5 

21 	9670064508 ”91-411,1- 	M6X45 	SOCKET 	BOLT 	M6X45 1 

22 9684060608 h;(*!..)" 	M6X6 SET 	SCREW 	M6X6 1 

23 	5290 	12 	315 )(911, BUSHING 2 

24 	9642061614 t'V'Th.)" 	M6X16 SCREW 	M6X16 1 

25 	5290 	12 	317 ‹DD"7-9- INDICATOR 1 

26 	5320 	12 	311 :.)171- SHAFT 1 

27 	5290 	12 	312 1,_. GEAR 1 

28 	5290 	12 	316 M-911°- STOPPER 2 

29 	5290 	11 	163 hA"- COVER 1 

30 9684082008 t~ M8X20 SET 	SCREW 	M8X20 1 

31 	5290 	15 	200-1 'N:9997°-ij- VARIABLE 	SPEED 	PULLEY 1 

32 	97018 f-9- 	100V 400W 	MOTOR 100V 400W 1 

32 97020 f-9- 230V 400W 	MOTOR 230V 400W 1 



n 

5320Z 120 SECTION NUMBER 

ffik 
Wty 

PART NAME 
COMPONENT PARTS NO. 

t.yh#41/g* 
NO. 	SET NO. / PART NO. 

t5,”) M6 

	

—57-115V 400W CW 	MOTOR 115V 400W CW 	 1 

PLAIN WASHER M6 	 4 

W'h9*"151- M6X16 	HEXAGON BOLT M6X16 	 4 

X51—FM” 	 SWITCH 	 1 

	

40 250WV 	CAPACITOR 40 250WV 	 1 

1:)99 

VARIABLE SPEED SECTION 
*z.amitsausi 	 z 	 FIÉ-11-05t5CLTT 
Note: When oroenng items markea*,indicate the set number because they are available oniv as a set. 

32 97052 

33 9716060014 

34 9672061614 

35 97093 

36 99770 





3 

SECTION NUMBER 5320z 170 

SECTION 
1■ ° :)7° 11f/3".5 

PUMP PIPING 

1.1 



SECTION 

Note: When 

PUMP 	PIPING 

a 
5320Z SECTION NUMBER 170 

:"..0)116 ■Puliala&-C1..t * LZOY. fi—J# 	 1.11ilit'St3t L "CT 	Ls, 
orcenng items marked*,mcficate the set number because they are avakaole oniv as a set. 

N 	tvh**/ffiAW* O. 	
SET NO. / PART NO. u~oF/"" 	 PART NAME 

COMPONENT PARTS NO. 
ffin 
Q'ty 

5290 	16 	200-3 :.)9° 	ASSY PUMP 	ASSY 1 

7-9.12-14,29-35,37-47,62,63 

1 	9684082008 M8X20 SET 	SCREW 	M8X20 1 

2 9660080014 J-91.' 	M8 NUT 	M8 1 

3 	90101 Vllit. 	A-35 V—BELT 	A-35 1 

60HZ 60HZ 

3 	90102 1/1"ffiF 	A-36 V—BELT 	A-36 1 

50HZ 50HZ 

4 	5290 	16 	111 7°-11— 	(60HZ) PULLEY 	(60HZ) 1 

4 	5290 	16 	112 7°—q— 	(50HZ) PULLEY 	(50HZ) 1 

7 	91233 45 	il54;" 	3/4 ELBOW 	3/4 1 

8 	91240 9o—A":Y7°15 3/4 NIPPLE 	3/4 5 

9 	5290 	16 	212  CAP 2 

10 	91222 15X22X700 HOSE 	15X22X700 1 

11 	91212 15-11h" 	25 HOSE 	CLAMP 	25 2 

12 	91200 *-7zT2°15 	PT3/4 HOSE 	NIPPLE 	PT3/4 1 

13 	91232 Th'9IW 3/4 ELBOW 	3/4 1 

14 	5290 	34 	152  NIPPLE 2 

15 	91220 10X17X500 HOSE 	10X17X500 1 

16 	91211 fi—XAAs" 	16 HOSE 	BAND 	16 5 

17 	91226 3"Li))*—A 	9X15X485 HOSE 	9X15X485 2 

20 9710050008 ~"/3 	M5 SPRING 	WASHER 	M5 5 

21 	5290 	17 	120 17-9—E115 AIR 	TORMINAL 1 

23 9670052008 ”IJi..*"151' 	M5X20 SOCKET 	BOLT 	M5X20 2 

24 	91814 t"=-114— 	10X17X670 HOSE 	10X1 7X670 2 

25 	9672061214 09,391~ M6X12 HEXAGON 	BOLT 	M6X12 4 

26 9710060008 Ah"* M6 SPRING 	WASHER 	M6 4 

27 	9716060014 t5”/) 	M6 PLAIN 	WASHER 	M6 4 

28 	97018 E-9— 	100V 400W MOTOR 	100V 	400W 1 

28 97020 —51— 	230V 	400W MOTOR 230V 400W 1 

28 	97051 E-9— 	115V 	400W 	CCW MOTOR 	115V 	400W 	CCW 1 

29 	91251 799~97°  6 OIL 	CUP 	6 1 

30 	5290 	16 	412-1 t17V7° CAP 1 

31 	90502 011:)9" 	P-46 0—RING 	P-46 1 

32 	91150 E-15 WICK 1 

33 	5290 	16 	414 ;r'FIL BOTTLE 1 

34 	5290 	16 	413 tVh NUT 1 

35 	91234 IIIW 	3/4 ELBOW 	3/4 1 

36 91228 3'L*— 	9X15X1200 HOSE 	9X15X1200 2 



v')70n<in 

PUMP 	PIPING 

SECTION NUMBER 	5320Z 170 

SECTION 
*zogisAu*a-culsxL-cl-t-A.0-c,t.71-#41--C;tiCLTT 
Notes When ordering items marked*,indicate the set number because thev are available oniy as a set. 

NO. 	:E7T1.1■11C? 	PART NO.  
PART NAME wsw/r:INIPÓNENT PARTS NO. 

fitit« 
Wty 

37 	5290 	16 	311 W't.15 BOTTLE 2 

38 9664050014 fEt- 	M5 WING 	NUT 	M5 2 

39 	5290 	16 	315 4” 13 WASHER 2 

40 	5290 	16 	313 9fil/51 — FILTER 2 

41 	5290 	16 	316 MI9F' STUD 2 

42 	5290 	16 	314 7°Il-.59" SPRING 2 

43 	5290 	16 	312 A°92 PACKING 2 

44 	91231 3/4X3/8 BUSHING 	3/4X3/8 2 

45 	91237 =9.7° 11, 	1/8 NIPPLE 	1/8 1 

46 	91236 1/8 ELBOW 	1/8 1 

47 	5290 	16 	411 no170 P1 PE 1 

48 	91100-1 *°D7° PUMP 1 

49 	9672081614 o9h9*"11,h 	M8X16 	HEXAGON 	BOLT 	M8X16 4 
50 9710080008 )1”13'* 	M8 	 SPRING 	WASHER M8 4 

51 	5290 	17 	112 At°Dh'll, NEEDLE 1 

52 	5290 	17 	111 A"lb7" VALVE 1 

53 9642053014 1"V'3”' M5X30 SCREW M5X30 6 

54 	5290 	17 	117 '7:-E". .KNOB 2 

55 9684050508 h»:.P' 	M5X5 SET 	SCREW 	M5X5 2 

56 	5290 	17 	116 97° CAP 2 

57 	5290 	17 	115 A7° I129 SPRING 2 

58 	5290 	17 	114 At° -.5h9, NEEDLE 1 

59 	5290 	17 	113 W11/7" VALVE 1 

60 	5300 	17 	118 75:,7° CLAMP 1 

61 	5290 	17 	119 9527° CLAMP 1 

62 	91241-1 V7Vh 	1/8X1/4 SOCKET 	1/8X1/4 1 

63 	5290 	16 	415-2 J7'11, NOZZLE 1 

64 91213 *-7,A"Dh' 	19 HOSE 	CLAMP 	19 2 

65 97093 7■ 51—FA‹,f SWITCH 1 

66 99770 3:rY':9'/— 	40 	250WV 	CAPACITOR 	40 250WV 1 

14 



- 



7 

AN‘  
■ 

los" 
,o+* 

26 
‘) 

,o;•: 

(25 
24 

,23 

13 

e) 7 

18 Oftib ■,ffl■ 

32 

„O‘ 
ç 

IllahL.,..41,,,  

_ j-ii_d.). 	4 )^' 	' 	) 
\ '-< 1V.  .44 k% ,_ ,' ..,..  „  

.çi AP' . . 

5 

- - 

0 
	7 	

14..krib 

• 

9 
(D 

  

3 
SECTION NUMBER 

 

(OPS) 

CYLINDER PRESSURE (OPS) 

 

5320Z 210 

SECTION 

  



hiL 	(OPs) 

CYLINDER 	PRESSURE (OPS) 

>#-%- 

SECTION NUMBER 5320Z 	210 

SECTION 
*.=0,SW.Lt*,É,-CUf-SAL 0-C,t.2, CL-CT, 
Note: When orce,ng ttems marked*,indicate the set number because they are ayaliabie only as a set. 

t.yh#41. /gAlt-4-  NO. 	SETNO./PARTNO. 
PART NAME 

COMPONENT PARTS NO. 
fOna 
Q'ty 

5290 	21 	610Z NA)A"- cAM 	LEVER 1 

25,26 

5290 	22 	110Z --()Y?)7-6 IMPRESSION 	ARM 1 

55,56 

2 	9721120008 E-11)9" 	E-12 E-RING 	E-12 31 
3 	5290 	29 	316 4j• WASHER 2 

4 	5290 	22 	141 A99h" STUD 2 

6 	9710100008 A"”"/) 	M10 SPRING 	WASHER 	M10 5 

7 	9660100014 t'h 	M10 NUT 	M10 5 

8 	5290 	22 	420-1 7-G ARM 1 

9 9721070008 E-11)9" 	E-7 E-RING 	E,-.7 5 

10 	5290 	22 	210 .:)" SCREW 2 

11 	90700 Uth 	M8 U -NUT 	M8 2 

12 	5290 	22 	222 A7°,1)9"11h5"- SPRING 	HOLDER 4 

13 	5290 	22 	221 770,1)9 SPRING 1 

14 	5290 	22 	224 7"o?)9 BLOCK 4 

15 	5290 	22 	223 ti"h WASHER 2 

16 	90711 o9t9t9I' 	M8 2D2 	HEXAGON 	NUT 	M8 2TYPES 2 

17 	9662080014 1-9F 	M8 NUT M8 2 

18 9670083008 V”h*"11/F 	M8X30 	SOCKET 	BOLT 	M8X30 4 

19 9660060014 tVh M6 	 NUT M6 1 

20 90640 A/) 	B6 	 TOOTHED 	LOCK WASHER 	B6 1 

21 	5290 	21 	623-1 t0 ) PIN 1 

22 	5290 	21 	712 11)9 LINK 1 

23 	9721100008 E-11)7" 	E-10 E-RING 	E-10 3 

24 	5290 	29 	311 41",) WASHER 2 

25 	5290 	21 	610 UA"- LEVER 1 

26 	5290 	21 	612 )(5115 BUSHING 1 

27 	5290 	21 	711 A5191'" STUD 1 

28 	5290 	21 	316 A7°,1)9" SPRING 1 

29 	5300 	21 	421 11)9 LINK 1 

30 9410301208 77°,1)9"t°) 	3X12 	SPRING 	PIN 	3X12 1 

31 	5290 	21 	510 UA"- LEVER 1 

32 	5290 	21 	521 A7°,1)9" SPRING 1 

33 	5290 	21 	315 -5” LATCH 2 

34 9721040008 E-4)9" 	E-4 E-RING 	E-4 3 

35 	9716060014 t513 	M6 	 PLAIN 	WASHER 	M6 2 

36 	9642051014 J-\`~ M5X10 	 SCREW M5X10 2 

37 9710050014 A"”"17” M5 SPRING 	WASHER 	M5 3 



- :›3›#* 
":›3› 

SECTION NUMBER 
SECTION 

*z.onactiiag&-euWit 	 -t.y  
Note: When oraenng items marked*,mdicate the set number because 

(OPS) 

CYLINDER 	PRESSURE (OPS) 

5320Z 210 

they are avadable only as a set. 

*/10~1. 
NO. 	SET NO. / PART NO. 

PART NAME 115"4*/4':::PÓNENT PARTS NO. 
<RIR 
Crty 

38 98501 hA"— 	360010-1 COVER 	360010-1 1 

39 	9642041014 1—N"3* 	M4X10 SCREW 	M4X10 2 

40 9710040014 A'~* M4 SPRING 	WASHER 	M4 2 

41 	9716040014 t5”13 	M4 PLAIN 	WASHER 	M4 2 

42 	95118 79f11-9— VAL2 ACTUATOR VAL2 1 

43 	5300 21 	424 7°U—h PLATE 1 

44 97313 7í9f V-1C244 SWITCH 	V-1C244 1 

45 	5300 	21 	423 7"5”F BRACKET 1 

45 	5310 25 	529 7'“5”1. BRACKET 1 

5--'1959”9"1)h-(-15 DECLUTCHING 	HANDWHEEL 

46 90644 ~/* A3 TOOTHED 	LOCK WASHER A3 2 

47 9642032014 t'N'3 	M3X20 SCREW 	M3X20 2 

48 	5300 	29 	317 ,,'”) WASHER 2 

49 9660050014 t9h M5 NUT 	M5 3 

50 9672052514 09/39*15F 	M5X25 HEXAGON BOLT 	M5X25 2 

51 	5300 	21 	422 9°[/-1- PLATE 1 

52 	5290 	21 	522 Vh" STUD 1 

53 	5290 29 313 tr'h WASHER 1 

54 	5290 21 	410 Uil'— LEVER 1 

55 	5290 	22 	110 7—L ARM 1 

56 	5290 22 	161 )t5111, BUSHING 1 

57 9670062008 9”hVlbh M6X20 SOCKET BOLT M6X20 1 

59 9660080014 19h 	M8 NUT M8 1 

60 90642 119'~* B8 TOOTHED 	LOCK WASHER B8 1 

61 	5290 	22 	121 t0;) PIN 1 

62 	5290 	21 	313 1/11— LEVER 1 

63 	5290 	21 	319 X7°,]:)9' SPRING 1 

64 	5290 	21 	314 t°:, PIN 1 

65 	5290 	21 	311 11:99 LINK 1 

66 	5290 	21 	312 MIVF' STUD 1 

67 	5290 25 	527 q::)9 	(95'f)) LINK 	(DECLUTCHING 	HANDWHEEL) 1 

68 	5310 	25 	528 7°1,—I. PLATE 1 

95'9f:,9"A:51"15<-15 DECLUTCHING 	HANDWHEEL 

69 	5330 	22 	221 X7° 11:99" SPRING 1 

1R 



10 



SECTION 

53202 2 2 0 1 SECTION NUMBER (NOPS) 

CYLINDER PRESSURE (NOPS) 



SECTION 

Noto: When 

hiL 	(NOPS) 

CYLINDER 	PRESSURE (NOPS) 

3 >#* 
SECTION NUMBER 5320Z 220 

*.zowAu L -ernA.Tyr,t.yr.#*-c-It5cL2Tàts, 
ordering items marked*,Indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO 
PART NAME 

=11PÓNENT PARTS NO. 
1111M 
Crty 

5290 	21 	610Z WAAN"- CAM 	LEVER 1 

27.30 

5290 	22 	150Z IMPRESSION 	ARM 1 

1.2 

5310 	22 	300 7?)T3')tf!)” ASSY IMPRESSION 	ADJUSTMENT SHAFT 1 

46.48.49 

1 	5290 	22 	161 )(911, BUSHING 1 

2 	5290 	22 	150 7-L ARM 1 

3 	5290 	22 	142 X5PW' STUD 1 

4 	90721 099=1,  AW02 LOCK WASHER 	AW02 1 

5 	90720 cl91-'1. 	ANO2 LOCK NUT 	ANO2 1 

6 	5290 	22 	121 t0.7) PIN 1 

7 	9660100014 1".91.. 	M10 NUT 	M10 3 

8 	9710100008 n,,v”t 	M10 SPRING 	WASHER 	M10 3 

9 90642 11 4/"/3" 	B8 TOOTHED 	LOCK WASHER 	B8 1 

10 9660080014 t'h M8 NUT 	M8 1 

11 	9662080014 ”1. M8 NUT M8 2 

12 	90711 o?),39”1- 	M8 	2:)]. HEXAGON NUT M8 2TYPES 2 

13 	5290 	22 	223 ,"/)" WASHER 2 

14 9670083508 979F*9)1.. 	M8X35 SOCKET BOLT 	M8X35 4 

15 	5290 	22 	224 ?"o92 BLOCK 2 

16 	5290 	22 	222 X7° 11)9"$11/9"- SPRING 	HOLDER 4 

17 	5290 	22 	221 A7°,1:99" SPRING 1 

18 90700 Ut91 	M8 U-NUT M8 2 

19 	9721070008 E-11)9" 	E-7 E-RING 	E-7 4 

20 	5290 	22 	210 *9' SCREW 2 

21 	5290 	21 	622 11:)9 LINK 1 

22 9670062008 V”FW'ffil.. 	M6X20 SOCKET BOLT 	M6X20 1 

24 	5290 	21 	642-2 73° T)9" SPRING 1 

25 	5290 21 	630 UA"- LEVER 1 

26 	5290 	21 	623-1 t°:') PIN 1 

27 	5290 	21 	610 till"- LEVER 1 

28 90640 119”"t 	86 TOOTHED 	LOCK WASHER 	B6 1 

29 9660060014 tVh 	M6 NUT 	M6 1 

30 	5290 	21 	612 )491b BUSHING 1 

31 	5290 	29 	311 4/"/) WASHER 1 

32 	9721100008 E-J9" 	E-10 E-RING 	E-10 1 

33 	5290 	21 	621 X5191"' STUD 1 

35 	5290 	22 	141 A51".W' STUD 1 



>#-%- -:›3› 
SECTION NUMBER 

SECTION 
-or 	 -c- 	 t.*-14. 
Note: When oroenng tems marked*,indicate the set numoer because 

)<1.) 	(NOPS) 

CYLINDER 	PRESSURE (NOPS) 

5320Z 	220 

-r;tc L 	Ls, 
they are available only as a set. 

NO. 
-t7F#41}POSA#41 
SET NO. / PART NO. gisa4smF/"" 	 PART NAME 

COMPONENT PARTS NO. Q• ty 

36 5290 29 	316 ii•V\ WASHER 1 

37 9721120008 E-11D9" 	E-12 E—RING 	E-12 2 

39 5290 	22 	430-1 7-6 ARM 1 

40 5300 22 	317 ,ou_h PLATE 1 

41 5300 22 	316-1 —11, SCALE 1 

42 9650062014 11).153!)" 	M6X20 	SCREW 	M6X20 1 

43 5300 22 	313 9'‹115 	(71t"3—) 	DIAL 	(IVORY) 1 

43 5310 	22 	313 51"‹115 	(90) 	 DIAL 	(BLACK) 1 

44 9410301608 A7°3:99"t°:) 	3X16 	SPRING 	PIN 	3X16 3 

45 5290 22 	314 131.1 	 CAM 1 

46 5310 	22 	311 :)177F 	 SHAFT 1 

47 5290 	22 	315 N, 	 CAM 1 

48 9410302008 X7° 11::)9"t°:) 	3X20 	SPRING 	PIN 	3X20 1 

49 5290 22 	320 *1-15 WHEEL 1 

50 5290 22 	330 9:4 PAWL 1 

51 9710050008 A"*”t 	M5 SPRING 	WASHER 	M5 2 

52 9642051014 1-1'~ M5X10 SCREW 	M5X10 2 

53 5290 21 	641 7%7°,1)9"A9Vt"' SPRING 	STUD 1 

54 5330 22 	221 73° 11)9 SPRING 1 

22 





9e1 

SECTION 

- :■ 3:,  
SECTION NUMBER 5320Z 230 7".1i-"`) 

IMPRESSION CYLINDER 



7')F"') 

IMPRESSION 	CYLINDER 

5320Z SECTION NUMBER 230 

SECTION 
*.":0WAU*.2.-"CUfsAL -CMA.0)-C,t.:11.41É-13.-C;t5CL7T, 
Note: When oraenng dems marked *,incricate the set number because they are avallable oniy as a set. 

NO. 
	

SET NO. / PART NO 
PART NAME 

COMPONENT PARTS NO. 
ffin 
Wty 

5310 	23 	121Z <--)7°U”3:9DIJ:i5I'— 	IMPRESSION 	CYLINDER 1 

1,22 

5310 	23 	210 9M°—:)1771.. 	ASSY 	GRIPPER 	SHAFT 	ASSY 1 

4.10,11 

1 	5290 	23 	234 )(515 BUSHING 2 

2 	5290 	29 	315 h)(/]5— LOCK COLLAR 2 

3 9684050508 h)(:)" 	M5X5 SET 	SCREW 	M5X5 8 

4 	5310 	23 	211 ;')1'71.. SHAFT 1 

6 9670062508 95'91-*'ILF 	M6X25 	SOCKET 	BOLT 	M6X25 6 

7 	9652041014 1-5X3:.)' 	M4X10 SCREW 	M4X10 6 

8 	5290 	23 	122 A1-911° — STOPPER 6 

9 	5290 	23 	123 9"M°— GRIPPER 6 

10 	5290 	23 	220 1,11"— LEVER 1 

11 	9411302500 'Y—A°—t°:") 	3X25 TAPER 	PIN 	3X25 1 

12 	5290 	23 	236 A7°11:99 SPRING 2 

13 	5290 	23 	235 U°11.)9159'— SPRING 	HOLDER 2 

14 	5290 	24 	127 151- BOLT 3 

15 	5290 	23 	113 sj...13 WASHER 3 

16 	5290 	23 	112 11— GEAR 1 

17 	9670051001 V”Ft"lbh 	M5X10 	SOCKET 	BOLT 	M5X10 6 

19 	5290 	23 	115 1”11:59".1]11— COVER 1 

20 90210 1'71JD9' 	6206LLBC2P6 	BEARING 	6206LLBC2P6 1 

21 	5310 	23 	114 E,I'91- 	 SHAFT 1 

22 	5310 	23 	121 Dij:99"— 	 IMPRESSION 	CYLINDER 1 

23 90209 1'711)9' 	6205LLBC2P6 	BEARING 	6205LLBC2P6 1 

24 	5290 	23 	116-1 '\'711D9"bll'— COVER 1 

25 	5290 	23 	117 F;t1.5— LOCK COLLAR 1 

26 9684060608 F»fi' M6X6 SET 	SCREW 	M6X6 2 

27 	5290 	23 	312 9'll'11° —)]L GRIPPER 	CAM 1 

28 	5290 	23 	311 ,,N0_41,_ SPACER 1 

29 9670064508 9”Hti'151- 	M6X45 	SOCKET 	BOLT 	M6X45 2 

30 	5290 	23 	231 9"11911°-9"‹ GRIPPER 	BASE 6 



5320Z 240 ' SECTION NUMBER 

SECTION 

',A 

3 \\ L.,  

BLANKET CYLINDER 



 

>#-g- 
SECTION NUMBER 5320z 240 

 

   

BLANKET 	CYLINDER SECT1ON 

Note: When orcering .tems markeo*,indicate the set number because tney are available only as a set. 

NO. 	t7~/Uffla** 
SETNOE/PARTNO. gis~/1"" 	 PART NAME 

COMPONENT PARTS NO. 
flca 

ty 

5290 	24 	310 719M):: 	ASSY BOX 	WRENCH 	ASSY 

44.47-51 

5310 	24 	200-1 9-11)9t?)F9"5:979t-t1551"— 	QUICK 	SET 	BLANKET 	HOLDER ASSY 	1 

58-61 

5310 	24 	230 95:59° 	ASSY CLAMP 	ASSY 1 

25-27.55 

5320 	24 	100 BLANKET 	CYLINDER 1 

20-23 

1 	9670081608 9h'Vh*"15F 	M8X16 	SOCKET 	BOLT 	M8X16 2 

3 	5290 	24 	126 ~— 	 WASHER 1 

4 	5290 24 	123 Ns 	 CAM 1 

5 9670061208 974i'l5h 	M6X12 	SOCKET 	BOLT 	M6X12 6 

7 	5290 	24 	124 'V'711-.)9'/]A'— BEARING 	COVER 1 

8 90208 4i'-151711:59 	6205VV BALL 	BEARING 	6205VV 2 

9 	9648051614 /5-3:.)' 	M5X16 SCREW 	M5X16 3 

10 	5290 	24 	117 /]A'— COVER 1 

11 	5290 	24 	118 135— COLLAR 3 

12 	5290 	24 	127 iti"ffil- BOLT 9 

13 	5290 	24 	275 tp.i.j WASHER 2 

14 	5290 	24 	114 W., CAM 1 

15 	5290 	24 	274 t0.)  PIN 2 

16 	5290 	24 	272 71,- 11)2' RING 1 

17 	5290 	24 	112 1.,.., GEAR 1 

18 	5270 	24 	113 —11,A":5 	(MM) SCALE 	(MM) 1 

19 90730 A°-1)—t) 	1.6X5 	RIVET 	1.6X5 2 

20 	5310 	24 	121 917F SHAFT 1 

21 	5320 	24 	111 7"5:9”1-D9:)9'— 	 BLANKET 	CYLINDER 1 

22 	9660080014 1"'h 	M8 	 NUT 	M8 1 

23 9686082508 1.-)(E)" 	M8X25 SET 	SCREW 	M8X25 1 

24 9684060608 h»:.,' 	M6X6 SET 	SCREW 	M6X6 2 

25 	5290 24 234 9"5-.5”~' BLANKET 	FIXING 	SCREW 8 

26 	5310 	24 	232 9597°  CLAMP 2 

27 	5310 	24 	231 95:;7°  CLAMP 2 

28 	5290 	29 	315 h)(1)5— LOCK 	COLLAR 4 

29 9684050508 1..»:-)' 	M5X5 SET 	SCREW 	M5X5 8 

30 	5310 	24 	211 :)117f. SHAFT 2 

31 	5290 	24 	212 111.51— HOLDER 2 

32 	5290 24 252 tVh NUT 1 

33 	5290 24 251 X7°11:59" SPRING 2 



3'‘Gt.."(9 

BLANKET 	CYLINDER SECTION 
*zomau*a 
Note: When ordenng 

3 
5320Z 	240 SECTION NUMBER 

-cuts-xx-ekcryt...-t71-**-c5c1.-cTL.,, 
tems marked*,;ndicate the set number because they are avadable only as a set. 

NO. 
..y ) 	/W* 
SET NO. / PART NO. SISAWW/*%Wik 	 PART NAME 

COMPONENT PARTS NO. 
%W 
CYty 

34 5290 24 240  KNOB 1 

35 5290 	29 	313 41. %\ 1)%%* WASHER 2 

36 5290 	24 	253 t9h NUT 1 

37 9410302508 X7011-.)9"t°:9 	3X25 SPRING 	PIN 	3X25 1 

38 5290 	23 	112 GEAR 1 

39 5290 	23 	113 41W 1jU WASHER 3 

40 5290 	24 	125 'N"7 11:99W%— BEARING 	COVER 1 

41 5300 	22 	317 7°U—h PLATE 1 

42 9650064014 M4,53.9" M6X40 SCREW M6X40 1 

43 5300 	24 	314 97a 	(Y1*'11—) KNOB 	(IVORY) 1 

43 5310 	24 	314 (9o) KNOB 	(BLACK) 1 

44 5290 24 	312 AT'IlD9" SPRING 1 

45 9670051608 Vh'91•1;95F 	M5X16 SOCKET BOLT M5X16 2 

47 5290 	24 	311 $”9A*11/51 — HOUSING 1 

48 9410302008 U°,1:59"tc"..5 	3X20 SPRING 	PIN 	3X20 1 

49 5290 	29 	311 Ird.13 %. WASHER 1 

50 9721100008 ElJ.,9 	E-10 E—RING 	E-10 1 

51 5290 24 	313  BOX WRENCH 1 

52 5290 	24 	116 WILF BOLT 1 

53 5290 24 	273 7'o99 BLOCK 1 

54 9410402008 9121)9"t°.) 	4X20 SPRING 	PIN 	4X20 1 

55 5290 24 233  BLANKET 	FIXING 	SCREW 12 

56 5310 24 	262 9'5:9”1- 	(T=1.65) BLANKET 	(T=1.65) 1 

56 5310 	24 	282 *-11"-7"5:)Ths 	(T=1.9) OVER 	BLANKET 	(T=1.9) 1 

57 5310 24 	263 7—r5)Th. 	(T=0.9) RUBBER 	UNDER 	BLANKET 	(T=0.9) 1 

57 5310 24 	265 —E)"9<lbL, PLASTIC 	UNDER 	SHEET 1 

57 5310 24 	283 7:951'—r5:5”1. 	(T=0.6) UNDER 	BLANKET 	(T=0.6) 1 

58 9648051014 M5X10 SCREW 	M5X10 8 

59 9648040814 /53”" M4X8 SCREW 	M4X8 8 

60 5310 	24 	236 952,7°  CLAMP 4 

61 5310 	24 	235-1 95D9° 	(305MM) CLAMP 	(305MM) 2 

62 5310 	24 	286 919919t. 	1»—W‘-95-..”.9h 	QUICK 	SET 	OVER 	BLANKET 	(T=1.9) 1 

63 5310 	24 	287 9f99t'91.7:)51"-79)79h QUICK 	SET 	UNDER 	BLANKET(T=0.6) 1 

64 5310 	24 	268 ”5)7?)h 	(T=2.5) BLANKET 	(T=2.5) 1 

65 5310 	61 	412  SUPPORTER 1 

66 97825 SENSOR 1 

67 9710030638 11'*”1) 	M3 SPRING 	WASHER M3 2 

68 9642031414 1"\"3 	M3X14 SCREW 	M3X14 2 

69 9670062008 Vh"YhVlbh M6X20 SOCKET BOLT M6X20 1 

78 



'11:1 

>#-F+ 

SECTION NUMBER 5320Z 240 

Wty PART NAME -t 	F. 
SET NO. / PART NO. / COMPONENT PARTS NO 

70 5340 24 122 WASHER 

BLANKET CYLINDER SECTION 
*.:0Efisa,Lt*.a.-culsvit 	 -11É -13-"C";±5C 	T 
Nate: When ordenng items marked*,indicate the set numoer because thev are avanaole only as a set. 



1■;., 

1):59"X) 

BLANKET CYLINDER(17-1/4 IMAGE) 

 

"e 
SECTION NUMBER 5320Z 242 

SECTION 

  



3"Ll- 	 1),-)”7,) 

BLANKET 	CYLINDER(17-1/4 	IMAGE) 

># jk' 
5320Z SECTION NUMBER 242 

SECTION 
*zolltuàu*A-cuks-AL -cm,,,co-c,t.:/F#44-e;±3t1. -rTL,_ 
Note: Wnen orciering items markea*,mchcate the set number because thev are available orhy as a set. 

NO. 	SET NO. / PART NO 
PART NAME 

COMPONENT PARTS NO. 
ffla 
wty 

5290 	24 	310 V")9ZU)f ASSY BOX 	WRENCH 	ASSY 1 

44.47-51 

5310 	24 	230 95:,90 	ASSY CLAMP 	ASSY 1 

25-27.55 

1 	9670081608 9”1-$"15F 	M8X16 	SOCKET 	BOLT 	M8X16 2 

3 	5290 	24 	126 7”1,- 	 WASHER 1 

4 	5320 	24 	123 1-",,fiAL 	 CAM 1 

5 	9670061208 95"J1'*"ffiF 	M6X12 	SOCKET 	BOLT 	M6X12 6 

7 	5290 	24 	124 'N"YqD9"/311"- BEARING 	COVER 1 

8 90208 15"-151”119" 	6205VV BALL 	BEARING 	6205VV 2 

9 	9648051614 5]ï 	M5X16 SCREW 	M5X16 3 

10 	5290 	24 	117 /311"- COVER 1 

11 	5290 	24 	118 15- COLLAR 3 

12 	5290 	24 	127 *"151- BOLT 9 

13 	5290 	24 	275 4,"/] WASHER 2 

14 	5290 	24 	114 hL CAM 1 

15 	5290 	24 	274 t';') PIN 2 

16 	5290 	24 	272 ”5-4q:)9 RING 1 

17 	5290 	24 	112 1"1,- GEAR 1 

18 	5270 	24 	113 -1511"") 	(MM) SCALE 	(MM) 1 

19 90730 AO -1]-t"3') 	1.6X5 	RIVET 	1.6X5 2 

20 	5310 	24 	121 D1,71- SHAFT 1 

21 	5320 	24 	311-1 7”)”1-.:AD9"- BLANKET 	CYLINDER 1 

22 	9660080014 ”I.. 	M8 NUT 	M8 1 

23 9686082508 F»:)" 	M8X25 SET 	SCREW 	M8X25 1 

24 9684060608 1-)(*:»' 	M6X6 SET 	SCREW 	M6X6 2 

25 	5290 24 234 "”52;7'Jhh)(*:)" BLANKET 	FIXING 	SCREW 8 

26 	5310 	24 	252 25:97° CLAMP 2 

27 	5310 	24 	231 95.-.)7° CLAMP 2 

28 	5290 	29 	315 1-)U5- LOCK 	COLLAR 4 

29 9684050508 h»:"9" 	M5X5 SET 	SCREW 	M5X5 8 

30 	5310 	24 	211 z:.)1'7f. SHAFT 2 

31 	5320 24 	322 411,51- HOLDER 2 

32 	5290 24 252 tVh NUT 1 

33 	5290 	24 	251 7° 11)9" SPRING 2 

34 	5320 24 240 ''7.7:-. KNOB 1 

35 	5290 	29 	313 7"b” WASHER 2 

36 5290 24 253 1".9h NUT 1 

37 9410302508 X7°Ilp9"t°2) 	3X25 	SPRING 	PIN 	3X25 1 



(1[—;)" 	I):)7") 

BLANKET 	CYLINDER(17-1/4 	IMAGE) SECTION 

Note: When ofdenng 

5320Z 	242 
SECTION NUMBER 

*z.oRISALUILA-CUI3AL -  "e 	tAÉ-1}%'&3■C L 
items marked*,indmate the set number because they are ayadable only as a set. 

NO. :E71- 1.  r,Ó {31?RaT NO.  
PART NAME =01!IPONENT PARTS NO. 

ffift 
Crty 

38 5290 	23 	112 GEAR 1 

39 5290 	23 	113 WASHER 3 

40 5290 	24 	125 BEARING 	COVER 1 

41 5300 22 	317 7°U—h PLATE 1 

42 9650064014 711)/53”" 	M6X40 SCREW M6X40 1 

43 5300 24 	314 (71;P'ij—) KNOB 	(IVORY) 1 

43 5310 	24 	314 (9o) KNOB 	(BLACK) 1 

44 5290 	24 	312 °,1:)9" SPRING 1 

45 9670051608 971'hti'lbh 	M5X16 SOCKET BOLT M5X16 2 

47 5290 24 	311 *'99M11,9— HOUSING 1 

48 9410302008 X7°,1:)9"t°:). 	3X20 SPRING 	PIN 	3X20 1 

49 5290 	29 	311 .11%% 13 %% WASHER 1 

50 9721100008 E—q)9" 	E-10 E—RING 	E-10 1 

51 5290 	24 	313 BOX WRENCH 1 

52 5290 	24 	116 Vlbh BOLT 1 

53 5290 24 273 7"oV9 BLOCK 1 

54 9410402008 A7° 11:)9"t°D 	4X20 SPRING 	PIN 	4X20 1 

55 5290 24 	233  BLANKET 	FIXING 	SCREW 12 

56 5320 	24 	268  BLANKET 1 

57 5310 	61 	412 /*°-51— SUPPORTER 1 

58 97825 tDs/— SENSOR 1 

59 9710030008 A'”'/3"* M3 SPRING 	WASHER 	M3 2 

60 9642031414 13:)" 	M3X14 SCREW 	M3X14 2 

61 9670062008 V”h*"I5F M6X20 SOCKET BOLT M6X20 1 

62 5320 	26 	215 7VF"',<IAL CAM 1 

63 5340 	24 	122 7991,— WASHER 1 

64 9648051014 /53.9" 	M5X10 SCREW 	M5X10 8 

65 9648040814 M4X8 SCREW M4X8 8 

66 5310 	24 	236 95)9° CLAMP 4 

67 5310 	24 	235-1 95D7° 	(305MM) CLAMP 	(305MM) 2 

68 5310 24 	286 91V719F QUICK 	SET 	OVER 	BLANKET 	(T=1.9) 1 

69 5310 	24 	287 99t9h7:551'- 59”1- QUICK 	SET 	UNDER 	BLANKET(T=0.6) 1 

70 5310 	24 	284 *—A"-5.-"”h 	(T=1.9) OVER 	BLANKET 	(T=1.9) 1 

71 5310 	24 	283 7:951"- 5D7Vh 	(T=0.6) UNDER 	BLANKET 	(T=0.6) 1 

11 





'2 >•#-%. 
SECTION NUMBER 5320Z 250 

SECTION 
DRIVING 



DRIVING SECTION 

Note: When oraenn2 

5320Z SECTION NUMBER 250 

IÉ44- ± 	L "Z" T 	- 
■tems markeo*.inoicate the set number because thev are avaliable only as a set. 

NO. NO. .y hili*/e5A#* 
SET NO. / PART NO. 

PART NAME n2=-NENT PARTS NO. 
f134W 
Q'ty 

5290 	25 	210 9° —q— 	ASSY DRIVE 	PULLY 	ASSY 1 

21,22,24 

5290 	25 	502Z 7"5”F BRACKET 

”195”7)911:9~-11, DECLUTCHING 	HANDWHEEL 

46.47 

5290 25 	505Z GEAR 1 

-”‹959f:99'1*1-11, DECLUTCHING 	HANDWHEEL 

68,69 

5310 	25 	110 7'":~'9 ASSY DRIVING 	SHAFT 	ASSY 1 

6-8 

1 9642051014 J-N": 	M5X10 SCREW 	M5X10 3 

2 9710050008 11"”"h 	M5 SPRING 	WASHER 	M5 3 

3 5300 	25 	115 'N"7 1))9/M"— BEARING 	COVER 1 

4 90207 .■"711:,9" 	6203LLB BEARING 	6203LLB 2 

5 9410402508 '),JD9"t°-..5 	4X25 SPRING 	PIN 	4X25 1 

6 5290 	25 	112-1 2,)/*0 :97 0 	LA—W8D OIL 	PUMP 	LA—W8D 1 

7 9411503200 -1—A ° —t°:) 	5X32 TAPER 	PIN 	5X32 1 

8 5310 	25 	111-1 :i177[. SHAFT 1 

9 90900 — 	5X5X16 KEY 	5X5X16 1 

10 5290 	25 	113 1”11D9111,9— BEARING 	HOLDER 1 

11 5290 	25 	114 .■”119"/]A"— BEARING 	COVER 1 

13 9670063508 9~l5h M6X35 SOCKET BOLT M6X35 3 

14 5300 	25 	117 ,01.,_ PLATE 1 

”<95”:59'ADh"Asf—ll,  DECLUTCHING 	HANDWHEEL 

15 5290 	22 	318 :-..J" SCREW 1 

16 5306 	25 	116-1 A)h"*.f-15 	(31,) HANDWHEEL 	(BROWN) 1 

16 5310 	25 	116-2 A:›h"*‹—Ili 	(9o) HANDWHEEL 	(BLACK) 1 

17 5290 	25 	211 951)3/JA"— CLUTCH 	COVER 1 

18 5290 	25 	213 X7°I1)9" SPRING 2 

19 5290 	25 	212 7o99 BLOCK 1 

20 5290 25 	216 1)5— COLLAR 1 

* 	21 5290 	25 	215 ti'A BOSS 1 

* 	22 5290 	25 	214 95937° —ij— CLUTCH 	PULLEY 1 

23 90100 V"N"lbh 	A-30 V—BELT 	A-30 1 

24 9684050508 1~ M5X5 SET 	SCREW 	M5X5 2 

25 5290 24 	126 7991,— WASHER 1 

26 9710080008 11,”) 	M8 SPRING 	WASHER 	M8 2 

27 9672081614 o9139*"WF 	M8X16 HEXAGON BOLT M8X16 1 

28 9660160014 tVF 	M16 NUT 	M16 1 

•)C 



DRIVING SECTION 

Note: When 

5320Z SECTION NUMBER 250 

oroenng items marked*,Indicate the set number because they are available only as a set. 

NO. *41 /ittlA11-9-  
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. 

ffin 
Wty 

29 9710160008 1113 	M16 SPRING 	WASHER 	M16 1 

30 5290 	25 	311  STUD 1 

31 90220 .5M-1"711.)9" 	51103 THRUST 	BEARING 	51103 1 

32 5290 	25 	312 (60HZ) THREE 	STAGE 	PULLEY 	(60HZ) 1 

32 5290 	25 	313 (50HZ) THREE 	STAGE 	PULLEY 	(50HZ) 1 

33 90103 V.1"15t- 	A-40 V-BELT 	A-40 1 

50HZ 50HZ 

33 90104 V1"151- 	A-41 V-BELT 	A-41 1 

60HZ 60HZ 

34 90206 *"-W7q9' 6201ZZ BALL 	BEARING 	6201ZZ 2 

35 5290 	25 	314 1]5- COLLAR 1 

36 5290 	25 	315 1'711:99h11"- BEARING 	COVER 1 

37 9660080014 t'A- 	M8 NUT 	M8 3 

38 9670041008 97V1-7P15t. 	M4X10 SOCKET 	BOLT M4X10 4 

”.1959f:59"A:5h‹-15 DECLUTCHING 	HANDWHEEL 

39 5290 	25 	525 757?)1.. BRACKET 1 

DECLUTCHING 	HANDWHEEL 

40 97633 SOLENOID 1 

”..(959f:59"nDh"$< -15 DECLUTCHING 	HANDWHEEL 

41 9710040008 Ah 	M4 SPRING 	WASHER 	M4 5 

95'9fD9'11*‹-lb DECLUTCHING 	HANDWHEEL 

42 9660040014 tVF 	M4 NUT M4 5 

”<95 1;1-15 DECLUTCHING 	HANDWHEEL 

43 90628 -V7° t'D 	SSP -4 SNAP 	PIN 	SSP-4 2 

959"/1)1-'*1-15 DECLUTCHING 	HANDWHEEL 

44 5290 	25 	506-1 :)1,71.. SHAFT 1 

7959f:J9'11*1-15 DECLUTCHING 	HANDWHEEL 

45 9670052008 V7VI-V15F M5X20 SOCKET BOLT 	M5X20 3 

5-- "‹959f)9"ADF"*<-15 DECLUTCHING 	HANDWHEEL 

46 5290 	21 	612 )L911, BUSHING 1 

t"-f959f:99'n:,h'fif-15 DECLUTCHING 	HANDWHEEL 

47 5290 	25 	502 7"51- BRACKET 1 

-5- 'f95Vf:59'11:51-'1;1-W DECLUTCHING 	HANDWHEEL 

48 5290 	25 	504-1 GEAR 1 

”1(959f)9"ADh'*1-15 DECLUTCHING 	HANDWHEEL 

49 9684060608 FL 	M6X6 SET 	SCREW M6X6 4 

5""f959f:)9'11:)h‹-lb DECLUTCHING 	HANDWHEEL 

50 90308 -151"711:59' 	606ZZ BALL 	BEARING 	606ZZ 1 

”/95Vf:59"11.)1";1■ 1-15 DECLUTCHING 	HANDWHEEL 



SECTION NUMBER 

SECTION 
b-Jit 

Note: When oraering items marked*,Indicate the 

!' 

DRIVING 

5320Z 	250 

set numoer because they are available oniv as a set. 

NO. 
-t  

ET NO. / PART NO. g5A45/4"#* 	 PART NAME 
/ COMPONENT PARTS NO. 

113IM 
Crty 

51 5290 25 	503 GEAR 1 

-5- '‹95”:59'n)hf-15 DECLUTCHING HANDWHEEL 

53 5290 	25 	524-1 t°-.5 PIN 1 

Y'‹95'f)9"/IDI-' -15 DECLUTCHING HANDWHEEL 

54 5290 25 	523 7,9°11:29" SPRING 1 

Y'.(99"11:)h"*<-15 DECLUTCHING HANDWHEEL 

55 9721070008 E-7 E-RING 	E-7 2 

Y'‹95”)7"nDh'*f-15 DECLUTCHING HANDWHEEL 

56 5290 	25 	522 11:,9 LINK 1 

DECLUTCHING HANDWHEEL 

57 9716050014 t53 	M5 PLAIN 	WASHER M5 2 

95”)2"ADh'*(-15 DECLUTCHING HANDWHEEL 

58 5290 	25 	526  BRACKET 1 

959f:)9t1-J5 DECLUTCHING HANDWHEEL 

59 95110 1Y3 	A-20 A-20 	GV22B SWITCH 	A-20 	GV22B 1 

t'f95?)f)9"11)f.'*1-11) DECLUTCHING HANDWHEEL 

60 9716040014 t513 	M4 PLAIN 	WASHER M4 2 

- 	5'<959f)2"n)h'*<-15 DECLUTCHING HANDWHEEL 

61 9642042514 1-1"3)" 	M4X25 SCREW 	M4X25 2 

95)9"nDh"t‹-15 DECLUTCHING HANDWHEEL 

62 95115 Zf9fh11"- SWITCH 	COVER 1 

”<95Vf:J9'11)*1-15 DECLUTCHING HANDWHEEL 

63 5290 	25 	521 A99F" STUD 1 

959f:59'11:9h"*-f-15 DECLUTCHING HANDWHEEL 

64 5290 	25 	510-1 UA'- LEVER 1 

75?)f:)9'A)h"*<-15 DECLUTCHING HANDWHEEL 

65 9710060008 111J" 	M6 SPRING 	WASHER M6 1 

DECLUTCHING HANDWHEEL 

66 9660060014 t'.91 	M6 NUT 	M6 1 

559f:59"n:5F";t;<-15 DECLUTCHING HANDWHEEL 

67 5290 	25 	508 STUD 1 

95'f:)9 5 n)h"*1-11, DECLUTCHING HANDWHEEL 

68 5290 25 	505 GEAR 1 

DECLUTCHING HANDWHEEL 

69 90247 MB1010DU BUSHING 	MB1010DU 

Y"‹95'f)9"11)F'*<-11, DECLUTCHING HANDWHEEL 

70 5290 25 	509  SPRING 1 

Y'f95VT:59'11)1-'*1-11,  DECLUTCHING HANDWHEEL 



 

>#-g- 
SECTION NUMBER 5320Z 250 

 

   

DRIVING SECTION 
* 	OfitIALiale.4213 f*J1 L "C" 	1 	-e .:1 1.11-9.-C-;t3t L 	T 	t..•- 
Note: When oraering ltems markea*,Inclicate the set number because they are avallable oniy as a set. 

NO. IÍ-1} /913,1%1É-13-  
SET NO. / PART NO. 

PART NAME 
gilgtIPÓNENT PARTS NO. 

iallt 
Q'ty 

71 5290 29 312  WASHER 1 

959")1)1•"-it■ <-15 DECLUTCHING 	HANDWHEEL 

72 5310 25 501-1 :.)1,71.. SHAFT 1 

7-"<959"1l;<-11, DECLUTCHING 	HANDWHEEL 

73 5290 25 507-1 IN)F"t-f-11, HAND 	WHEEL 1 

95f:r9"i15-f-11, DECLUTCHING 	HANDWHEEL 

73 5296 25 507 IN:)1•"*.f -11J 	(7"5)) HANDWHEEL 	(BROWN) 1 

95?)T:)9"11t;<-15 DECLUTCHING 	HANDWHEEL 

74 9410402008 7° 11:99"t°:) 	4X20 SPRING 	PIN 	4X20 1 

Y"1959f:59"11:51'"1■ -f-15 DECLUCHING 	HANDWHEEL 

75 5290 	25 	512 t 0 r)  PIN 1 

i-"-(959f.)9"ilph";tif -15 	DECLUTCHING HANDWHEEL 





   

5320Z 260 
13U-)"9 

CAM SHAFT 

 

SECTION NUMBER 

SECTION 

  



SECTION NUMBER 

SECTION 
A.* LOYt.t7 t±LCF. 

Note: When oraenng tems marked*,indicate the set number because 

bLD"9 

CAM 	SHAFT 

5320Z 	260 

they are avaliable oruy as a set. 

NO. 	
t7F**/~* 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. Crty 

5290 	26 	111Z 9"o'9 DOUBLE 	GEAR 1 

12.13 

5310 	26 	120-1 b(3.9 	ASSY CAM 	SHAFT 	ASSY 1 

29.30.33 

1 	9642020514 1-1"3*:»' 	M2X5 SCREW 	M2X5 2 

2 9710020008 11"”"h 	M2 SPRING 	WASHER 	M2 2 

3 97500 193 	RS-9S SWITCH 	RS-9S 1 

4 	5300 61 	416 A-f9f9"‹ SWITCH 	BOARD 1 

5 	9710050008 11"*”/3 	M5 SPRING 	WASHER 	M5 5 

6 9642053014 1-1'3, 	M5X30 SCREW 	M5X30 2 

7 	91250 *fl1,1lY7° 	1/4" OIL 	CUP 	1/4" 1 

8 	9660100014 t9F 	M10 NUT 	M10 2 

9 9710100008 ih 	M10 SPRING 	WASHER 	M10 2 

10 	5290 	26 	113 A519F" STUD 1 

11 	9721100008 E-11)9 	E-10 E-RING 	E-10 1 

12 	5290 	26 	112 )(915 BUSHING 1 

13 	5290 	26 	111 1'- GEAR 1 

14 	5290 	29 	311 ft'13 WASHER 1 

15 	5300 	61 	415-1 7d9f9"f SWITCH 	BASE 1 

16 	97528 79'”F RS-8MR MAGNET 	RS-8MR 1 

17 9710030008 11"”"b 	M3 SPRING 	WASHER 	M3 2 

18 	9642031014 1-1"M") 	M3X10 	 SCREW M3X10 2 

19 	9716100014 t54/"1 	M10 	 PLAIN 	WASHER 	M10 1 

20 9670063508 97'1~ M6X35 	SOCKET BOLT M6X35 6 

21 	5290 	26 	223 bL CAM 1 

22 	5290 	26 	222 15- COLLAR 1 

23 	5290 26 224 bL CAM 1 

24 	5290 	26 	221 U,51"- HOLDER 1 

25 	5300 26 	225-2 bL CAM 1 

26 	9642051014 1- ]D" 	M5X10 	 SCREW 	M5X10 3 

27 	5290 	25 	115 '■"711:59"/JA"- BEARING 	COVER 1 

28 90207 'N")"1:59" 	6203LLB 	BEARING 	6203LLB 2 

29 	5290 	26 	122-1 bLt,- CAM GEAR 1 

30 9411503200 Y-A°-t°:, 	5X32 	 TAPER 	PIN 	5X32 1 

31 	5290 	26 	123 bL CAM 1 

32 9684060608 F)(*:)" 	M6X6 SET 	SCREW 	M6X6 2 

33 	5310 	26 	121-1 1L:J"9 CAM SHAFT 1 

34 	5290 26 	124 'N"3"1".99"1W'- BEARING 	COVER 1 

35 	9648051014 /53”" M5X10 SCREW 	M5X10 3 



SECTION 

Note: When 

bL!!)” 
CAM 	SHAFT 

›ft-,1 
5320Z SECTION NUMBER 260 

g13,1'.Lt*Mk 15* - LAt. 111:9-T-;±5C L 	T 
0.0ering items marked*,mciicate the set number because they are avakable Only as a set. 

NO. 
iffBaik-9: 

SET NO. / PART NO. 
PART NAME 

/ COMPONENT PARTS NO. Q'ty 

36 5290 	26 	214 /3/3 CAM 1 

37 5290 	26 	211 1159"— HOLDER 1 

38 5290 	26 	215 CAM 1 

39 5290 	26 	212 1)5— COLLAR 1 

40 5290 26 	216 1)/.3 CAM 1 

41 9716060014 b5irsh M6 PLAIN 	WASHER 	M6 3 

43 5290 	26 	213 )t9I5 BUSHING 1 

44 90690 1~"1) M10 	t9'11 SPRING 	WASHER 	M10 	(LEFT) 1 

45 90710 c19139,Vh M10 	t9"11 HEXAGON 	NUT 	M10 	(LEFT) 1 

d9 





  

>4-k 
SECTION NUMBER 5320Z 290 (OPS) 

MAIN FRAME (OPS) 

 

SECTION 
  

14 



SECTION NUMBER 

SECTION 
* 	g3A 	 L 	A.0) "C", 
Note: When ordering items marked*,indicate the set number because 

71+:47U-G 	(OPS) 

MAIN 	FRAME 	(OPS) 

5320Z 	290 

"C;tiC L 
they are avaliable only as a set. 

NO. t7h**/ffiffix** 
SET NO. / PART NO. n1a1P410-NENT PARTS NO. 

PART NAME Crty 

5320 	29 	111Z *249U-G MAIN 	FRAME 1 

2.10 

1 9670081608 9”1-4■ 5 15f. M8X16 	SOCKET BOLT M8X16 4 

2 5320 	29 	111 7U-6 FRAME 1 

3 5310 	29 	233 AY- STAY 2 

4 9670062508 95'91-ti"ffil- M6X25 	SOCKET BOLT M6X25 2 

5 5290 	29 	114 bU‹!....\\ GUIDE 1 

6 9670061208 9”h715151- M6X12 	SOCKET BOLT M6X12 3 

8 5290 	29 	113-2 9U-6 FRAME 1 

9 9670052008 977r15h M5X20 	SOCKET BOLT M5X20 2 

10 5290 	29 	115 ;t915 BUSHING 1 

11 5310 	29 	232 A5-- STAY 2 

12 5310 	32 	410 5- -. STAY 1 



;1;:471)—L, (NOPS) 

 

SECTION NUMBER 5320Z 295 

MAIN FRAME (NOPS) 
SECTION 

  

cIR 



715:5t7U-L, 	(NOPS) 

MAIN 	FRAME 	(NOPS) 

-:›3› 

SECTION 

Note: When ordenng tems marked*ndicate 

SECTION NUMBER 	 5320Z 295 

*.--'0HAU*A-CUI.SALTWA.0-C,t.:1±5CLTTt.,- 
the set number because they are avaliable only as a set. 

NO. 	
-t 	IÉ-11 /1($0.11-9- 
SET NO. / PART NO / COMPONENT PARTS NO. 

PART NAME ffiM 
Wty 

5320 	29 	112Z ;191)-/, FRAME 1 

1,9 

1 	5320 	29 	112 FRAME 1 

2 	9670082508 97'.5F7N"ffil' M8X25 	SOCKET BOLT 	M8X25 4 

3 	5290 	29 	114 /]"11-' GUIDE 1 

4 9670062508 VD")F*91/1" M6X25 	SOCKET BOLT 	M6X25 2 

5 	5290 	29 	113-2 71)-6 FRAME 1 

7 	9670061208 97?»-Wl1ih M6X12 	SOCKET BOLT 	M6X12 3 

8 9670052008 V”hli"ffif. M5X20 	SOCKET BOLT 	M5X20 2 

9 	5290 	29 	115 )911) BUSHING 1 

10 	95211 7:97° 	VL-18-PH LAMP 	VL-18-PH 1 

12 	5290 	61 	151-2 7"5”1- BRACKET 1 

13 	9670051608 97')1.1■"11/F M5X16 	SOCKET BOLT 	M5X16 2 



SECTION 

5320G 310 SECTION NUMBER 7 -f-h"5---7"15 

FEED TABLE 

4Q 



SECTION NUMBER 
	 5320G 310 ,  

SECTION 
* 	 4-9'2";t5C L "F 
Note: When oraerpg .!erns marked*,mdicate the set number because they are ayaliabie only as a set. 

7-1-1'"Y-715 

FEED TABLE 

N O. 
tv~/Wiaf*  
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. 

5290 	31 	213Z ;1 -f-11) WHEEL 

6.7 

5296 	31 	120 -9"15791.. 	(~1-) TABLE 	FOOT 	ASSY 	(IVORY) 

5.21-23.25 

5310 	31 	120 Y-9"I57'” 	(90) TABLE 	FOOT 	ASSY 	(BLACK) 

5.21-23.25 

1 5320 	31 	211 U-11,  RAIL 

2 9648051014 4,5];)" 	M5X10 SCREW 	M5X10 

3 9716060014 t51 	M6 PLAIN 	WASHER 	M6 

4 9670061208 9~51- M6X12 SOCKET BOLT 	M6X12 

5 5296 	31 	121 'Y-7'11,9')I- 	(71 11-) TABLE 	FOOT 	(IVORY) 

5 5310 	31 	121 5-- -7'157'YF 	(9o) TABLE 	FOOT 	(BLACK) 

6 5290 	31 	213 4;f-11, WHEEL 

7 5290 	31 	214 ;4915 BUSHING 

8 5290 	31 	116 ir.:,9 LINK 

9 9721070008 E- 11:99" 	E-7 E-RING 	E-7 

10 5310 	31 	113-1 9'.91'" STUD 

11 5290 	31 	117 o-5- ROLLER 

12 5310 	31 	114-1 9F" STUD 

13 5310 	31 	115-1 91'" STUD 

14 5296 	31 	111-1 7-7"lb 	(7f*"11-) TABLE 	(IVORY) 

14 5310 	31 	111-1 7-7"ffi 	(9o) TABLE 	(BLACK) 

15 9642051014 t1"7”" M5X10 SCREW 	M5X10 

16 9710050008 11"*”h" 	M5 SPRING 	WASHER 	M5 

17 9710080008 11'P't 	M8 SPRING 	WASHER 	M8 

18 9660080014 t9h 	M8 • NUT M8 

19 5290 	31 	112 - STAY 

20 5290 	31 	118-1 AY- STAY 

21 9642030614 1-'\''P' 	M3X6 SCREW 	M3X6 

22 9710030008 A"*”t" 	M3 SPRING 	WASHER 	M3 

23 9660030014 1-9F 	M3 NUT 	M3 

24 5290 	31 	212 X99F" STUD 

25 5290 	31 	122 35-- 11t9" FIXING 	PLATE 

26 5290 	31 	211 U-15 RAIL 

27 5310 	31 	119 70 Ii-h PLATE 

flffin 
Wty 

2 

2 

2 

l e  

6e 

2 

2 

2 

2 

2 

2 

4 

4 

2 

4 

2 

2 

1 

1 

1 

1 

6 

6 

1 

1 

4 

4 

4 

2 

2 

1 

2 

An 



  

"t ,:>  

SECTION NUMBER 

 

PAPER GUIDE 

 

53202 320 

SECTION 

  

50 



>#-%- 
-:23› 

SECTION NUMBER 

SECTION 
*:_cgs-tiAU*4"..-cul3. 41. -(MA.0-c.t.y1-41-5} 
Note: When oroering tems markea er, ■nalcate the set number because 

PAPER 	GUIDE 

5320Z 	320 

-e;±5cLtTL,, 
they are ayallable only as a set. 

t7h**/fia#* NO. 	SET NO. / PART NO. asat,w/"" 	 PART NAME 	 fiíIM 
COMPONENT PARTS NO. 	 Wty 

5290 84 660  BACK 	GUIDE 1 

1.21.22.80.82.83 

5300 32 	564Z 9'55")h BRACKET 2 

11.45 

5300 32 	573Z 0-7- ROLLER 2 

37.38 

5300 	32 	575Z 7"5791. BRACKET 2 

11.46 

5300 32 	580 GEAR 	SHAFT 2 

33.34.44 

5310 	32 	560 h"fl-9 	ASSY SCREW 	ASSY 2 

23-25 

5310 	32 	570 1J"-fl-9,1*..9 	ASSY SCREW 	ASSY 2 

8.24.25 

1 	9642040414 t1"3:)'' 	M4X4 SCREW 	M4X4 10 

2 	9716040014 t57"1] 	M4 PLAIN 	WASHER M4 16 

3 	5290 	32 	451 :).-h1n o u-9- SHEET 	SEPARATOR 4 

4 	5290 32 	420 7'5”F BRACKET 1 

5 	5290 	32 	452 'YZE. KNOB 4 

6 5290 32 	440 9"55- Vh BRACKET 2 

7 	5290 32 	430 7'5”1- BRACKET 1 

8 	5310 	32 	567 !)" SCREW 2 

9 	5300 32 	572 115- COLLAR 4 

10 9684050508 P.»9" 	M5X5 SET 	SCREW 	M5X5 8 

11 	5300 	32 	568 )(5115 BUSHING 12 

12 	5290 	32 	532-1 7"crY9 BLOCK 2 

13 	5290 	32 	533-1 /fi-"7"o7- SIDE 	BLOWER 2 

14 	9642051614 1.1"M:9" 	M5X16 SCREW 	M5X16 2 

15 	9660080014 t9F M8 NUT M8 6 

16 9710080008 11"*”/) 	M8 SPRING 	WASHER 	M8 6 

17 	5300 	32 	565 A991-" STUD 6 

18 	5310 	32 	561 71.-/, FRAME 2 

19 	5300 32 	563 h"..W' GUIDE 2 

20 	5300 32 	562 h"ft-" GUIDE 1 

21 	9710040008 A"*”h 	M4 SPRING 	WASHER 	M4 12 

22 	9642040814 1-1"3!)" 	M4X8 SCREW 	M4X8 16 

23 	5310 	32 	566 ”" SCREW 2 

24 	5300 32 	571 X7°c1M. SPROCKET 4 

25 9410302008 A7°11D9't°D 	3X20 SPRING 	PIN 	3X20 6 



 

>#-I 

SECTION NUMBER 

  

'\°-11°-ir"fh" 

 

5320Z 320 
    

PAPER 	GUIDE SECTION 
*=.00ALI*A-CUIsALTMA.0-C,t7h#*-05±3tLTTÉt.,. 
Note: When ordenng items markecl*,mcacate the set number because thev are avaaao.e only as a set. 

*/10AW-9. 
NO. 	SET NO. / PART NO. zalsa/"" 	 PART NAME 

COMPONENT PARTS NO. 
IMW 

ty 

26 	5300 32 	569 7" 5 BRACKET 4 

27 	5290 	32 	531 13%%.11...0 GUIDE 2 

28 	9648041014 '.53 	M4X10 SCREW 	M4X10 4 

30 	9670061208 97Vh1~ M6X12 	SOCKET BOLT M6X12 12 

31 	90804 fi--.5 	RS25 	83P 	 CHAIN 	RS25 	83P 2 

32 	90852 :)"3-f:rhil:)9 	RS25 	JOINT 	LINK 	RS25 2 

33 	9410301608 7° 11:59"t°:2 	3X16 	SPRING 	PIN 	3X16 4 

34 	5300 32 	574 1,- GEAR 4 

35 9721070008 E-.11:99 	E-7 E-RING 	E-7 4 

36 	5290 29 	312 TYD1,- WASHER 2 

37 	5300 	58 	144 )(915 BUSHING 2 

38 	5300 32 	573 o-5- ROLLER 2 

39 9710050008 117'”) 	M5 SPRING 	WASHER 	M5 8 

40 	9642051 01 4 1"1"3D" 	M5X10 SCREW 	M5X10 8 

41 	5300 	32 	510 iiw..n.,N■ GUIDE 1 

42 	5300 32 	550 h"fh" GUIDE 1 

43 	5300 32 	520 h'‹h' GUIDE 1 

44 5300 32 	576 :)1,9t. SHAFT 2 

45 	5300 32 	564 7'57Vh BRACKET 2 

46 	5300 32 	575 ”57Vh BRACKET 2 

47 	5310 32 	577 hA"- COVER 1 

48 	5300 	12 	220-1 ADI"lb 	(71*'1)-) 	HANDLE 	(IVORY) 2 

48 	5310 	12 	220 ADh"l5 	(90) HANDLE 	(BLACK) 2 

49 	5300 	12 	223 75%ij970 	(71q-) GRIP 	(IVORY) 2 

49 	5310 	12 	223 95511970 	(90) GRIP 	(BLACK) 2 

50 9650052014 715/53 	M5X20 	SCREW 	M5X20 2 

51 	5300 	12 	224 9°U-1° PLATE 2 

52 	9716050014 t513 	M5 PLAIN WASHER 	M5 4 

53 	5310 32 	578 hA'- COVER 1 

54 	5290 	32 	211 *11,51 - HOLDER 2 

55 	5290 	32 	141 97:?".. KNOB 3 

56 9670081608 VM". M8X16 	SOCKET BOLT M8X16 2 

57 	5290 	32 	112 h5- COLLAR 1 

58 	5290 	32 	115 7-6 ARM 1 

59 	5310 	32 	111 XY- STAY 1 

60 	5310 44 	314 R-15WA.) SCALE 1 

. 	61 	5290 	32 	126 51"R$ LABEL 1 

62 	5290 32 	125 »-Ii, SCALE 1 

63 	5290 32 	123-1 V?..1 KNOB 1 

S1 



PAPER 	GUIDE 

SECTION NUMBER 

SECTION 
g[3.17, Lt*A""C'U 	L 

Note: When ordenng tems maNed*,inthcate the set numoer 

5320Z 	320 

HIÉ-14--r5t5c 
because they are avanable onlv as a set. 

/aiSerbli, NO. 	SET NO. / PART NO. 
PART NAME 

/ COMPONENT PARTS NO. 
%ft 
Wty 

64 9410201008 73° 11:99"t°) 	2X10 	SPRING 	PIN 	2X10 1 

65 	5310 	32 	118 :)1771' SHAFT 1 

66 	5310 	32 	116 ij".(F"ZY- GUIDE 	STAY 1 

67 	5310 	32 	130 7-(9ofi-W")I.f MICRO 	SIDE 	WAY 1 

68 	5290 	32 	114 7-L, ARM 1 

69 	5290 	32 	117 »911°- STOPPER 2 

70 	5290 	32 	113 hi- COLLAR 1 

71 	5290 	32 	121 ° 11:59" SPRING 1 

72 	5290 	32 	122 hA"- COVER 1 

73 90603 CE-q)” 	CE-12 CE-RING 	CE-12 1 

74 9642041014 J-"■"3 	M4X10 SCREW 	M4X10 4 

75 	5290 	32 	215 1UF BOLT 4 

76 	5290 	32 	212-1 70U-F PLATE 2 

77 	5290 	32 	313 ° 11:99" SPRING 2 

78 	5290 	32 	310 7,7° 11:99"”f SPRING 	BASE 2 

79 	5290 	32 	216 ?)7":-: KNOB 4 

80 	5290 	32 	213 7"13')9 BLOCK 2 

81 	5290 	32 	214 X7°,159" SPRING 1 

82 	5290 84 666 W'99/3"-fl"' BACK 	GUIDE 1 

83 	5290 84 667 77° 1129" SPRING 1 



   

5320Z 330 

SUCTION DRIVING 

 

SECTION NUMBER 

SECTION 

  



SUCTION 	DRIVING 

SECTION NUMBER 5320Z 330 

SECTION 
*L AOt,t 	e IÉ-9-"C;t5CL "CT 	l•- 
Note: When ordenng items marked*,mthcate the set number because they are avallable only as a set. 

NO. 	 lk-9- /fi64%*44. 
SET NO. / PART NO. 

PART NAME 
gfsa." /ntMIPÓNENT PARTS NO. 

ffin 
Q'ty 

5290 	33 	110Z bLIJA"- 	 CAM 	LEVER 

24.63 

5290 	33 	213Z 7-L 	 ARM 

48.59 

5290 	33 	215Z Y-L 	 ARM 1 

48.56 

5290 	33 	410Z i3LUA"- 	 CAM 	LEVER 1 

24.62 

5290 33 	440Z Un'- 	 LEVER 1 

22.24 

5310 	33 	200-1 /9)1 	ASSY 	SUCTION 	FOOT 	SECTION ASSY 1 

25.26.46-48.53-56.59.67 

5310 	33 	210 19,3Y-L 	ASSY 	 SUCTION 	ARM 	ASSY 1 

48.54-56.59.67 

5310 	33 	220-1 /9!)3.:)99F 	ASSY 	 SUCTION 	FOOT 	ASSY 1 

25.26.53 

1 	9721070008 E-4:,9" 	E-7 	 E-RING 	E-7 11 

2 	5290 33 	143 to:5 	 PIN 2 

3 	5290 33 	420 ijD9 	 LINK 1 

4 9710060008 W13" 	M6 	 SPRING 	WASHER 	M6 4 

5 9660060014 t9h M6 	 NUT M6 4 

6 9660080014 t9F M8 	 NUT 	M8 3 

7 9710080008 A"”"13 	M8 	 SPRING WASHER M8 3 

8 	5290 	21 	121 X99h' 	 STUD 1 

9 	5290 	21 	141 A519h" 	 STUD 1 

10 	9660050014 1-9F 	M5 	 NUT 	M5 3 

11 	9710050008 ll'*7'/* 	M5 	 SPRING 	WASHER 	M5 8 

12 	5290 	21 	130 UA"- 	 LEVER 1 

13 	5290 	29 	312 99Y1- 	 WASHER 3 

14 	5290 	21 	143-1 A7°,19" 	 SPRING 3 

15 	5290 	21 	142 011.-)9511h" 	 SPRING 	STUD 1 

16 	5290 	21 	123 t°D 	 PIN 2 

17 	5290 	34 	110 UA'- 	 LEVER 1 

18 	5290 	34 	121 11:)9 	 LINK 1 

19 	9721100008 E-9 	E-10 	 E-RING 	E-10 2 

20 	5290 29 311 4.1”) 	 WASHER 1 

21 	9642051014 1-\"]9' 	M5X10 	 SCREW 	M5X10 3 

22 	5290 33 440 l'Aw- 	 LEVER 1 

23 	5290 33 	453-1 511'-h/. 	 CAM 1 



*i9E)W.)91-” 

SUCTION 	DRIVING 

a 
5320Z SECTION NUMBER 330 

SECTION 
*Lo.'t 	LC F  
Note: When ordenng items markeder.indicate the set number because thev are availabia only as a set. 

t7h**/Ora#* 
NO. 	SET NO. / PART NO. 

PART NAME PCOMPONENT PARTS NO. 
101 
Qty 

24 	5290 	37 	123 )L911, BUSHING 3 

25 	5290 	33 	230-1 7-6 ARM 1 

26 9411403200 5- -11° —t°:) 	4X32 TAPER 	PIN 	4X32 1 

27 	5290 	33 	455 '7° 11)9" SPRING 1 

28 	5290 33 	452 7991.' STUD 1 

29 	5290 	21 	110 UA'— LEVER 1 

30 	5290 	21 	122 ir.)7 LINK 1 

31 	9710100008 1113 	M10 SPRING 	WASHER 	M10 2 

32 9660100014 J"J.F 	M10 NUT M10 2 

33 	5290 34 	142 X99h' STUD 1 

34 9716050014 t5ir 	M5 PLAIN 	WASHER M5 1 

35 	5290 	34 	141-1 IN°) PACKING 1 

36 	5290 	34 	130 UA"— LEVER 1 

37 	5290 37 	434 U0 ijD9" SPRING 1 

38 	5290 	21 	161 71311:595111" SPRING 	STUD 1 

39 	91211 *—":91.." 	16 	 HOSE 	BAND 	16 1 

40 	5290 	34 	152 =97°W 	 NIPPLE 2 

41 	5290 	34 	151 w159" 	 VALVE 1 

42 9670062008 V7'h*'151- 	M6X20 	SOCKET 	BOLT 	M6X20 2 

43 	91213 t—AA':51-"' 	19 	 HOSE 	CLAMP 	19 2 

44 91225 J-7]"L*-7t 	7.8X18X310 	HOSE 	7.8X18X310 1 

45 	5290 33 	431 t0 ) PIN 1 

46 9684050508 F)(*8) 	M5X5 SET 	SCREW 	M5X5 4 

47 	5290 29 	314 h)(h5— LOCK COLLAR 2 

48 	5290 33 	214 )(5111) BUSHING 2 

49 	5290 33 	312 ;t1,51 "— HOLDER 13 

50 	5290 33 	313 '7F.- KNOB 13 

51 	90500 0-1):,9 	P-4 0—RING 	P-4 13 

52 90600 CE—qD9" 	CE-4 CE—RING 	CE-4 13 

53 	5310 	33 	221 :)1,7h SHAFT 1 

54 	5310 	33 	211 .:)1'71' SHAFT 1 

55 	9411403600 Y-11°—t°-.») 	4X36 TAPER 	PIN 	4X36 3 

56 	5290 33 	215 7-6 ARM 1 

57 	5290 	33 	314 ”h— SUCKER 13 

58 	5290 	33 	311 77E,9:5991- SUCTION 	FOOT 13 

59 	5290 33 	213 7—G ARM 1 

60 	5290 29 210 ;L5111, BUSHING 2 

61 	9642051614 1—V'7:)" 	M5X16 SCREW 	M5X16 4 

62 	5290 33 	410 UA"— LEVER 1 

Se 



1/7D3:)91`"., 
>#44- 

SECTION NUMBER 5320Z 330 

SUCTION 	DRIVING SECTION 
* 	-c 	 -r -F 
Note: When ordenng ■ tems marked*,indicate the set number because they are avallable ormy as a set. 

NO. IÈ-11 /R- 
SET NO. / PART NO. af5,1~ / COMPONENT PARTS NO. 

PART NAME flig 
Q'ty 

63 5290 33 110  LEVER 1 

64 5290 33 121  STUD 1 

65 5290 33 122 SPRING STUD 1 

66 5290 33 130 11:59 L INK 1 

67 5290 33 212  LEVER 1 

68 5290 33 141 t°:.) PIN 1 

69 5290 21 643  SPRING 1 

70 5290 33 142-1 A?°11:~1.." SPRING STUD 1 

71 5290 33 454 7° 11:',9"Z99t." SPRING STUD 1 

72 9721050008 E- 11)9" 	E-5 E-R I NG E-5 1 



ir)::)9-9F"') 

COUNTER DRIVING 

 

-e ,:', 
SECTION NUMBER 5320Z 350 

SECTION   

SR 



-9F",, 
COUNTER 	DRIVING 

SECTION NUMBER 5320Z 	350 

SECTION 
Itr 	 1. 	 -e 	 L 
Note: When ornenng items maraed *,mcbcate the set number because they are available oniy as a set. 

NO. 	
-11 /RíS,M1È-Iíi- 

SET NO. / PART NO. ffiffi.$41/"#* 	 PART NAME 
COMPONENT PARTS NO. O'ty 

5290 	35 	110Z /361/11"- CAM 	LEVER 1 

17.18 

1 	5290 	35 	132 11:99 LINK 1 

2 	5290 	35 	135 t°) PIN 1 

3 9670031008 V”h*"15F 	M3X10 	SOCKET 	BOLT 	M3X10 1 

4 	5290 	35 	134 UA"- LEVER 1 

5 	9642030614 1-N"3:)" 	M3X6 SCREW 	M3X6 4 

6 9710030008 Ai,"/3" 	M3 SPRING 	WASHER 	M3 4 

7 	91000 t'Div):)51- 	RS-204-5 	TOTAL 	COUNTER 	RS-204-5 1 

8 	5290 	35 	133 7"55)1- 	 BRACKET 1 

9 9710050008 A"*/"1] 	M5 	 SPRING 	WASHER 	M5 3 

10 	9642051014 -1- D" 	M5X10 SCREW 	M5X10 2 

11 	9721040008 E-11:99" 	E-4 E-RING 	E-4 1 

12 	5290 	35 	120 q)9 LINK 1 

13 	5290 	35 	136-1 9° 11:99" SPRING 1 

14 	5290 	21 	123 t°D PIN 1 

15 	9721070008 E-IJ)9" 	E-7 E-RING 	E-7 1 

16 9660050014 1""1- 	M5 NUT 	M5 1 

17 	5290 	37 	513-1 ,t915 BUSHING 1 

18 	5290 	35 	110 UA"- LEVER 1 

19 	5290 	29 	311 41%.13%.* WASHER 1 



  

":>3:"#-'4-' 

SECTION NUMBER 

 

9<-1-"o-5-.9<-59 -  

FEED ROLLER . FEELER FINGER 

 

5320Z 360 1 
SECTION 

  

gn 



SECTION NUMBER 

SECTION 
* 
Note: When orclenng items markedst,incbcate the set number because 

FEED 	ROLLER 	. 	FEELER 	FINGER 

5320Z 360 

11É -§}"r5±5C 	"CT 
they are ayallable only as a set. 

NO. 	tvi.**/ffiali* 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. 

MW 
Crty 

5290 	36 	111Z GEAR 1 

52.53 

5310 	21 	200 7<-5- 91:A"- ASSY FEELER 	FINGER 	ASSY 1 

30.31.35.36 

5310 	36 	210 7<-1-"o-5- 	ASSY FEED 	ROLLER 	ASSY 1 

41-43 

5310 	36 	310 7?)11°-7-f-ho-5-7-L. UPPER 	FEED 	ROLLER ARM ASSY 1 

9-12 

5310 	36 	330Z 7?)11°-9‹-F"D-5- 	ASSY UPPER 	FEED 	ROLLER ASSY 1 

21.22 

1 	9648051614 ,53*.9" 	M5X16 SCREW 	M5X16 4 

2 	5290 	29 	220-1 )(511b BUSHING 2 

3 	5290 	33 	514 X7°IlD9" SPRING 1 

4 5290 36 340 1.A'.- LEVER 1 

5 	9721050008 E-11:99" 	E-5 E-RING 	E-5 1 

6 90200 ;N"-151'7,1:)9" 	607ZZ BALL 	BEARING 	607ZZ 1 

7 	5290 	36 	351 U°11Vh" SPRING 	STUD 1 

8 	5300 	36 	352 ')7Z- KNOB 1 

9 	5290 	36 	312-2 7-1, ARM 1 

10 	9411402500 5-11°-t° -.9 	4X25 TAPER 	PIN 	4X25 2 

11 	5310 	36 	311-1 ::)1,71' SHAFT 1 

12 	5290 	36 	313-1 7-6 ARM 1 

13 	9684050508 b(*:)" 	M5X5 SET 	SCREW 	M5X5 8 

14 	5290 	29 	315 1-)(h5- LOCK COLLAR 1 

15 	5290 	36 	355-1 77°I1D9" SPRING 1 

16 	5290 	36 	321 t°D PIN 2 

17 	5290 	36 	354 :)" SCREW 1 

18 	5290 	36 	353 <911 LEAF 	SPRING 1 

19 9710050008 A/]" 	M5 SPRING 	WASHER 	M5 9 

20 9642051014 1-1"Th)" 	M5X10 SCREW 	M5X10 3 

21 	90202 ;-151"71J:›9" 	624ZZ BALL 	BEARING 	624ZZ 2 

22 	5310 	36 	330 7911°-9.f-Fo-5- UPPER 	FEED 	ROLLER 1 

23 9660080014 1Vt. 	M8 NUT M8 1 

24 9710080008 A/3" 	M8 SPRING 	WASHER 	M8 1 

25 	5290 	21 	163 A5191-' STUD 1 

26 	5290 	21 	164 3"67■ FIYA°- RUBBER 	STOPPER 1 

27 9721070008 E-4:)9' 	E-7 E-RING 	E-7 1 

28 	5290 	21 	161 X7° 11D951Vh SPRING 	STUD 1 

29 9721040008 E-T.59" 	E-4 E-RING 	E-4 1 



 

>#-%- 
SECTION NUMBER 5320Z 360 9f-ho-5-.9<-57‹:91]"- 

FEED 	ROLLER 	. 	FEELER 	FINGER SECTION 

Note: When oraenng items marked W.Indicate tne set numeer Decause they are ayaliabie Only as a set. 

t7h**/ffia** NO. 	SET NO. / PART NO. WA$*/".* 	 PART NAME 
COMPONENT PARTS NO. Q'ty 

30 	5290 21 	230 UA"- LEVER 1 

31 	9410302008 A7° ,1:59"t° -.9 	3X20 	SPRING 	PIN 	3X20 2 

32 	9648051014 '153*:2) 	M5X10 SCREW 	M5X10 4 

34 	5290 	21 	211-1 ;45111411,51"- HOUSING 2 

35 	5310 	21 	220 7<-5-7f-9 	FEELER 	FINGER 	SHAFT 1 

36 	5290 	21 	150 1)1- LEVER 1 

37 	5290 	21 	162 U° IlD9" SPRING 1 

38 9642051614 1-N'Thi" 	M5X16 SCREW 	M5X16 6 

39 	5290 	36 	211 1”11:971159- HOUSING 1 

40 90352 *"-11/1\'711.)9" 	698ZZ 	BALL 	BERARING 	698ZZ 2 

41 	5290 	36 	214 1,- GEAR 1 

42 	9410301608 7,7°1W"t° ,) 	3X16 	SPRING 	PIN 	3X16 1 

43 	5310 	36 	213 07-7<-1-"o-5- LOWER 	FEED 	ROLLER 1 

44 	5310 	36 	215 1-)(1)5- LOCK COLLAR 1 

45 	5290 36 	212 1”Ir.)9'*11,51"- HOUSING 1 

46 9716050014 t571) 	M5 PLAIN WASHER 	M5 2 

47 	91250 *1151970 	1/4" OIL 	CUP 	1/4" 1 

48 9660100014 1- 91- 	M10 NUT 	M10 1 

49 9710100008 11,'/J 	M10 SPRING 	WASHER 	M10 1 

50 	5290 	36 	112 MPW' STUD 1 

51 	9721100008 E- 119 	E-10 E-RING 	E-10 1 

52 	5290 	36 	111 1,- GEAR 1 

53 	5290 	37 	121 )(5111, BUSHING 1 

54 	5290 	29 	311 ',"/P'* WASHER 1 

55 	9642031614 "iDW' M3X16 SCREW 	M3X16 2 

56 9710030008 11"*”13 	M3 	 SPRING 	WASHER 	M3 2 

57 	5320 	61 	616 1...n., 	 LIGHT 	PROJECTOR 1 

58 9672031414 c19/39V'Wh 	M3X14 	HEXAGON 	BOLT 	M3X14 2 

59 	5310 36 	430 ir"(1..' 	 GUIDE 1 

60 	5310 36 	420 b's. <1," 	 GUIDE 1 

61 	9670051608 V”h*"15F M5X16 	SOCKET BOLT 	M5X16 4 

62 	5290 	36 	411 71299 BLOCK 2 

63 	5320 	61 	617 9"13 LIGHT 	RECEIVER 1 

64 90653 GS-IlD9' 	GS-12 GS-RING 	GS-12 1 

65 	5310 36 	323 F9A° - STOPPER 1 

66 5310 36 322 11"- 	 COVER 1 

67 90813 A'f'.»'33D' M5X10 	SCREW M5X10 2 





  

-t , :› 2 :■ #-g-
SECTION NUMBER 5320G 370 7-(-1-"5- -7"11,E)3'53') 

PAPER FEED TABLE LIFTING 

--'.,3 --,  

SECTION 

C/I 



. :>a› SECTION NUMBER 
SECTION 

*=.0gBAu*.%-cuksArL -c-MA.0-r.t.y1.41k44-e;tict...uràL,, 
Note: When oroe,ng items marxed*,indicate the set 

PAPER 	FEED 	TABLE LIFTING 

5320G 370 

number because they are ayallable only as a set. 

NO. 	
t.7 1.141/0A4* 
SET NO. / PART NO. 

PART NAME COMPONENT PARTS NO. 
an 
Q' ty 

5290 	37 	110Z-1 NaliA"— CAM 	LEVER 1 

3.4 

5290 37 	230 9-69:L 	ASSY ARM 	ASSY 

32.36.39 

5290 37 	230Z 7—L. ARM 

32.36.38.39 

5290 37 	300-1 5fr9h4i-f-15 	ASSY RATCHET 	WHEEL ASSY 

22-26.80 

5290 	37 	300Z-1 53I9f-;hf-15 	ASSY RATCHET 	WHEEL ASSY 1 

4.22-26.80 

5290 	37 	310-1 5fiVt• 	ASSY RATCHET 	ASSY 1 

22.25.26.80 

5290 	37 	610 »—L/›— 	ASSY WORM GEAR 	ASSY 

64-69 

5290 	38 	110Z UW'— LEVER 1 

11.12 

5300 37 	810 n4, 	(7‹45 11,-) HANDLE 	(IVORY) 1 

81-84 

5310 	37 	510 GEAR 

52.65.72-74 

5310 	37 	510Z "\\%,,\%114%%1'_ BEVEL GEAR 

52.65.72-75 

5310 	37 	710 9"1”"X7°o”1 ASSY TABLE MOUNTING SPROCKET ASSY 1 

54.61.63 

5310 	37 	720 ASSY GEAR 	ASSY 1 

21.50.52 

5310 37 	730 9"<”"X7°oTh. ASSY TABLE MOUNTING SPROCKET ASSY 1 

54.55.61.63 

5310 	37 	810 W9h"lb 	(9o) HANDLE 	(BLACK) 1 

81-84 

1 	9721100008 E-9)9" 	E-10 E—RING 	E-10 3 

2 	5290 	29 	311 1..1),, WASHER 1 

3 	5290 	37 	110-1 1,1— LEVER 1 

4 	5290 	37 	123 )(5111) BUSHING 2 

5 	5290 37 	122 MPW' STUD 1 

6 9710080008 W1r'3 M8 SPRING WASHER M8 3 

7 9660080014 t9F M8 NUT M8 3 

8 9721070008 E-11:)9" 	E-7 E—RING 	E-7 14 

9 5290 37 	130 11.9 LINK 1 



PAPER 	FEED 	TABLE LIFTING 

:›3› 	 5320G 	370 
SECTION NUMBER 

sEcfioN 
*ZOIZAU*A-CUSWIL -C~C.0-Cstvh#41-05t5CLTT.,_ 
Note: When oroenng tems marked grdndicate the set numt■er because they are avadaole orky as a set. 

NO. :EYT b!C / PART NO.  PART NAME 	 111( 
COMPONENT PARTS NO. 	 t 

10 5290 	29 	312 WASHER 	 1 

11 5290 	38 	110 LEVER 	 1 

12 5290 	38 	121 )(915 BUSHING 	 1 

13 5290 	38 	122 A99I" STUD 	 1 

14 5290 29 	313 .111 \\,1) SS WASHER 	 9 

15 5290 	38 	141 A7°11-.)9 SPRING 	 1 

16 5290 38 	130 ll:)9 LINK 	 1 

17 9710050008 A"”"h 	M5 SPRING 	WASHER M5 	 5 

18 9660050014 1-9F 	M5 NUT 	M5 	 1 

19 5290 38 	142 1:0 :) PIN 	 1 

20 5290 	37 	314 SISS 1)S% WASHER 	 2 

21 9410301608 U°11-.)9"t° 2) 	3X16 	SPRING 	PIN 	3X16 	 1 

* 	22 5290 	37 	313-1 t"1,- GEAR 	 1 

23 5290 37 	332 h5- COLLAR 	 2 

24 5290 37 	320-1 N. CAM 	 1 

* 	25 5290 	37 	311 ili"X BOSS 	 1 

* 	26 5290 37 	312 5fI91.-M-15 RATCHET 	WHEEL 	 1 

27 5290 	37 	240-1 '))( PAWL 	 1 

28 5290 	37 	251 U°11:99" SPRING 	 1 

29 5290 	37 	151 X7011:)9 SPRING 	 1 

30 5290 	37 	140 11:-)9 LINK 	 1 

31 5290 	21 	641 A7° 11:599?»." SPRING 	STUD 	 2 

32 9410402008 ')°11:99"t° -.) 	4X20 	SPRING 	PIN 	4X20 	 1 

33 5290 	21 	164 3"GM-911°- RUBBER 	STOPPER 	 1 

34 9721040008 E-q:99" 	E-4 E-RING 	E-4 	 1 

35 5290 	37 	421-1 ~ STUD 	 1 

* 	36 5290 37 220 l'A"- LEVER 	 1 

37 5290 	37 	233 7°11)9" SPRING 	 1 

38 5290 37 	232 )(5IW BUSHING 	 1 

* 	39 5290 	37 	231 959f CLUTCH 	 1 

40 5290 37 	432 59f LATCH 	 1 

41 5290 37 	434 A9°11:)9" SPRING 	 1 

42 5290 	37 	431 5191- STUD 	 1 

43 5290 	37 	433 7° 11:59"XY)t"' SPRING 	STUD 	 1 

44 5290 	37 	211 À5191-"' STUD 	 1 

45 9710100008 11"*,"/* 	M10 SPRING 	WASHER 	M10 	 2 

46 9660100014 t9h M10 NUT 	M10 	 2 

47 9642050514 1-'\']*.9' 	M5X5 SCREW 	M5X5 	 1 

49 5290 37 	814 ° 11.)9°' SPRING 	 1 

Pe 



PAPER 	FEED 	TABLE LIFTING 	;SECTION 

Note: When 

>#-1 
5320G SECTION NUMBER 

370 

*.:-0)gISALtaKineeLt Crre. 
oroenng items marked*,indicate the set number because they are available only as a set. 

t7h**/U41*-9- NO. SET NO. / PART NO. 
PART NAME 

/=11PONENT PARTS NO. Wty 

* 50 	5310 	37 	723 ;ti BOSS 1 

51 	5290 	21 	612 )t911, BUSHING 1 

* 52 	5290 	37 	313 9"-(7”91,- GEAR 2 

53 	5310 	37 	724 15- COLLAR 1 

54 9410503208 U°11:59"t° ".9 	5X32 SPRING 	PIN 	5X32 3 

55 	5290 	37 	722 t,.1.,_ GEAR 1 

56 	5290 	37 	721 15- COLLAR 1 

57 	9642051614 t'■'~ M5X16 SCREW 	M5X16 4 

58 	5290 	29 	210 )(5111,  BUSHING 2 

59 9722120008 C-1:)9" 	C-12 C-RING 	C-12 1 

60 90800 fI-) 	RS37-1 	113P CHAIN 	RS37-1 	113P 2 

61 	5290 	37 	712 0 c1, SPROCKET 2 

62 	90856 :)"3í.)h 1J)9 	RS37-1 JOINT 	LINK 	RS37-1 2 

63 	5310 	37 	711 9t.- SHAFT 1 

64 	5290 	37 	612 :)1'71. SHAFT 1 

65 	9410302008 U°11:)9"t°D 	3X20 SPRING 	PIN 	3X20 3 

66 	5290 	37 	614 1,- GEAR 1 

67 	5290 	37 	611 95791'. BRACKET 1 

68 	5290 37 	613 .1.,_ GEAR 1 

69 9410302508 A9° 11-)9"t°:) 	3X25 SPRING 	PIN 	3X25 1 

71 	9670063508 9”Fitilhh 	M6X35 SOCKET 	BOLT 	M6X35 2 

* 72 	5310 	37 	516 ;1;'X BOSS 1 

* 73 	5290 	37 	515 1,- GEAR 1 

* 74 	5290 	37 	512 1.,_ GEAR 1 

75 	5290 	26 	112 )L911, BUSHING 1 

76 	5310 	37 	511 A519F" STUD 1 

77 90400 f-IliV'-15 	5/16 STEEL 	BALL 	5/16 1 

78 	5290 	37 	412 U°I1:99" SPRING 1 

79 	5290 	37 	411 Mi9h" STUD 1 

80 9410301808 73° 11.)9"t°:.) 	3X18 SPRING 	PIN 	3X18 1 

81 	5300 	37 	811 A-..A.-*:)91 	(71.r'ij-) HANDLE 	BODY 	(IVORY) 1 

81 	5310 	37 	811 A)F"114)91 	(90) HANDLE 	BODY 	(BLACK) 1 

82 	5300 	37 	815 7°D-F 	(71*"11-) PLATE 	(IVORY) 1 

82 	5310 	37 	815 7°L-F 	(9o) PLATE 	(BLACK) 1 

83 	9648051014 /53”" M5X10 SCREW 	M5X10 2 

84 	5300 37 	820 W.-)t.”, 	(Y.W'll-) HANDLE 	(IVORY) 1 

84 	5310 37 	820 W.-)F'4) 	(90) HANDLE 	(BLACK) 1 



A.fhJ:9Fo-W.7‹-P'1,11"- 

HEIGHT CONTROL BAR.FEED LEVER 

 

SECTION NUMBER 5320Z 380 

SECTION 
  

PA 



M.fFw)Fo-ffi."2-(-F"UA"- 

HEIGHT 	CONTROL 	BAR.FEED 	LEVER 

>#-R- -->a› 	 5320Z SECTION NUMBER 380 

SECTION 
L 	 -tr..y 	 L 	T 

Note: When oraenng tems marked*,indicate the set numoer because they are ayadable only as a set. 

NO. 	
t'.Yhii-14./UA#* 
SET NO. / PART NO. PART NAME 211A"/4=IPIÓNENT PARTS NO. 

ffin 
Wty 

5290 	38 	210Z-1 7-6 ARM 1 

18.19 

5310 	33 	560-1 9.-(-h"UA"- 	ASSY 	FEED 	LEVER 	ASSY 1 

35-37 

1 	5290 	32 	454 ')7:-..; KNOB 2 

2 	5310 	38 	351 A"- BAR 1 

3 	5290 	38 	310-1 l)A"- LEVER 1 

4 9660060014 t9h M6 NUT M6 3 

5 	9710060008 Ab 	M6 SPRING 	WASHER 	M6 3 

6 	5290 	38 	321 9I STUD 1 

7 9721050008 E-11-.59" 	E-5 E-RING 	E-5 3 

8 	5290 38 330 141- LEVER 1 

9 	5290 	38 	341 X9'Yh" STUD 1 

10 	5290 	38 	237 7,7-15/1":, SCALE 1 

11 	90730 A°-h-t"3') 	1.6X5 	RIVET 	1.6X5 2 

12 	5290 	38 	322-1 A9° 11D9" SPRING 1 

13 	5290 	38 	231 X99h" STUD 1 

14 	5290 	38 	220 f):J”-51- INDICATOR 1 

15 	9721070008 E-q)9" 	E-7 E-RING 	E-7 8 

16 	5290 	38 	232 .9"31:)F JOINT 1 

17 	9716060014 t5,"h"* M6 PLAIN 	WASHER 	M6 1 

18 	5290 	38 	210-1 UA"- LEVER 1 

19 	5290 	38 	121 )1915 BUSHING 1 

20 	5290 29 	312 TY:917- WASHER 3 

21 	9642050514 1-\"3:)" 	M5X5 SCREW 	M5X5 1 

22 	9710050008 A"*,"/3" 	M5 	 SPRING 	WASHER 	M5 3 

23 	5290 	38 	238 <5111" 	 LEAF 	SPRING 1 

24 9670062008 V7w)h*"1kh 	M6X20 	sOCKET 	BOLT 	M6X20 2 

25 	5290 38 233 7o99 BLOCK 1 

26 9410201008 R9° 11)9"t°D 	2X10 	SPRING 	PIN 	2X10 1 

27 	9410301608 X7° 11D9"t°D 	3X16 	SPRING 	PIN 	3X16 1 

28 	5300 	38 	234-1 SCREW 1 

29 	5290 38 236 ')7E KNOB 1 

30 	965005201 4 715/53.9" 	M5X20 	SCREW 	M5X20 1 

31 	9648041014 /53:)" 	m4X10 SCREW 	M4X10 1 

32 	5300 33 	538 '97F. 	(7111-) KNOB 	(IVORY) 1 

32 	5310 33 	538 977z 	( 9o) KNOB 	(BLACK) 1 

33 9684050508 F;(*.:J" 	M5X5 SET 	SCREW 	M5X5 4 

34 5290 33 	562 4;'A BOSS 2 



->a›#* 
SECTION NUMBER 

SECTION 
*L AQYr, 
Note: When oraenng Items markea*,ndicate the set numoer because 

A1l'3:rho-15.7-f-h"UV- 

HEIGHT 	CONTROL 	BAR.FEED 	LEVER 

5320Z 	380 

LrT.  
they are availabie only as a set. 

NO. PART NAME 	 1111M 
,/nUIPONENT PARTS NO. 	 Q'ty 

35 5310 	33 	570 LEVER 1 

36 9410302008 7,7°11:)7t°-:; 	3X20 SPRING 	PIN 	3X20 1 

37 5310 	33 	574-1 :.)1,71- SHAFT 1 

38 5310 	33 	580 UA"- LEVER 1 

39 5290 	21 	521 7,9°I1)9 SPRING 2 

40 5290 33 	552 to...5 PIN 1 

41 5290 	38 	213 3o CAM 	ROLLER 1 

42 5290 33 	540 LAN's- LEVER 1 

43 9660050014 1-9F 	M5 NUT M5 3 

44 5290 	33 	551 ~ STUD 1 

45 9642041014 "J-1"3:)" 	M4X10 SCREW 	M4X10 2 

46 9710040008 A"*”h"* M4 SPRING 	WASHER 	M4 6 

47 9716040014 t5”/] 	M4 PLAIN 	WASHER 	M4 2 

48 5290 	33 	554-1 7-6 ARM 1 

49 5290 33 	537 to:5 PIN 1 

50 5290 33 	553 47)9 LINK 1 

51 5290 33 	563-2 11)9 LINK 1 

52 5290 	29 	313 7"b WASHER 2 

53 9660040014 1-91, 	M4 NUT M4 6 

54 90628 -97°O°:9 	SSP-4 SNAP 	PIN 	SSP-4 2 

55 5300 	33 	561-1 t°-.) PIN 1 

56 5290 	33 	555 75”1. BRACKET 1 

57 97608 91,)fl"' 	AS-05N 	AC115V SOLENOID 	AS-05N 	AC115V 	 1 

57 97617 VU/ft"' 	AS-05N 	100V SOLENOID 	AS-05N 	100V 1 

57 97618 V1)-0." 	AS-05N 	230V SOLENOID 	AS-05N 	230V 1 

58 9670041008 9”h111/1- 	M4X10 SOCKET BOLT M4X10 4 

59 5296 	33 	525-1 ="119"7 	(7'5O:r) BALL 	GRIP 	(BROWN) 1 

59 90758 *"-I1,9M° 	32 	(90) BALL 	GRIP 	32 	(BLACK) 1 

60 5290 33 	536 7° 11p9" SPRING 1 

61 9721100008 E-11.-)9" 	E-10 E-RING 	E-10 1 

63 5290 	29 	311 7"/3 WASHER 1 

64 5290 	33 	513 7-6 ARM 1 

65 5290 	33 	512 A'N°-,- SPACER 1 

66 5290 	33 	515 5” LATCH 1 

67 5290 	33 	511 M191" STUD 1 

68 9710100008 113 	M10 SPRING 	WASHER 	M10 1 

69 9660100014 tVh M10 NUT M10 1 

70 5290 	33 	514 7%7011:,7 SPRING 1 

71 9672052514 oV/39*"lbh 	M5X25 HEXAGON BOLT M5X25 1 

-tn 



 

>#-g- 

SECTION NUMBER 5320Z 380 , A-(1-3:)1.1]-15.7-f-F"UW'- 

HEIGHT 	CONTROL BAR.FEED 	LEVER SECTION 
0)1',131140.-Lit $-34 	 A..0 	 't -F 	t.s.. 

Note: When oraenng items manced*,m0cate the set number because they are ayadable only as a set. 

t 	1.11-1} 
SET NO. / PART NO gISA.Z.WF /"" / COMPONENT PARTS NO. 

PART NAME 
'411PT 
Q'ty 

72 5290 	33 	520 Ufl"- LEVER 1 

73 5290 	33 	534 7■7°T:)9' SPRING 1 

74 5290 33 	533 U°11D9'~ SPRING STUD 1 

75 5290 	33 	532 M-9/1°- STOPPER 2 

76 5290 	33 	531 91-' STUD 1 

77 9710080008 M8 SPRING WASHER M8 1 

78 9660080014 t?)F 	M8 NUT 	M8 1 



<D"i71-o-5- 

PAPER EJECTING 

 

SECTION NUMBER 5320Z 410 

SECTION 

  

7? 



SECTION 
*.:OgISALt*,%""C
Note: When 

PAPER 	EJECTING 

>#-Fk 
5320Z SECTION NUMBER 410 

- Ufi-A1. -   
ordenng ■ tems marked*,[hcbcate the set number because they are ayallable only as a set. 

NO. 	t 	*-1} /113,F6*-lik 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. 

frOW 
W ty 

5290 	36 	111Z GEAR 1 

32.33 

5290 	41 	111Z-1 7"5”1- BRACKET 1 

3.10 

5290 	41 	115Z 7"”'.9h BRACKET 1 

10.19 

5290 	41 	311Z 07—<i91-*<-15 LOWER 	EJECT 	WHEEL 2 

5.6 

5310 	41 	200 f:-.P'191-o-5— 	ASSY EJECT 	ROLLER 	ASSY 1 

7.11-16 

5310 	43 	110 f!)"i9ho-5— 	ASSY EJECT 	ROLLER 	ASSY 1 

22.23.25 

5320 	84 	100 5ft-,IlijA"Il-1fh" LIGHT 	WEIGHT 	DELIVERY 	GUIDE 1 

39-49 

1 	5290 	41 	114-1 730,1:)9137 SPRING 	STUD 2 

2 	5290 37 	434 7° 1199" SPRING 2 

3 	5290 	41 	111-1 7"5”1- BRACKET 1 

4 	5290 	41 	113-1 X519h STUD 2 

5 	5290 	41 	311 oP—It'91-*<-15 LOWER 	EJECT 	WHEEL 2 

6 	5290 	41 	312 )311, BUSHING 2 

* 	7 	5290 	41 	210 7"5”1- BRACKET 2 

8 	5290 	41 	313 t°D PIN 2 

9 9721040008 E—q:)9" 	E-4 E—RING 	E-4 4 

10 90200 1i"—WM9" 607ZZ BALL 	BEARING 607ZZ 2 

11 	9410402008 U°11:)9"t° D 	4X20 SPRING 	PIN 	4X20 2 

* 	12 	5290 	41 	223-1 o-5— ROLLER 2 

* 	13 	5310 	41 	222 7911°-1I91-4;<-15 UPPER 	EJECT 	WHEEL 2 

14 	5310 	41 	225 9°59",$'°-5— PLUG 	SUPPORT 2 

15 	5310 	41 	224 7°59" PLUG 2 

* 	16 	5310 	41 	221 ;i1,71' SHAFT 1 

17 	5290 	41 	315 7Ilbh FELT 2 

18 	5290 	41 	314 ”5”h BRACKET 2 

19 	5290 	41 	115 7'5”ts BRACKET 1 

20 9648051614 /53 	M5X16 SCREW 	M5X16 4 

21 	5290 29 	220-1 )k5115 BUSHING 2 

22 	5290 	43 	112 t"1,— GEAR 1 

23 9410302508 A9° 11,9t°) 	3X25 SPRING 	PIN 	3X25 1 

24 	5290 43 	113 o-5—Al" ROLLER BAND 1 

25 	5310 	43 	111 ft"91-0-5— EJECT 	ROLLER 1 



i#J4-  
SECTION NUMBER 

SECTION 
-orzoguiu*A-cuwAL -erni,ort.t.:/h#-I~L, 
Note: When oecering tems marked*,indicate the set number because 

PAPER 	EJECTING 

5320Z 	410 

they ara avadable only as a set. 

:t•7h**/115A#44: 
NO. 	SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. 

.511M 
GYtY 

26 	5290 	43 	114 o-5-A':"F" ROLLER 	BAND 1 

27 	91250 *1l1,t97° 	1/4" OIL 	CUP 	1/4" 1 

28 9660100014 t'Jt. 	M10 NUT 	M10 1 

29 9710100008 111J 	M10 SPRING 	WASHER 	M10 1 

30 	5290 36 	112 Mit'l" STUD 1 

31 	9721100008 E-1129" 	E-10 E-RING 	E-10 1 

32 	5290 	36 	111 GEAR 1 

33 	5290 	37 	121 )(5111, BUSHING 1 

34 	5290 	29 	311 41 W.13 %% * WASHER 1 

35 9670052008 V”F*'11,1' 	M5X20 	SOCKET 	BOLT 	M5X20 2 

36 9670041608 V”FWIld. M4X16 	SOCKET BOLT M4X16 4 

37 	5290 	42 	121 9"5”h BRACKET 1 

38 	5310 	42 	110 GUIDE 1 

39 	5320 	84 	111 - STAY 1 

40 	5290 	84 	112 Y)-11°-1IOPS 	GUIDE 1 

41 	5290 	84 	113 "\°-11°-3'1l-'MS GUIDE 1 

42 	5290 	84 	114 1501” LEAF 	SPRING 2 

43 	5290 	84 	115 t°:, PIN 1 

44 9710060008 A'Ví't 	M6 SPRING 	WASHER 	M6 1 

45 9660060014 1-"A. 	M6 NUT M6 1 

46 	5290 	84 	116 *W51"- HOLDER 1 

47 9684050508 h»:»P' 	M5X5 SET 	SCREW 	M5X5 2 

48 	5290 	54 	115 t°D PIN 1 

49 	5290 	54 338 X2° ,127 SPRING 1 

74 





il-f;i9"‹ 

PAPER DELIVERY 

 

SECTION NUMBER 5320G 440 1 

SECTION 

  

7P 



 

>#-g- 
SECTION NUMBER 5320G 440 

 

   

PAPER 	DELIVERY SECTION 
* 	LtioLA -c-tsji 	korre, 	-e '7 I^ 11É -ilt-Ct3t L 	L`, 
Note: When ordenng Jtems markeo *.rndicate the set number because they are ayallable only as a set. 

NO. 	SET NO. / PART NO. 
PART NAME 

COMPONENT PARTS NO. 
ffi* 
Q'ty 

5310 	44 	100 A<E,9"f 	(9o) 	ASSY PAPER 	DELIVERY 	(BLACK) ASSY 1 

1-15.17-24 

5310 	44 	130Z IJA"- LEVER 1 

22.23 

5316 	44 	100 wfD9"‹ 	(7(q-) 	ASSY PAPER 	DELIVERY 	(IVORY) ASSY 1 

1-15.17-24 

1 	5296 	44 	311 W"”XF97° 	(7-( ,1-) BACK 	STOP 	(IVORY) 1 

1 	5310 	44 	311 W"99M-”° 	(90) BACK 	STOP 	(BLACK) 1 

2 	5290 	44 	313 ”h"* WASHER 1 

3 	9664050014 f3'719h 	M5 WING 	NUT 	M5 1 

4 	5310 	44 	110 11-(51"1 	(9o) PAPER 	DELIVERY 	(BLACK) 1 

4 	5316 	44 	110 A-(f 	(?iil 11-) PAPER 	DELIVERY 	(IVORY) 1 

5 	5290 	44 	312 :19" SCREW 1 

6 	5310 	44 	314 7-ffin":) SCALE 1 

7 	5290 	44 	241 ')7F. KNOB 2 

8 	5296 44 	220 /‹F'h'‹F 	(Y-f*"1-) SIDE 	GUIDE 	(IVORY) 1 

8 	5310 	44 	220 7<h”3"ft-'' 	(90) SIDE 	GUIDE 	(BLACK) 1 

9 	5310 	44 	180 h"..W'9°U-1- GUIDE 	PLATE 1 

10 	5290 	44 	191 1j5- COLLAR 1 

11 	9721070008 E-J9" 	E-7 E-RING 	E-7 7 

12 	5296 	44 	230 /-0."b"1h' 	(7fll-) SIDE 	GUIDE 	(IVORY) 1 

12 	5310 	44 	230 ,J-W't"-fh" 	(90) SIDE 	GUIDE 	(BLACK) 1 

13 	5310 	44 	210 b"ft.'7°U-F GUIDE 	PLATE 1 

14 	9716080014 t5”1i 	M8 PLAIN 	WASHER 	M8 2 

15 	9660080014 t9h 	M8 NUT 	M8 2 

16 	5310 	44 	315 9Y STUD 2 

17 	5290 	29 	313 41%. 13  ■. * WASHER 2 

18 	5310 	44 	160 il9 LINK 1 

19 	5290 	44 	171 A7°11:99" SPRING 1 

20 	5310 	44 	150 UA"- LEVER 1 

21 	5310 	44 	141 11:99 LINK 1 

22 	5310 	44 	130 1..W%- LEVER 1 

23 	5290 	31 	214 )L915 BUSHING 1 

24 	5290 44 	242 9°59" PLUG 1 

rv 



7R 

5320G 510 ' 

SECTION 

SECTION NUMBER f:)t?I'DY:9 

INK FOUNTAIN 



* 

INK 	FOUNTAIN SECTION 

Note: When 

5320G SECTION NUMBER 510 

* CC. -c- -t 	i• #4§-c;i3n. 
oroermg Items maraed*,Indicate the set number because thev are avallable only as a set. 

NO. 	t.yi.#*/WA4-14 
SET NO. / PART NO. 

PART NAME 
"464 /4=PÓNENT PARTS NO. 

ffla 
crty 

5290 	51 321Z \\ GEAR 1 

64.65 

5310 	51 000-1 -f)71'.:)5-) 	ASSY INK 	FOUNTAIN 	ASSY 1 

3-6,13,75-77,82,89 

5310 	51 010-1 '\"- 	ASSY BASE 	ASSY 1 

3-6,75,76,82 

5310 	51 030-1 -f.:47*50-5- INK 	FOUNTAIN 	ROLLER 1 

13.77.89 

5310 	51 042Z-1 )(915*15- HOUSING 1 

14,15 

5310 	51 090 iin"-t" 	ASSY LEVER 	BOSS 	ASSY 1 

91,92 

5310 	51 100-1 91,7h 	ASSY DRIVE 	SHAFT 	ASSY 1 

3,25,31.36-39,43-50.52.54,58,67 

5310 	51 110 9F);91,7f. 	ASSY DRIVE 	SHAFT 	ASSY 1 

45,46,58,67 

5310 	51 300 1:477-X10-5- ASSY INK 	FIRST 	ROLLER 	ASSY 1 

59-61 

5330 	51 041Z )(911~- HOUSING 1 

12,15 

5330 	51 140Z ‹:)t51"951-o-5- INK 	DUCTOR 	ROLLER 1 

53.71 

5340 	51 060Z *9117-G 	ASSY ARM ASSY 1 

23,26 

5340 	51 080 UA"- 	ASSY 	(90) LEVER 	ASSY 	(BLACK) 1 

93,94 

5346 	51 080 L.A"- 	ASSY 	(Y<ij-) LEVER 	ASSY 	(IVORY) 1 

93,94 

1 	5340 	51 014 97E. KNOB 16 

2 	5310 	51 015 r)ft- SPRING 1 

3 9710050008 11"*”/3 	M5 SPRING 	WASHER 	M5 7 

4 9642051814 1-V'3”" M5X18 SCREW 	M5X18 5 

5 	5310 	51 011-1 "N" -A BASE 1 

6 	5330 	51 020 9'5-t. BLADE 1 

7 	5290 	51 052 UA"- LEVER 1 

8 	5296 33 564-1 W'-ft,9J97° 	(7"5.,D) BALL 	GRIP 	(BROWN) 1 

8 90752 *'-lb9"11197° 	25 	(90) BALL 	GRIP 	25 	(BLACK) 1 

9 	5290 	51 081 X9V1.' STUD 1 

10 9710080008 A'~* M8 SPRING 	WASHER M8 2 

-7rt 



* 

INK 	FOUNTAIN 

5320G SECTION NUMBER 510 

SECTION 

Note: When ofoenng tems marked*,incficate the set numoer because they are ayadable only as a set. 

NO. 	SET NO. /11=  *N PART NAME SISA"/4=1PÓNENT PARTS NO. 
ffiM 
Wty 

11 	9660080014 1- 91- 	M8 NUT 	M8 2 

12 	5330 	51 	041 )1, 511[411,9"— HOUSING 1 

13 	5310 	51 	031-1 -fD94—.55-:)o-5— INK 	FOUNTAIN 	ROLLER 1 

14 	5310 	51 	042-1 )(51114i1551'— BUSHING 	HOLDER 1 

15 	5290 	51 	043 5115 BUSHING 2 

23 	5290 	33 	214 )(5115 BUSHING 1 

25 	9660050014 ti9h 	M5 NUT M5 4 

26 	5340 	51 	060 *9117-6 ARM 1 

27 	5290 	51 	064 X9° 1129 SPRING 1 

28 	5290 	51 	070 9). PAWL 1 

29 	5290 	51 	063 t° :5 PIN 1 

30 	5340 	51 	053 5frft *<-15 RATCHET 	WHEEL 1 

31 	9684050508 F;(*:)" 	M5X5 SET 	SCREW 	M5X5 6 

32 	5290 	51 	051-1 q)9" RING 1 

33 	5290 	51 	082 ')( PAWL 1 

34 	5290 	51 	083 U°I1D9" SPRING 1 

35 	9648051614 /5];,' 	M5X16 SCREW 	M5X16 16 

36 9721040008 E—IlD9" 	E-4 E—RING 	E-4 2 

37 	5290 	51 	135 h5— COLLAR 2 

38 	5290 	51 	133 ° 11.-.)7 SPRING 1 

39 	5330 	51 	132 59f LATCH 2 

40 	5290 37 433 X7° 11:)9A9V1-"' SPRING 	STUD 1 

41 	5290 	51 	123 U°I1:99" SPRING 1 

42 	5290 29 	220-1 )(91b BUSHING 4 

43 	5290 	51 	122 t0 ;) PIN 1 

44 90200 *"—WYIW" 607ZZ BALL BEARING 607Z2 1 

45 	5290 	51 	120-1 liA"— LEVER 1 

46 	5310 	51 	111-1 :91,7h SHAFT 1 

47 	5290 	51 	131-2 7—t. ARM 2 

48 	5290 29 	315 1-)(h5— LOCK COLLAR 3 

49 	5290 	51 	112-2 7—/, ARM 2 

50 9670062008 V”I-V151- M6X20 	SOCKET BOLT M6X20 2 

52 	5330 	51 	136 M'— STAY 1 

53 	5330 	51 	140 f:49"99—o-5— INK 	DUCTOR 	ROLLER 1 

54 	5290 	51 	134 X7° 1r)9" SPRING 1 

57 	9642051014 t1'~ M5X10 SCREW 	M5X10 2 

58 	5300 	51 	150-1 7-11 ARM 1 

59 	5310 	51 	310 ‹:477—XFo-5— INK 	FIRST 	ROLLER 1 

60 	5290 	51 	312 *"1,— GEAR 1 

80 



INK FOUNTAIN 

-:›3› 	 5320G SECTION NUMBER 510 

SECTION 
*.":69giSAL.taiLkót'Ulsif L  
Note: When ordenng Items marked*,mdicate the set number because they are ayallable only as a set. 

NO. t.:/t.#*/~4} 
SET NO. /PART NO. 

PART NAME nitIVIIIPONENT PARTS NO. 
1.01ft 
Q'ty 

61 9410302508 9°I1.:)9"t°) 	3X25 	SPRING 	PIN 	3X25 1 

62 9721100008 E- 11:99" 	E-10 E-RING 	E-10 2 

63 5290 	29 	311 ”1.3%.% WASHER 1 

64 5290 	51 	322 ;45115 BUSHING 1 

65 5290 	51 	321 t1,- GEAR 1 

66 5290 	51 	323 'JF" STUD 1 

67 9410402008 7° 11,9"t°:) 	4X20 	SPRING 	PIN 	4X20 2 

68 9680051208 h)(;')" 	M5X12 SET 	SCREW 	M5X12 2 

70 5330 	51 	142 a-i-D1,71- SHAFT 1 

71 90331 -11.,1”q:59" 	607DDU 	BALL 	BEARING 	607DDU 2 

72 90627 G 	1J -J9" 	G-7 G-RING 	G-7 2 

73 9410301250 7,9° 11:,9"t°D 	3X12 	SPRING 	PIN 	3X12 1 

* 	75 5340 	51 	012-2 ti"-f9 	(OPS) 	PLATE 	(OPS) 1 

* 	76 5340 	51 	013-2 -f:4?)<9 	(NOPS) 	PLATE 	(NOPS) 1 

* 	77 5330 	51 	033 A,\0_11._ SPACER 2 

78 5340 	51 	040-1 )177t. SHAFT 2 

79 5340 	51 	043-2 ”55Y1. 	(OPS) BRACKET 	(OPS) 1 

80 5340 	51 	044-2 7"55 	(NOPS) BRACKET 	(NOPS) 1 

81 9670052008 9”11■ 114 M5X20 	SOCKET BOLT M5X20 4 

82 9670082008 95•91.1i95h 	M8X20 	SOCKET 	BOLT 	M8X20 6 

83 5310 	51 	017 to..) PIN 2 

84 5290 	52 	422 t°-.9 PIN 2 

85 5330 	51 	047,4 X5I't'" STUD 2 

86 5330 	51 	048 7"W)9 BLOCK 2 

87 9684060608 h)(”" M6X6 SET 	SCREW 	M6X6 2 

88 9721120008 E-q:)9" 	E-12 E-RING 	E-12 1 

89 9648041014 ,/,-M)" 	M4X10 SCREW 	M4X10 4 

90 90584 tfijD 	IR12X16X16 	INNER 	RACES 	IR12X16X16 1 

91 90437 rl:Y7If95” 	FC16 	ONE 	WAY 	CLUTCH 	FC16 1 

92 5310 	51 	091 UA"-X LEVER 	BOSS 1 

93 5340 	51 	093-1 1,11- LEVER 1 

94 5300 	57 	133 :_4'11 	(7f*"ij-) GRIP 	(IVORY) 1 

94 5340 	51 	094 :-. 11 	(9o) GRIP 	(BLACK) 1 

95 9710050014 W'V,"h" 	M5 SPRING 	WASHER 	M5 2 

96 5310 	55 	318 f'..)7ti"13A"- COVER 1 

97 90371 57FJ.1, 	AS1101 	THRUST 	WASHER 	AS1101 1 

98 5290 	51 	049 f9A"* 	 LEAF 	SPRING 2 

99 9670050608 95.)1.1~- M5X6 	 SOCKET BOLT M5X6 2 

100 5300 45 	243 W BUSHING 2 



INK ROLLER 

SECTION NUMBER 
SECTION 

5320Z 512 I 



INK ROLLER 

>#-g- 
5320Z SECTION NUMBER 512 

SECTION 
;rt 	 •Iii-lil."C;t5CL -C -F"l.,- 

Note: When ordenng Items marked*,mdmate the set number because they are avakable only as a set 

N O. 
*-§}  

SET NO. / PART NO. ffirfi,$*/"" 	 PART NAME 
COMPONENT PARTS NO. 	 Crty 

5290 	51 	232Z 1159 LINK 1 

32,33 

5290 	51 	431Z UA"- LEVER 1 

41,43 

5290 	51 	940-2 1-"99"hL DOG 	& 	CAM 2 

6,9 

5300 	51 	631Z-2 )(511l1159"- HOUSING 2 

8,10 

5300 	51 	641Z )151114153- BUSHING 	HOLDER 2 

10,13 

5310 	51 	210-1 b6E)1,71 	ASSY CAM 	SHAFT 	ASSY 1 

35,39,40 

5310 	51 	600-3 1";)U--5-f)9"0-5- 	 RIDER 	OSCILLATING 	ROLLER ASSY 1 

1,5-15,52 

5310 	51 	620-2 :it,” 	ASSY 	 SHAFT 	ASSY 1 

5,6,9,15 

5310 	51 	630-2 1-:)U-Y<D9"0-5- 	 TOP 	OSCILLATING 	ROLLER 2 

1,7,8,10-14,52 

5310 	51 	900-3 E.X"*91)-5 -f)9"o-5- 	WATER 	OSCILLATING 	ROLLER ASSY 1 

1,5-14,27,52 

5310 	51 	920-2 E)1,71 	ASSY 	 SHAFT 	ASSY 1 

5,6,9,27 

1 5310 	51 	610-1 5‹51"-*:Ar<5- D9"o-5- 	RIDER 	OSCILLATING 	ROLLER 2 

2 5290 	51 	623 7'Y1 FOOT 2 

3 9710050008 W/]"* M5 SPRING 	WASHER 	M5 7 

4 9660050014 tVh 	M5 NUT 	M5 3 

5 9410302008 A7° 11D9"t°D 	3X20 	SPRING 	PIN 	3X20 2 

6 5290 	51 	922-2 hL CAM 2 

7 5300 	51 	633-2 7°L-1 	 PLATE 2 

8 5300 	51 	631-2 )t511541551"- 	 HOUSING 2 

9 5290 	51 	632-2 'Y)( 	 CLAW 2 

10 5290 	51 	642-2 ;k9W 	 BUSHING 4 

11 91254 9'll-A=V7°W NIP-B6 	NIPPLE 	NIP-86 2 

12 5300 	51 	644 1)(135- LOCK 	COLLAR 4 

13 5300 	51 	641 )L511b.411,51 - HOUSING 2 

14 5310 	51 	643-1 79,12- SCREW 4 

15 5310 	51 	621-1 El71 SHAFT 1 

16 9672061614 £39/3911,1 	M6X16 	HEXAGON 	BOLT 	M6X16 1 

17 9660060014 tVF M6 NUT M6 1 



>#-g- 
SECTION NUM BER 

SECTION 
*.:(7)8130att*A"Ct3kia 	"C' 	1-e-A.orc,  
Note: When ordering items maraeo *,Indicate the set number because 

INK 	ROLLER 

5320Z 	512 

they are ayailable only as a set. 

NO. PART NAME 
111"L"/=14-NENT PARTS NO. Q'ty 

18 	5290 	51 	522 7"5”h BRACKET 2 

19 9670062008 'llYhti"151. 	M6X20 	SOCKET 	BOLT 	M6X20 9 

20 90601 CE-q)9" 	CE-8 CE-RING 	CE-8 4 

21 	5290 	51 	521 )(51 11) BUSHING 4 

22 	5310 	51 	510-1 Yft."5-o-5- INK 	DISTRIBUTOR 	ROLLER 	 2 

23 	5320 	51 	931-1 ”551- BRACKET 1 

24 9710060008 A/* M6 SPRING 	WASHER 	m6 1 

25 	5290 	29 	315 1..,11)5- LOCK COLLAR 2 

26 9684050508 b(*9" 	M5X5 SET 	SCREW 	M5X5 5 

27 	5310 	51 	921-1 "J1,7h SHAFT 1 

28 	5290 	51 	933 t°,-9 PIN 1 

29 	5320 	51 	932-1 "7"5”1,  BRACKET 1 

30 9721040008 E-11)9 	E-4 E-RING 	E-4 1 

31 	9721 070008 E-4:)7 	E-7 E-RING 	E-7 2 

32 	5290 	21 	212 )(5215 BUSHING 1 

33 	5290 	51 	232 IlD9 LINK 1 

34 	5290 	51 	231 t°. PIN 1 

35 	5290 	51 	212-2 1,- GEAR 1 

36 9642051614 1-Vs39" 	M5X16 SCREW 	M5X16 4 

37 	5290 29 	210 )k511b BUSHING 2 

38 	5290 	51 	213 hL CAM 1 

39 9410403208 U°11:',9"t°:) 	4X32 	SPRING 	PIN 	4X32 1 

40 	5310 	51 	211-1 f)1'7F SHAFT 1 

41 	5290 	51 	431 UA"- LEVER 1 

42 	5290 	51 	435 $915 BUSHING 1 

43 	5290 	51 	432 )(5111, BUSHING 1 

44 	5290 	51 	433 71 SHAFT 1 

45 	5290 	51 	437 1)5- COLLAR 1 

46 90230 tfil;) 	IR 	10X13X12.5 	INNER 	RACE 	IR 	10X13X12.5 	 1 

47 	5290 	51 	436 t°-.5 	 PIN 1 

48 	5290 	51 	434 7"5”t. 	 BRACKET 1 

49 9716060014 t51) 	M6 	 PLAIN 	WASHER 	M6 1 

50 9684060608 F)14!)" 	M6X6 SET 	SCREW 	M6X6 2 

52 	9648040814 753 	M4X8 SCREW 	M4X8 4 

0/1, 





  

SECTION NUMBER 5320G 514 1 

INK OSCILLATING ROLLER 
SECTION 

   

OC 



SECT1ON 

Nate: When ordering 

INK 	OSCILLATING ROLLER 

SECT1ON NUMBER 5320G 514 

ttems markeo 	,Inamate the set number because they are avadable only as a set. 

11É-9- /gfiAll* NO. 	SET NO. / PART NO. PART NAME f,,I1P-ONENT PARTS NO. 111M 
Crty 

5290 	51 	422Z ~iffi9"- HOUSING 1 

28.36 

5290 	51 	428Z )45111~- HOUSING 1 

27.28 

5310 	51 	400 ASS INK OSCILLATING 	ROLLER ASSY 1 

11.12.40-42 

5310 	52 	500 o-5-911-t- 	(2o) 	ASSY ROLLER 	CLEANER 	(BLACK) ASSY 1 

3-7.20-23 

5316 	52 	500 o-5-911-t- 	(f1,) 	ASSY ROLLER 	CLEANER 	(BROWN) ASSY 1 

3-7.20-23 

1 	9410301608 A7° 13:99"t°-.5 	3X16 SPRING 	PIN 	3X16 2 

2 	5290 	52 	532 tO PIN 2 

3 	5290 	52 	523 UA'- LEVER 1 

4 	5296 	33 	564-1 *"-I1)97° 	(7"5) BALL 	GRIP 	(BROWN) 1 

4 90752 ;N-159" 11'.97° 	25 	(90) BALL 	GRIP 	25 	(BLACK) 1 

5 	5310 	52 	510 h"99- DOCTOR 1 

6 	5310 	52 	522 901)-1, PLATE 1 

7 	5310 	52 	521 BLADE 1 

8 90740 /~ M5X15 KNOB BOLT 	M5X15 2 

9 	5290 	52 	535 PIN 2 

10 	5290 	52 	536 7-6 ARM 2 

11 	5290 	51 	413 GEAR 1 

12 	9411403200 4X32 TAPER 	PIN 	4X32 1 

13 	9670062008 Vh"~Wt. M6X20 SOCKET 	BOLT M6X20 10 

15 	9642051014 t'N"39' 	M5X10 SCREW 	M5X10 6 

16 	9710050008 1\/)" 	M5 SPRING 	WASHER 	M5 6 

17 	5290 	52 	531 7"55)h BRACKET 1 

18 9660050014 19h 	M5 NUT 	M5 2 

19 	5290 	52 	533 7'5”1- BRACKET 2 

20 	9716060014 t51) 	M6 PLAIN 	WASHER 	M6 1 

21 	9660060014 1-1”- 	M6 NUT M6 1 

22 	9642041014 J-N"3 	M4X10 SCREW 	M4X10 6 

23 9710040008 11t 	M4 SPRING 	WASHER 	M4 6 

24 	5290 	52 	534  BRACKET 1 

25 	9648051014 753!)" 	M5X10 SCREW 	M5X10 6 

26 	5290 	51 	423 COVER 2 

27 	5290 	51 	428 ;t51114W- HOUSING 1 

28 	5290 	51 	043 ;‹51 1b BUSHING 2 

29 	5290 	51 	421 7°5-F PLATE 2 



tz 	>#-%- 
SECTION NUMBER 

SECTION 
*L A.Qyc. 	y LtFs,11É-9 
Note: When ordenng items marked*,indicate the set number because 

‹:4* E. U—f<2,9"o-5— 

INK OSCILLATING ROLLER 

5320G 	514 

-"C;t3t 
they are avanable only as a set. 

NO. t71.**/116A** 
SET NO. / PART NO. PART NAME "'"/gig.111PONENT PARTS NO. 

ffla 
crty 

30 5290 	51 	414 71■ <-11, WHEEL 1 

31 9710100008 11""/3 	M10 SPRING 	WASHER 	M10 1 

32 90701 Ul"ft 	M10 U—NUT 	M10 1 

33 5290 	51 	427 R9° 11:99"Mi9t- SPRING 	STUD 2 

34 90610 BE-1.)9" 	BE-60 BE—RING 	BE-60 4 

35 9716080014 t51 	M8 PLAIN WASHER M8 4 

36 5290 	51 	422 )(9114155P— HOUSING 1 

37 5290 	51 	424 :.',)" SCREW 4 

38 5290 	51 	426 7"-a99 	 BLOCK 2 

39 5290 	51 	425 7'so'.59 	 BLOCK 2 

40 5310 	51 	410 -f:›X!)5—ff:r9'0-5— 	INK 	OSCILLATING ROLLER 	 1 

41 9411405000 Y—A°—t°') 4X50 	 TAPER 	PIN 	4X50 1 

42 5290 	51 	412 GEAR 1 

88 





SECTION 
FORM ROLLER 

>4-k' 
SECTION NUMBER 5320Z 516 

@ 

' 

on 



FORM 	ROLLER SECTION 

Note: When 

>3 
5320Z SECTION NUMBER 516 

-t 	F Lik-r5±5c 	TT 
oraenng items marKed Itr,inalcate the set number because they are available only as a set. 

i. #44- 
NO. 	SET NO. / PART NO. mAzn/44"* 	 PART NAME 

COMPONENT PARTS NO. 
ffift 
Wty 

5290 	51 	730 " SCREW 2 

7-9 

5290 	52 	120 71--Lo-5-1"711:997-6 FORM 	ROLLER 	BEARING 	ARM 	(S) 2 

23,24,29 

5290 	52 	130 7*-Go-5-"\"711:99"7-6 FORM 	ROLLER 	BEARING 	ARM 	(L) 2 

23.24.32 

5290 	52 	131Z GEAR 1 

38,39 

5310 	51 	700Z-1 7')11°-7*-to-i- UPPER 	FORM 	ROLLER 1 

12.13 

5310 	51 	810Z-1 07-7*-60-5- LOWER 	FORM 	ROLLER 1 

12,47 

5320 	51 	720 -f)91--to-5-!)177F INK 	FORM 	ROLLER 	SHAFT ASSY 2 

2,3 

1 	5290 	51 	123 7('' ,1)9" SPRING 4 

2 	5290 	51 	722  KNOB 2 

3 	5320 	51 	721 SHAFT 2 

4 	5290 	51 	735 PIN 2 

5 	5290 	51 	732 "7° 11)9991-" SPRING 	STUD 6 

6 9662080014 1-9h 	M8 NUT 	M8 6 

* 	7 	90401 Af-114"-I5 	3/16 STEEL 	BALL 	3/16 2 

8 	5290 	51 	083 A7°,1)9" SPRING 2 

* 	9 	5290 	51 	733 .-'9" SCREW 2 

10 9684060608 1..)(*:)" 	M6X6 SET 	SCREW 	M6X6 14 

11 	5290 	51 	736 h)(135- LOCK 	COLLAR 4 

12 	90205 t-151"7,1)9" 	6001LLB BALL 	BEARING 	6001LLB 4 

13 	5310 	51 	700-1 7?)11°-1=47A'-Go-i- UPPER 	FORM 	ROLLER 1 

14 	5290 	51 	742 *11,9- HOLDER 1 

15 	5290 	51 	741 7"5”F BRACKET 1 

17 	9660060014 1"»- M6 NUT M6 2 

18 	9684061608 h»:)" 	M6X16 SET 	SCREW 	M6X16 2 

19 	5290 	51 	731 7"5”h BRACKET 1 

20 9710080008 111"* 	M8 SPRING 	WASHER 	M8 4 

21 	5290 	51 	738 7" -.99" BUSHING 1 

22 90204 *-151"7,1D2" 	6001ZZ BALL 	BEARING 	6001ZZ 2 

23 	5290 	51 	737 to:, PIN 4 

24 9410302508 X7°,1:,9"t°:; 	3X25 SPRING 	PIN 	3X25 4 

25 	5290 22 	318 !)" SCREW 1 

26 	5290 	52 	121-1 *"X BOSS 1 



>#-%- 

SECTION NUMBER 

SECTION 
gtsa (.3i$LA 	-c- 	A. 	yLtFc, 

Note: When oroenng items marked*,inocate the set number becausa 

FORM 	ROLLER 

5320Z 	516 

they are avaflaole orgy as a set. 

t7F**PliSA** 
NO. 	SET NO. / PART NO. xsaza/~ 	 PART NAME 

COMPONENT PARTS NO. Crty 

27 9684050508 h»D" M5X5 SET 	SCREW 	M5X5 5 

28 	5290 	52 	112 1•)1.135- LOCK COLLAR 2 

29 	5290 	52 	114 g27 LINK 2 

31 	5290 	52 	119 7c)11:99" SPRING 2 

32 	5290 	52 	115 ij.-.)9 LINK 2 

33 	5290 	52 	140 ht CAM 1 

34 9410302008 7011.:)9"t0-.») 	3X20 	SPRING 	PIN 	3X20 1 

35 	5320 	52 	111 :)1,7h SHAFT 1 

36 	9721120008 E-41:)9 	E-12 E-RING 	E-12 1 

37 	5290 29 	317 fj.”), WASHER 1 

38 	5290 	52 	132-2 )t5111) BUSHING 1 

39 	5290 	52 	131 t%%.t,,_ GEAR 1 

40 	5290 	52 	117 h5- COLLAR 1 

41 	5290 	52 	150 ht, CAM 1 

42 	5290 	51 	744 7'9:7).)9" BUSHING 1 

43 	5290 	52 	122-1 U11"- LEVER 1 

44 	5296 33 	564-1 li"-159"PY9° 	(7'52) 	BALL 	GRIP 	(BROWN) 1 

44 90752 4;"-159" 1197° 	25 	(9o) 	BALL 	GRIP 	25 	(BLACK) 1 

45 	5290 	51 	823 9'99:)9" 	 BUSHING 1 

46 90206 *"-11,Y'r29" 	6201ZZ 	BALL 	BEARING 	6201ZZ 2 

47 	5310 	51 	810-1 o7.--7*-Lo-5- 	LOWER 	FORM 	ROLLER 1 

48 	5290 	51 	822 A7° 1129"X9'91"' SPRING 	STUD 2 

49 	5290 	51 	821 7'5”1- BRACKET 1 

50 	5290 	51 	831 7"55Y1- BRACKET 1 

51 	5290 	51 	832 7591.. BRACKET 1 

52 	91250 *1Jl/hV7° 	1/4" OIL 	CUP 	1/4" 1 

c19 



, , 



- 5320Z 520 SECTION NUMBER 

SECTION 
OPERATION LEVER 

011 



OPERATION 	LEVER 

- 	72 	>#-g- 

SECTION NUMBER 
5320Z 520 

SECTION 
* 	ofos.P.LtimA 	$/# 	 L 	Ls 
Note: When oraerIng items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. ffiffl~/4"" 	 PART NAME 
COMPONENT PARTS NO. 	 Q'ty 

5320 	52 	200 99 ASSY OPERATION 	SHAFT 	ASSY 1 

30.33-37.39.40 

1 	5300 	51 	160 959f CLUTCH 1 

2 	9721070008 E-q39" 	E-7 E-RING 	E-7 7 

3 	9721040008 E- 11:99" 	E-4 E-RING 	E-4 4 

4 	5310 	51 	180-1 9U-L, FRAME 1 

5 	9716050014 t5”13 	M5 PLAIN 	WASHER 	M5 2 

6 9710050008 Ah 	M5 SPRING 	WASHER 	M5 2 

7 	9642051014 J-N"3*-.=)" 	M5X10 SCREW 	M5X10 2 

8 	5310 	51 	190 7-L ARM 1 

9 	5310 	51 	170 q79 LINK 1 

10 	5290 	21 	316 X7°,1:99" SPRING 2 

11 	5310 	52 	293 iti"A BOSS • 2 

12 	9684050508 bl*D" 	M5X5 SET 	SCREW 	M5X5 4 

13 	5320 	52 	294 ij:',9 LINK 1 

14 	5310 	52 	292 A5P”'' STUD 1 

15 	5320 	52 	290 1,11- LEVER 1 

16 	5290 	52 	244 X9°,17999F" SPRING 	STUD 1 

17 	5290 	51 	123 °,179" SPRING 1 

18 	9721050008 E-q79" 	E-5 E-RING 	E-5 1 

19 90200 t"-W7g79" 607ZZ 	BALL 	BEARING 607ZZ 1 

20 	5290 	52 	240-1 l'A'- LEVER 1 

21 	5290 	52 	243-1 79'.9h" STUD 1 

22 	9710080008 11 	M8 SPRING 	WASHER 	M8 1 

23 9660080014 ti)i, 	M8 NUT M8 1 

24 	5296 	33 	525-1 :."1 351"7 	(7"5()7) 	BALL 	GRIP 	(BROWN) 1 

24 90758 li"-159P)7° 	32 	(9o) 	BALL 	GRIP 	32 	(BLACK) 1 

25 	5290 	52 	213 UA- LEVER 1 

26 9710060008 A'*”/]"* M6 SPRING 	WASHER 	M6 2 

27 9660060014 t9h M6 NUT M6 2 

28 	5290 	22 	318 :)" SCREW 1 

29 	5290 	52 	212-1 t'X BOSS 1 

30 9410502508 7° 1179"t°7 	5X25 	SPRING 	PIN 	5X25 4 

31 	5290 	52 	232 U79 LINK 2 

32 	5290 	52 	233 toD PIN 2 

33 	5290 	52 	231 7-L ARM 1 

34 5290 52 220 h/.. CAM 1 

35 	5290 29 314 h't15- LOCK COLLAR 1 

36 	5320 	52 	211 !)1,71' SHAFT 1 

95 



96 

>4-1 
SECTION NUMBER 5320Z 520 

SET SCREW M6X6 38 9684060608 	 M6X6 

PART NAME 1115a$4/F /1"1141  / COMPONENT PARTS NO. 

OPERATION LEVER SECTION 
*:-..0)*Bgiatt*A-Ct.t:SA "C'k tci1.11É-9-2';t5C -CT t.,. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	*-F* /fifIrait* 
SET NO. / PART NO. 

37 5320 52 214 	135- 	 COLLAR 

39 5320 52 270 	hL, 	 CAM 

40 5290 52 234 	7-6 	 ARM 

filek 
Q'ty 

1 

2 

1 

1 



97 



98 

SECTION 

-. 	-..".> 
SECTION NUMBER 5320Z 522 7■ < 113')f3Tt< 

WATER CONTROL 



WATER 	CONTROL 

SECTION NUMBER 5320Z 522 

SECTION 
F 11É±iC 	"CT 

Note: When ordenng items marked*,[ndicate the set number because they are available Only as a set. 

NO. 	it* /fitSa.#* 
SET NO. / PART NO. 1,154~/4"" 	 ffift PART NAME COMPONENT PARTS NO. 	 Q'ty 

5290 	52 	311Z 7 GEAR 1 

19.22 

5290 	52 	320Z-1 hLUA"- CAM 	LEVER 1 

3.10 

5290 	52 	358Z-2 11:)9 LINK 1 

12.61 

5290 	52 	380-1 -013')f3'51-01:)1"4) 	WATER 	VOLUME 	CONTROL LEVER 1 

27.37.44 

5290 	52 	390Z-1 7-6 ARM 1 

40.41 

5310 	52 	300-2 F.A"599-7-6 ASSY 	WATER 	DUCTOR 	ARM 	ASSY 1 

26.30.31.34,46 

2 	9710050008 /1"*”1]"* 	M5 SPRING 	WASHER 	M5 5 

3 	5290 	52 	320-1 UA"- LEVER 1 

4 90200 W'-11)1"711)9" 	607ZZ BALL 	BEARING 	607ZZ 1 

5 	9721050008 E-11)9" 	E-5 E-RING 	E-5 2 

6 	5290 	52 	322 A99F" STUD 1 

7 9710080008 A]"* M8 SPRING 	WASHER 	M8 2 

8 9660080014 1-91 	M8 NUT M8 2 

9 	9721100008 E-11:',” 	E-10 E-RING 	E-10 3 

10 	5290 	37 	513-1 )(5115 BUSHING 1 

11 	5290 	52 	357-4 t° 25 PIN 1 

12 	5290 	52 	358-2 11:99 LINK 1 

13 	5290 	52 	355-3 t°) PIN 1 

14 	97.21070008 E-11)9 	E-7 E-RING 	E-7 1 

15 	5290 	38 	141 7°,1-..99' SPRING 1 

16 	5290 	21 	161 7° 11.-.)9991"' SPRING 	STUD 1 

17 	90203 4i"-W7ir.)9 	625ZZ BALL 	BEARING 625ZZ 1 

18 9721040008 E-11)9' 	E-4 E-RING 	E-4 1 

19 	5290 	37 	123 )(5111, BUSHING 1 

20 9642051614 J-1"3,9' 	M5X16 SCREW 	M5X16 2 

21 	5290 	52 	313 W., CAM 1 

22 	5290 	52 	311 1,-. GEAR 1 

23 	91250 *‹11)/VY9° 	1/4" OIL 	CUP 	1/4" 1 

24 	5290 	52 	312 A519F" STUD 1 

25 	5290 	52 	350-3 UA"- LEVER 1 

26 	5290 	52 	360-1 1.41- LEVER 1 

27 9410302008 X7° 11:99't° -.5 	3X20 	SPRING 	PIN 	3X20 1 

28 9648051614 ,53 	M5X16 SCREW 	M5X16 4 

99 



SECTION 

Note: When 

A-(il3i)f3')t< 

WATER 	CONTROL 

-: 
5320Z SECTION NUMBER 522 

*zonAu*aDuls.*L -cml,o-rst.yilviii-r;t3tL-cTlso  
ordering items marked*,indicate the set number because they are available only as a set. 

NO. t9F**/10A** 
SET NO. / PART NO. ffia45*/"" 	

ffin PART NAME 
COMPONENT PARTS NO. 	 Q'ty 

29 5290 52 	344 )(5115 BUSHING 2 

30 9410502508 °,1D9't°-..5 	5X25 SPRING 	PIN 	5X25 3 

31 5290 	52 	330-1 Y—G ARM 1 

34 5290 	52 	340-1 7-1. ARM 1 

35 9716060014 t'.5”,]'* 	M6 PLAIN 	WASHER M6 2 

36 5290 38 235 A7°11:,9' SPRING 1 

37 5290 52 	370 LEVER 1 

39 5296 33 	564-1 *'—W9'ilV7°  BALL 	GRIP 	(BROWN) 1 

39 90752 -W9"1199° 	25 (9o) BALL 	GRIP 	25 	(BLACK) 1 

40 5290 	52 	390-1 UA"— LEVER 1 

41 5290 	41 	112 )k5Ilb BUSHING 1 

42 9670051608 ”91-*'Wh M5X16 SOCKET BOLT M5X16 2 

43 5290 	52 	381 9"5”1- BRACKET 1 

44 5290 	52 	382-1 t°:, PIN 1 

45 5290 	52 	374-1 M191-' STUD 1 

46 5310 	52 	341-2 1fl SHAFT 1 

47 5290 	52 	460-1 1.41.- LEVER 1 

48 5290 	21 	319 7■9° 11.)9 SPRING 1 

49 5290 	52 	450-1 UA"— LEVER 1 

50 9717080014 t:-..7”,3'* 	M8 WAVE 	WASHER M8 1 

51 5290 52 	454 'Jh' STUD 1 

52 5290 	29 	311 +1”) WASHER 2 

53 5290 	21 	521 7011,:)9" SPRING 1 

54 5290 52 	440 959f CLUTCH 1 

55 5290 	52 	430-1 UA'— LEVER 1 

56 9642051014 1-1'3”" 	M5X10 SCREW 	M5X10 3 

57 5290 	52 	375-1 9'U-4!)2— BRAKE 	SHOE 1 

59 9660060014 191. 	M6 NUT M6 2 

60 9710060008 Wh 	M6 SPRING 	WASHER 	M6 2 

61 5300 45 243 )(5115 BUSHING 2 

62 5290 	29 	313 '',]'* WASHER 1 

100 



101 



  

-ta ›- 
SECTION NUMBER 5320Z 530 

13-5- 

WATER ROLLER 

 

SECTION   

102 



 

:5 9 >#14 
SECTION NUMBER 5320Z 530 

 

   

WATER 	ROLLER SECTION 
*.:..0fisaLtipA -t-ct 	 A.CO -C, 	 7-F 	Lso  
Note: When ordenng items marked*,indicate the set number because they are ayailable only as a set. 

NO. ..t.yh*-11/11BAW-8- 
SET NO. / PART NO. 

aa PART NAME 
COMPONENT PARTS NO. 	 Q'ty 

5300 	53 	250-1 E.X"*"FIL41,T2° 	ASSY 	WATER 	BOTTLE 	CAP 	ASSY 1 

62-67 

5310 	53 	150 E.A"71-.9Y:)o-i- 	ASSY 	WATER 	FOUNTAIN 	ROLLER ASSY 1 

12,37,38 

5310 	53 	220Z \N•t-j_ GEAR 1 

47,48 

5320 	53 	100-1 E7 	ASSY 	 WATER UNIT 	ASSY 1 

1-4,10-25,31-33,37,38,40,41,68,69 

5320 	53 	130 .:)1,71' 	ASSY 	 SHAFT 	ASSY 1 

11,12,17 

5330 	53 	110Z-2 7L-L3 	 FRAME 1 

32,33 

5330 	53 	120Z-2 TI)-117U-L 	 FRAME 1 

33,40 

1 5290 	53 	132-1 .)" 	 SCREW 2 

2 5290 	53 	175 A7011:)9" 	 SPRING 2 

3 5310 	53 	131 Y-•-• 	 STAY 1 

4 5310 	53 	135 5--. 	 STAY 2 

5 5290 	53 	230-1 75-L 	 FRAME 1 

6 5290 37 	434 7° 11:59" 	 SPRING 2 

7 9642051614 t1"3*9" 	M5X16 	 SCREW 	M5X16 4 

8 9710050008 i1]"* 	M5 	 SPRING 	WASHER 	M5 4 

9 5290 	53 	136 ;15" 	 BOSS 1 

10 9684050508 t')I)" 	M5X5 	 SET 	SCREW 	M5X5 5 

11 5290 	53 	140 hL 	 CAM 2 

12 9410302008 7°,1:)9't°:, 	3X20 	SPRING 	PIN 	3X20 3 

13 9660080014 1")F 	M8 	 NUT 	M8 5 

14 9710080008 11”h'* M8 	 SPRING WASHER M8 5 

15 9670081208 979W15F M8X12 	SOCKET BOLT M8X12 4 

16 5290 	53 	134 hL 	 CAM 2 

17 5320 	53 	133-1 :)1,7h 	 SHAFT 1 

18 5290 	53 	173 te'D 	 PIN 2 

19 5290 	53 	170-1 1)11"- 	 LEVER 1 

20 90201 W'-WY,1)9 	609VV 	BALL BEARING 609VV 2 

21 5290 	53 	162-2 'N"711:)9'*ffi9'- 	 BEARING 	HOLDER 2 

22 9684060608 b(*9" M6X6 	 SET 	SCREW M6X6 6 

23 5310 	53 	160-2 EA'51'95-0-5- 	 WATER DUCTOR ROLLER 1 

24 5290 	53 	180-1 U11"- 	 LEVER 1 

25 5290 	53 	174 t°D 	 PIN 2 

103 



EX'o-5- 

WATER 	ROLLER 

SECTION NUMBER 
SECTION 

lit:ZOMAU*A-CUts*L-t-MA.,0-r,t'.71
Note: When ordering items marked*,indicate the set 

5320Z 530 

-11K*-05C1.t. 
number because they are available only as a set. 

NO. t71.**/10a** 
SET NO. / PART NO. 

PART NAME =/111ZNENT PARTS NO. 
ffin 
Q'ty 

26 9410302508 A7°,1t°:9 	3X25 	SPRING 	PIN 	3X25 1 

27 	5290 	51 	052 Lfl- LEVER 1 

28 	5296 	33 	564-1 W'-159'1197° 	(7'5,):)) 	BALL 	GRIP 	(BROWN) 1 

28 90752 *'-159"q970 	25 (9o) 	BALL 	GRIP 	25 	(BLACK) 1 

29 9648051614 M5X16 SCREW 	M5X16 4 

30 	5290 29 	220-1 )(911, BUSHING 2 

31 	5290 	53 	114 A7°11:99"1h' SPRING 	STUD 1 

32 	5330 	53 	110-2 71,-L, FRAME 1 

33 	5290 	53 	113 )(5111, BUSHING 2 

34 	5300 	53 	214-1 t°:, PIN 2 

35 	5300 	53 	213 97F4 KNOB 2 

36 	5310 	53 	190-1 EA'7 	ASSY WATER 	FOUNTAIN ASSY 1 

37 	5310 	53 	151 o-5- ROLLER 1 

38 	5310 	53 	153 GEAR 1 

39 	5320 	53 	240-1 71)-L FRAME 1 

40 	5330 	53 	120-2 7U-L, FRAME 1 

41 	5290 	53 	121 7°J9tir SPRING 	STUD 1 

42 	5310 	53 	156-1 1,- GEAR 1 

43 	5310 	53 	155-1 )(5115 BUSHING 1 

44 	5310 	53 	213 to-.5 PIN 1 

45 9721070008 E-11:)9 	E-7 E-RING 	E-7 1 

46 	5290 29 312 9991,- WASHER 1 

47 	5300 	58 	144 )(91b BUSHING 2 

48 	5310 	53 	220 1,- GEAR 1 

49 	5310 	53 	223-1 X5191-"' STUD 1 

50 9642053014 t1'3*:)' 	M5X30 SCREW M5X30 4 

51 	5320 	53 	211 7551.- BRACKET 1 

52 	5300 	53 	216 4i-AW':)1-' HOSE 	CLAMP 1 

53 	5300 	53 	195 *-X HOSE 1 

54 	9642051014 t1'3*; 	M5X10 SCREW 	M5X10 2 

55 	5300 	53 	193-1 t-A75)I HOSE 	BRACKET 1 

56 	5300 	82 	520-1 7"5”1- BRACKET 1 

57 	5310 	53 	217 AF9A°- STOPPER 1 

58 9648051014 ,53*:»' 	M5X10 SCREW 	M5X10 2 

59 	5310 	53 	212 7'5”1- BRACKET 1 

61 	5300 	53 	251-1 :2X"*'1-I5 WATER BOTTLE 1 

62 	5300 	53 	256 11")*:) PACKING 1 

63 9721030050 E-19' 	E-3 E-RING 	E-3 3 

64 	5300 	53 254-1 3'LA°9*.) RUBBER PACKING 1 

104 



 

- f, :/#-i 

SECrON NUMBER 5320Z 530 

 

   

WATER 	ROLLER SECrON 
*:....osaumu».-c-c.t13.x 	-t- 	 F li-firr5±5C L 	L,, 
Note: When ordenng items marked*,indicate the set number because they are available Only as a set. 

NO. t.y1-41-11/0A** 
SET NO. / PART NO. ffial$*/"" / COMPONENT PARTS NO. PART NAME ININt 

Grty 

65 5290 	53 	255 X7°,1:)9" SPRING 1 

66 5300 	53 	253 tO PIN 1 

67 5300 	53 	252-1 97°  CAP 1 

68 5290 	53 	115 rcrY9 BLOCK 2 

69 9670041008 V79h*"15F M4X10 	SOCKET BOLT 	M4X10 4 

105 



il-.)1-",, 

MASTER CYLINDER 

 

SECTION NUMBER 5320Z 540 
SECTION 

  

106 



MASTER 	CYLINDER SECTION 
*zoffilAu*a 
Note: When ordering 

5320Z SECTION NUMBER 
540 

-cuts-AL -rm4o-c, -t ,y1-#43-ricL, 
items marked*,indicate the set number because they are ayailable only as a set. 

NO. 	 NO.  
PART NAME 

1115a4"/411:147P-Itii:;NENT PARTS NO. 
101* 
Q'ty 

5290 	22 	411Z q:)9 LINK 1 

13.14 

5290 22 	413Z ij:59 LINK 1 

14.22 

5290 	52 	250Z h6 CAM 1 

5.9 

5290 	52 	260Z hL CAM 1 

5.25 

1 	5290 	54 	542 7°'1)9 SPRING 1 

2 	5290 	54 	541 X7° 112i9"A99F' SPRING 	STUD 1 

3 	5290 	52 	112 b(h5- LOCK 	COLLAR 2 

4 9684050508 1.)(”' 	M5X5 SET 	SCREW 	M5X5 4 

5 	5290 	52 	253 )1915 BUSHING 2 

6 	9642041014 J-1'D*D' 	M4X10 SCREW 	M4X10 2 

7 9710040008 Ah'* M4 SPRING 	WASHER 	M4 2 

8 	5290 	52 	422 LoD PIN 1 

9 	5290 52 	250 ffi951'91)t 	OPS 	S -A CAM 	(OPS) 	SUB ASSY 1 

10 	5290 	52 	256 hL, CAM 1 

12 	9670062508 V115F 	M6X25 SOCKET BOLT M6X25 1 

13 	5290 	22 	411 11)9 LINK 1 

14 	5290 	22 	412 )(911) BUSHING 2 

15 	9670051608 V”h*"15h M5X16 SOCKET 	BOLT 	M5X16 8 

16 9710050008 Ah"* M5 SPRING 	WASHER 	M5 2 

17 	5290 	54 	520 952)7°  CLAMP 1 

18 	5290 	54 	522-1 )(5111, BUSHING 1 

19 	5310 	54 	410 Y-1595D9°  TAIL 	CLAMP 1 

20 	5310 	54 	114 t°.)11'-51"‹ PIN 	BAR BASE 1 

21 	9648041014 tf5JI 	M4X10 SCREW 	M4X10 3 

22 	5290 	22 	413 ij:)9 LINK 1 

23 	5290 	11 	152 h)(135- LOCK COLLAR 1 

24 9684060608 h»9' M6X6 SET 	SCREW 	M6X6 4 

25 	5290 	52 	260 f1'951'91L 	NOPS 	S-A CAM 	(NOPS) 	S-A 1 

26 	9642051614 t1'3*!)' 	M5X16 SCREW 	M5X16 2 

27 	5290 	52 	255 hL CAM 1 

28 9721070008 E-11:57' 	E-7 E-RING 	E-7 3 

29 5290 54 	540 LEVER 1 

30 9670051001 V”F*'15F M5X10 SOCKET BOLT 	M5X10 15 

31 	5290 	23 	115 COVER 1 

32 90210 1711:)9' 	6206LLBC2P6 BEARING 6206LLBC2P6 1 

107 



9 ›*-1 -t»a› SECTION NUMBER 
SECTION 

*z.065actici6-euti-xL-c- 	 IÉ-14 
Note: When ordering items marked*,indicate the set number because 

MASTER 	CYLINDER 

5320Z 	540 

-t;t5C 	T 
they are available only as a set. 

NO. 	
t,y1.4*/111~-11} 
SET NO. / PART NO. 

PART NAME 
af3 :0P5(13.NENT PARTS NO. 

ffift 
Q'ty 

33 	5290 54 669-1 ° 117)9"X9'1-' SPRING 	STUD 2 

34 	5290 	54 	115 t PIN 2 

35 	5320 	54 	511 :-)1,7t• SHAFT 1 

36 	5290 	54 	117 Z7°IlD9A99h SPRING 	STUD 2 

37 	5320 	54 	111-2 ZA9- 11:)51 - MASTER 	CYLINDER 1 

38 	9414161014 7qt°D 	1.6X10 SPLIT 	PIN 	1.6X10 2 

39 	5290 	54 	413 7°11:›9' SPRING 1 

40 	5290 	35 	131 X7° 11)9" SPRING 2 

41 	5290 	54 	337 97-E-: KNOB 2 

42 90209 1'711)9' 	6205LLBC2P6 	BEARING 6205LLBC2P6 1 

43 	5290 	23 	112 1,.., GEAR 1 

44 	5290 	23 	113 ip.13 WASHER 3 

45 	5290 	24 	127 W'll'I' BOLT 3 

46 	5290 	23 	116-1 1"711)W'- COVER 1 

47 	5290 	54 	531-1 )(911J BUSHING 1 

48 5320 	54 658 WM°- STOPPER 1 

49 	5320 54 620 75:97°  CLAMP 1 

50 5290 54 684 A7°11:)9' SPRING 2 

51 	5290 	54 663 999 HOOK 1 

52 	5320 	54 661 17°1-1- GUIDE 	PLATE 2 

53 	5290 	54 630-1 1/11'.- LEVER 1 

54 	5290 	54 643 iNc1 -*/- SPACER 1 

55 	5290 	54 664 799 HOOK 1 

56 	5290 	54 670 7"5”h BRACKET 1 

57 9670052008 V”h4;'Wh M5X20 	SOCKET BOLT M5X20 2 

58 5290 54 666 7-6 ARM 1 

59 	5290 	54 682-1 *9' SCREW 2 

60 9717100008 t."-::,'h 	M10 WAVE WASHER M10 2 

61 	5290 	54 	681-1 97::: KNOB 2 

62 	9716080014 t5”1"* M8 PLAIN 	WASHER 	M8 4 

63 	5320 	54 657 f34)/1"-.) HINGE 1 

64 5320 54 659 7°I.-1- PLATE 2 

65 	5320 	54 	653-1 1\"-7 BASE 1 

67 	5320 	54 656-2 751-7o.:A-1j"<h' GUIDE 1 

68 	5290 54 667 519t.' STUD 1 

69 5290 54 665 7'5”F BRACKET 1 

70 9670062008 V”W'Ibh M6X20 	SOCKET BOLT M6X20 1 
71 	5290 	54 654 7”9:)9' 	 BUSHING 1 
72 9650030514 ?W,53*9' M3X5 	 SCREW M3X5 8 

108 



SECTION 

Note: When 

A)h"f) 

MASTER 	CYLINDER 

>#-g- 
5320Z SECTION NUMBER 540 

*ZOMAU*ffl.'CU$3W11. 4.0 -"C,t .yFf-11-C;i5CLTTàk..s. 
ordering nems marked*,indicate the set number because they are available only as a set. 

NO. t%'/F**/ffira#* 
SET NO. / PART NO. ffia,$*/4111"41 	 PART NAME 

COMPONENT PARTS NO. Crty 

73 5290 	54 	710-1 7-6 ARM 1 

74 5290 	29 	315 LOCK 	COLLAR 1 

75 5290 	54 645 11)9 LINK 1 

76 5290 	54 690-1 7-6 ARM 1 

77 5320 	54 	683-1 ;')1'9F SHAFT 1 

78 5320 	52 	420 9"55'Y1 BRACKET 1 

79 5290 	33 	534 7°,1)9" SPRING 1 

80 9670061208 ~151'. M6X12 SOCKET 	BOLT 	M6X12 2 

81 5290 	29 	312 TY:2)1,- WASHER 1 

82 5320 	52 	410-1 UA"- LEVER 1 

83 5296 	33 	564-1 45"-159" 11?)7° 	(?".5'):;) BALL 	GRIP 	(BROWN) 1 

83 90752 7ti"-159"IM° 	25 	(7o) BALL 	GRIP 	25 	(BLACK) 1 

84 5300 	54 	512 x,No_ii._ SPACER 1 

85 9670061608 V”h7P'151. 	M6X16 SOCKET 	BOLT M6X16 1 

86 9660060014 t9h M6 NUT M6 1 

87 5320 	52 	414 0-5- ROLLER 1 

88 9716060014 t5,'/3 	M6 PLAIN 	WASHER 	M6 1 

89 9721040014 E- 11:)9" 	E-4 E-RING 	E-4 1 

109 



il:)1•"', (1(-:)" L,D9"A) 

 

SECTION NUMBER 5320Z 542 

MASTER CYLINDER <17-1/4 IMAGE) SECTION 

  

110 



(..f)(-2)' 	U)9"A) 

MASTER 	CYLINDER 	(17-1/4 	IMAGE) 

SECTION NUMBER 	5320Z 542 

SECTION 
*O )T.  
Note: When ordenng items marked*.,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. namiR/*"" 	 PART NAME 
COMPONENT PARTS NO. 	 Wty 

5290 	22 	413Z 11:59 LINK 1 

14,22 

5322 	22 	411Z ij -.59 LINK 1 

13,14 

5322 	52 	250Z fl'951"V1]6 CAM 1 

5.9 

5322 	52 	260Z f1,991]L CAM 1 

5,25 

1 	5290 	54 	542 7(:"1.-99 SPRING 1 

2 	5290 	54 	541 X70119'Ml9h' SPRING 	STUD 1 

3 	5290 	52 	112 h)(1]5- LOCK 	COLLAR 2 

4 9684050508 1-»;)' 	M5X5 SET 	SCREW 	M5X5 4 

5 	5290 	52 	253 ;(915 BUSHING 2 

6 9642041014 1-1"3,:)' 	M4X10 SCREW 	M4X10 2 

7 9710040008 A'*,'h'* M4 SPRING 	WASHER 	M4 2 

8 	5290 	52 	422 t°D PIN 1 

9 	5322 	52 	250 bi. CAM 1 

10 	5290 	52 	256 hL CAM 1 

12 	9670062508 9”1-1'l1it• 	M6X25 	SOCKET 	BOLT 	M6X25 1 

13 	5322 	22 	411 ij:J9 	 LINK 1 

14 	5290 	22 	412 )(5115 	 BUSHING 2 

15 	9670051608 9”F*'151- 	M5X16 	SOCKET 	BOLT 	M5X16 4 

16 9710050008 11/"1] 	M5 	 SPRING 	WASHER 	M5 2 

17 	5290 	54 	520 77:97° 	 CLAMP 1 

18 	5290 	54 	522-1 ;(5115 	 BUSHING 1 

19 	5320 	54 	760 5-1595)7° 	ASSY 	 CLAMP 	ASSY 1 

20 	5310 	54 	114 ro)w,-‹ PIN 	BAR 	BASE 1 

21 	9648041014 ,53:)' 	M4X10 SCREW 	M4X10 3 

22 	5290 	22 	413 q)9 LINK 1 

23 	5290 	11 	152 1.,(h5- LOCK COLLAR 1 

24 9684060608 b(*9' M6X6 SET 	SCREW M6X6 5 

25 	5322 	52 	260 hLs CAM 1 

26 	9642051614 11"]9' 	M5X16 SCREW 	M5X16 2 

27 	5290 	52 	255 hL CAM 1 

28 9721070008 E-11)9' 	E-7 E-RING 	E-7 3 

29 	5290 	54 	540 UA'- LEVER 1 

30 9670051001 9”h*"15F 	M5X10 	SOCKET BOLT M5X10 6 

31 	5290 	23 	115 1'39:J9'hA'- COVER 1 

32 	90210 1'YijD9' 	6206LLBC2P6 	BEARING 6206LLBC2P6 1 

111 



IIF 	(-~ U) 

MASTER 	CYLINDER (17-1/4 	IMAGE) 

.›2› 	 5320Z 
SECTION NUMBER 

542 

SECTION 
*z.cogiut,Itima-c-Lt tsx 	-r- 	 -t 	F IÍ-14:-C-;±5C 	"C-F 	Ls o 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO.  
../#10#* 	 PART NAME 

COMPONENT PARTS NO. 
ffift 
Wty 

33 	5290 	54 669-1 U°1191W' SPRING 	STUD 2 

34 	5290 	54 	115 ° PIN 2 

35 	5320 	54 	511 SHAFT 1 

36 	5290 	54 	117 X7°W.5999F" SPRING 	STUD 2 

37 	5320 	54 721 7X5-:A51'- MASTER 	CYLINDER 1 

38 	9414161014 gilt°:5 	1.6X10 SPLIT 	PIN 	1.6X10 2 

39 	5290 	54 	413 X7°,1D9" SPRING 1 

40 	5290 	35 	131 X9° 11:)9" SPRING 2 

41 	5320 	54 	753 97-E: KNOB 2 

42 90209 1”ij.)9" 	6205LLBC2P6 	BEARING 6205LLBC2P6 1 

43 	5290 	23 	112 1,- GEAR 1 

44 	5290 23 	113 ”h"* WASHER 3 

45 	5290 	24 	127 W114. BOLT 3 

46 	5290 	23 	116-1 'l"7,J1ji1"- COVER 1 

47 	5290 	54 	531-1 )(915 BUSHING 1 

48 	5320 	54 735 7A51-AH)11°- MASTER 	STOPPER 1 

49 	5320 54 730 79A° -957° 	ASSY 	CLAMP ASSY 1 

50 	5290 54 325 79°11:)9 SPRING 2 

51 	5320 	54 	744 999 OPS HOOK OPS 1 

52 	5320 	54 736 t,, <F.,n"...) PLATE 2 

53 	5320 	54 750 1,11"- 	ASSY LEVER ASSY 1 

54 9670050808 Vh"»*'Ibh M5X8 SOCKET BOLT 	M5X8 14 

55 	5320 	54 	745 799 NOPS HOOK NOPS 1 

56 	5320 54 740 7'5”F ASSY BRACKET 	ASSY 1 

57 9670052008 V~15h M5X20 	SOCKET BOLT M5X20 2 

58 	5320 	54 743 7-6 ARM 1 

59 	5290 	54 682-1 .9" SCREW 2 

60 9717100008 1- E.,'h"* 	M10 WAVE WASHER M10 2 

61 	5290 	54 	681-1 ?)7E. KNOB 2 

62 	9716080014 t57'13 	M8 PLAIN 	WASHER 	M8 4 

63 	5320 54 734 f2.)11) HINGE 1 

64 9670040608 V~Ild. M4X6 	 SOCKET BOLT M4X6 	 • 6 

65 	5320 	54 733-1 '\"-A BASE 1 

67 	5320 	54 656-2 Z9-70:5f./11"' GUIDE 1 

68 5290 54 667 A5PW' STUD 1 

69 	5320 54 742 7"55"» BRACKET 1 

70 9670062008 V”hiti'lbh 	M6X20 	SOCKET BOLT M6X20 1 
71 	5290 	54 654 9")9:99' BUSHING 1 

72 	9648030614 ,5]*9' M3X6 SCREW M3X6 8 

112 



R >#-g- 
SECTION NUMBER 

SECTION 

Note: When ordenng tems marked*,indicate the set number because 

W9F"')(j&- 	)9"X) 

MASTER 	CYLINDER 	(17-1/4 	IMAGE) 

5320Z 	542 

they are available only as a set. 

NO. t'YF#49./ffiaii* 
SET NO. / PART NO. 

mn PART NAME /4=PÓNENT PARTS NO. 	 Q'ty 

73 5290 	54 	710-1 7-L ARM 1 

74 5290 	29 	315  LOCK 	COLLAR 1 

75 5290 	54 645 11)9 LINK 1 

76 5290 	54 690-1 7-6 ARM 1 

77 5320 	54 	683-1 ,9h SHAFT 1 

78 5320 	52 	420 7"5”F BRACKET 1 

79 5290 33 	534 A9° 11:59" SPRING 1 

80 9670061208 V~Wh M6X12 SOCKET 	BOLT 	M6X12 2 

81 5290 	29 	312 'Ml,- WASHER 1 

82 5320 	52 	410-1 I.W'- LEVER 1 

83 5296 	33 	564-1 W'-159"ij'Y9° 	(7"5:9) BALL 	GRIP 	(BROWN) 1 

83 90752 *'-lb9 ,197° 	25 	(90) BALL 	GRIP 	25 	(BLACK) 1 

84 5300 	54 	512 x,\0_41._ SPACER 1 

85 9716050014 b5”/* M5 PLAIN 	WASHER 	M5 4 

86 9670061608 V”h*'151 	M6X16 SOCKET BOLT 	M6X16 1 

87 9660060014 t9F M6 NUT M6 1 

88 5320 	52 	414 o-5- ROLLER 1 

89 9716060014 t5/J 	M6 PLAIN 	WASHER 	M6 1 

90 9721040014 E-11:)9 	E-4 E-RING 	E-4 1 

113 



  

›ft-1 
SECTION NUMBER 5320Z 550 

INK FRAME 

 

SECTION   

114 



INK 	FRAME 

›*-g- 
SECTION NUMBER 5320Z 	550 

SECTION 
*zognAU*A-CUI>AL-CMI,o-c, - /F*43-Cii3tL-CT 
Note: When ordering items marked * ondicate the set number because they are ayallable only as a set. 

NO. 	t,›F#41./na#* 
SET NO. / PART NO. 

PART NAME 
/ COMPONENT PARTS NO. 

ffin 
Q'ty 

1 	9670082508 M8X25 	SOCKET 	BOLT 	M8X25 4 

2 	5290 	55 	314 t PIN 2 

3 	5290 	55 	111-5 9U-6 FRAME 1 

4 	5310 	55 	315 - STAY 1 

5 	5310 	55 	311 9U-L, FRAME 1 

6 	5290 	55 	211-5 71,-6 FRAME 1 

7 	5290 	55 	312 t'D PIN 1 

8 91250 1-(114397° 	1/4" OIL 	CUP 	1/4" 2 

9 	9710120008 Ah'* M12 SPRING 	WASHER 	M12 2 

10 9660120014 t9h 	M12 NUT 	M12 2 

11 	5290 	55 	313-1 t°2) PIN 1 

12 	9642042514 t1"39" 	M4X25 SCREW M4X25 2 

13 	9716040014 t1 	M4 PLAIN 	WASHER 	M4 5 

14 	95110 71(93 	A-20 	GV22B 	SWITCH 	A-20 	GV22B 1 

15 	9642051014 1-1'3*:9' 	M5X10 SCREW 	M5X10 2 

16 	9710050008 Ab 	M5 SPRING 	WASHER 	M5 2 

17 	5290 	52 	257 7'5”F BRACKET 1 

18 	95115 A-(9fhA"- SWITCH 	COVER 1 

19 	5290 44 	424 to:, PIN 1 

20 	5290 	44 	411-1 qf-t- RETAINER 1 

21 	5290 44 420 7'579F BRACKET 1 

22 	9721030008 E-11.-)9' 	E-3 E-RING 	E-3 1 

23 	9642041014 t1"M".)' M4X10 SCREW 	M4X10 2 

24 	9710040014 A'*,',3 	M4 	 SPRING 	WASHER 	M4 2 

25 9670081608 95'9F4i'll,F 	M8X16 	SOCKET 	BOLT 	M8X16 4 

26 	5310 	55 	317 Af- STAY 1 

115 



t-f3*”9 (115V) 

CONTROL BOX (115V) 

 

SECTION NUMBER 5320z 610 

SECTION 

  

116 



t-f39 	(115V) 

CONTROL 	BOX 	(115V) SECTION 

Note: When 

5320Z SECTION NUMBER 610 

ordering tems marked*,indicate the set number because they are available only as a set. 

NO. ,y1..*JAY/gBA*43- 
SET NO. / PART NO. PART NAME 

/ COMPONENT PARTS NO. 
ffift 
Q'ty 

1 95172 o91j9t9h 	M12X1 NUT 	M12X1 2 

2 95173 hil”11)9" 	12 RING 	12 2 

3 5295 	61 	124 i]"-h" 	(7a) GUARD 	(BLACK) 1 

4 5290 	83 	311  lli  5 "N" LABEL 1 

5 9642051014 1-1"3:.P` 	M5X10 SCREW 	M5X10 40 

6 9710050008 A"*”t 	M5 SPRING 	WASHER 	M5 10 

7 5295 	61 	121-1 7P'99X BOX 1 

8 95171 Af” WD1122 	(9) SWITCH 	WD1122 	(9) 1 

9 97400 X.f” 	WD1121 	(9) SWITCH 	WD1121 	(9) 1 

10 5290 	61 	123-1 hA"- COVER 1 

11 98517 79f1,99) 	1.25-M5 TERMINAL 	1.25-M5 5 

12 90643 11?)”"1j 	B5 TOOTHED 	LOCK WASHER B5 2 

13 9660050014 1-')F 	M5 NUT 	M5 5 

14 95143 7"9::))9" BUSHING 3 

15 95241 79f1,951: 	1.25-M4 TERMINAL 	1.25-M4 	(UL) 11 

16 95250 3/-9" 	V3/16 TUBE 	V3/16 51 

17 95140 7”9-.)9" 	SR-5N-4 BUSHING 	SR-5N-4 14 

18 95223 3-F" 	SVT 	AWG#18 	25 CORD 	SVT 	AWG#18 	2-WIRES 11 

19 98378 3-F" CORD 1 

21 5290 	61 	111-7 ;r"Y9A BOX 1 

22 97160 4U- 	G4B 	112T RELAY 	G4B 	112T 2 

23 9716040014 ti”h"* M4 PLAIN 	WASHER 	M4 14 

24 97942 F5)A TRANSFORMER 1 

25 5290 	61 	611 tf3":') CONTROL 	CIRCUIT 	BOARD 1 

26 5290 	61 	112-2 hA"- COVER 1 

27 97190 91)- 	DSP1-DC24V RELAY 	DSP1-DC24V 5 

28 9642041014 t'\'~ M4X10 SCREW 	M4X10 8 

29 9710040008 il ,/"W'* 	M4 SPRING 	WASHER 	M4 14 

30 9642041614 1-V~ M4X16 SCREW 	M4X16 6 

31 97403 r/.41)7° 	AT-402 CAP 	AT-402 2 

32 98380 3-1," CORD 1 

33 98379 3-h" CORD 1 

34 95141 7"99)9" BUSHING 3 

35 98302 3-F" 	TU0017 CORD 	TU0017 1 

36 98304 7-PA 	SVT 	AWG#18 3W.9 CORD 	SVT 	AWG#18 	3-WIRES 2 

37 95242 79f1951);) 	1.25-YS3A TERMINAL 	1.25-YS3A 18 

38 98872 79f1,951:)& TERMINAL 22 

39 98514 hA'- 	170892-1 COVER 	170892-1 6 

40 98500 qt7°99Ib 	170038-1 RECEPTACLE 	170038-1 6 

117 



t-f31+'99 

CONTROL BOX 

(115V) 

(115V) 

SECTION 

SECTION 
*z.onlisauukra-c-Ltk;x1. 
Note: When ordering items masked*,indicate 

5320z NUMBER 610 

F #43.-05tiC L 	T 
the set number because they are available only as a set. 

NO. 
hilÉ4 PISA*44- 

SET NO. / PART NO. / COMPONENT PARTS NO. 
PART NAME Q'ty 

41 95151 —7"11175:•)?° 	3334 CLAMP 3334 2 

42 98809 h'-7'1595:›7° 	3330 CLAMP 3330 1 

43 95152 h»-7'1595:)7° 	3307 CLAMP 3337 16 

44 95150 h'-9'11)95D7° 	3304 CLAMP 3304 14 

45 98135-1 PAPER JAM DETECTOR 1 

46 99766 2200 50V CAPACITOR 2200 50V 1 

47 5290 	11 113 7'99:99)(ht9' BRACKET 1 

115V 	 FOR 115V 

118 



119 



t-ft"3*"99 (230V) 

 

SECTION NUMBER 5320G 612 

CONTROL BOX (230V) 
SECTION 

  

120 



tft"3*"99X(230V/DEU) 

CONTROL 	BOX 	(230V/DEU) SECTION 

Note: When 

5320G 
SECTION NUMBER 

612 

*z_011BAUJilitAti.tt.3'1# -C" 	 *±LtF 0  
ordering items marked*,mdicate the set number because they are ayaiiable only as a set. 

NO. 
tvF#4} /120.11** 
SET NO. / PART NO. 511~/4"" 	 PART NAME 

COMPONENT PARTS NO. Q't y 

1 95172 o9h91".9h 	M12X1 NUT 	M12X1 2 

2 95173 hil951:)9" 	12 RING 	12 2 

3 5295 	61 	124 h"-h" 	(9o) GUARD 	(BLACK) 1 

4 5290 	83 	311 519, LABEL 1 

5 9642051014 M5X10 SCREW 	M5X10 38 

5 9642051014 M5X10 SCREW 	M5X10 39 

FOR GERMANY 

6 9710050008 11“* 	M5 SPRING 	WASHER 	M5 8 

6 9710050008 M5 SPRING 	WASHER 	M5 10 

h"f'.965» FOR GERMANY 

7 5295 	61 	121-1 *"99 BOX 1 

8 95171 M93 	WD1122 	(9) SWITCH 	WD1122 	(9) 1 

9 97400 A-f” 	WD1121 	(9) SWITCH 	WD1121 	(9) 1 

10 5290 	61 	123-1 hA"- COVER 1 

11 98517 79f1,99-.5,f) 	1.25-M5 TERMINAL 	1.25-M5 5 

12 90643 ~"h"* B5 TOOTHED 	LOCK WASHER B5 2 

12 90643 ~* B5 TOOTHED 	LOCK WASHER B5 4 

h".(9Gh' FOR GERMANY 

13 9660050014 tVh 	M5 NUT M5 5 

14 95143 BUSHING 3 

14 95143 BUSHING 2 

FOR GERMANY 

15 95241 79f1)951:57) 	1.25-M4 TERMINAL 	1.25-M4 	(UL) 11 

16 95250 3:/-7" 	V3/16 TUBE V3/16 5 

17 95140 7"9:))9" 	SR-5N-4 BUSHING 	SR-5N-4 15 

17 95140 79" 	SR-5N-4 BUSHING 	SR-5N-4 17 

h"-f9Lh' FOR GERMANY 

18 95223 3-h" 	SVT 	AWG#18 	2.9:› CORD 	SVT 	AWG#18 	2-WIRES 11 

19 98378 3-h" CORD 1 

21 5290 	61 	111-7 ;Ii9A BOX 1 

21 5290 	61 	136-1 *"99A BOX 1 

h"19Gh' FOR GERMANY 

22 97160 G4B 	112T RELAY 	G4B 	112T 2 

22 97206 AR66222 RELAY AR66222 2 

h'IVG FOR GERMANY 

23 9716040014 t57"t 	M4 PLAIN WASHER M4 14 

24 97942 h5:4 TRANSFORMER 1 

25 5290 61 	611 t-w3n,::, CONTROL 	CIRCUIT BOARD 1 

26 5290 61 	112-2 tA"- COVER 1 

121" 



f 

"t,%3>IÉ-1 

SECTION NUMBER 
SECTION 

*zoNsAu*A-cu*i.AL -cl-e-A.orest ,yi.#44--r.;t5cLtT1,0 
Note: When ordering items marked*,indicate the set number because 

t<t"3*"”A(230V/DEU) 

CONTROL 	BOX 	(230V/DEU) 

5320G 	612 

they are ayailable only as a set. 

NO. t.rh**/108.** 
SET NO. / PART NO. 

PART NAME 
COMPONENT PARTS NO. Wty 

26 5290 61 	137 hA'– COVER 1 

h"‹91,h' FOR GERMANY 

27 97190 115– 	DSP1–DC24V RELAY 	DSP1–DC24V 5 

28 9642041014 1-~)" M4X10 SCREW 	M4X10 6 

28 9642041014 M4X10 SCREW 	M4X10 7 

1."191, FOR GERMANY 

29 9710040008 Ah"* M4 SPRING 	WASHER M4 12 

30 9642041614 39" M4X16 SCREW M4X16 6 

31 97403 714t97°  AT-402 CAP AT –402 2 

32 98380 3-1." CORD 1 

33 98379 3–t." CORD 1 

34 95141 7"VDD9" BUSHING 1 

35 5290 	61 	135-1 5"\"15 LABEL 1 

36 98303 3–F" 	GTCE3-0.75 CORD 	GTCE3-0.75 3 

37 95242 79f1,99:,9 	1.25–YS3A TERMINAL 	1.25–YS3A 18 

38 98872 Y9f1,99).:9 TERMINAL 22 

39 98514 hA"– 	17089271 COVER 170892-1 6 

40 98500 qt7°51911, 	170038-1 RECEPTACLE 	170038-1 6 

41 95151 –7"1595D70 	3334 CLAMP 3334 2 

42 98809 5-79595D7°  3330 CLAMP 3330 1 

43 95152 –9"lb95:)7° 	3307 CLAMP 3337 16 

44 95150 5-7"W9570  3304 CLAMP 3304 14 

45 98135-1 1°–A°– )9‹ PAPER JAM DETECTOR 1 

46 5290 61 	143 /311" COVER 1 

47 5290 61 	140 7"5-5'"A. BRACKET 1 

48 97729-1 A<Vf PI-25/E/SVB SWITCH 	PI-25/E/SVB 1 

49 9642030614 M3X6 SCREW M3X6 2 

50 99766 ,– 2200 50V CAPACITOR 2200 50V 1 

51 97685 TIMER 1 

Y"‹959f:r9'ADI."*I–W DECLUTCHING 	HANDWHEEL 

52 9710030008 A"*7"h 	M3 SPRING WASHER M3 2 

53 97713 7ODY99– 374-202-101 CIRCUIT 	PROTECTOR 374-202-101 	1 

h"19Gh.  FOR GERMANY 

54 95145 *–W7°59" DP-500 PLUG DP-500 5 

h"<") FOR GERMANY 

55 9652040814 h5X3*9' M4X8 SCREW M4X8 2 

1.'1") FOR GERMANY 

56 5290 61 	634 51D99'1 TERMINAL BASE 1 

FOR GERMANY 

122 



tfW99M230V/DEU) 

CONTROL BOX (230V/DEU) 
SECTION NUMBER 
	 5320G 612 

SECTION 

Note: When ordenng items marked*,indicate the set number because they are available only as a set. 

NO. 	t,71-441/1115A*-9- 
SET NO. / PART NO. 

se 	/t* 
COMPONENT PARTS NO. 

PART NAME ffin 
Q'ty 

57 9642031414 

 

M3X14 SCREW M3X14 	 2 

FOR GERMANY 

 

h"-f9th• 

 

58 5320 61 121 	3-cl9A°:)th-f" 	ELECTRICITY WIRING DIAGRAM 	1 

FOR GERMANY 

59 5320 61 122 	A° -?)117F 
	

PARTS LIST 

FOR GERMANY 

60 5290 61 633 	7-:-.; 300MM 
	

EARTH WIRE 300MM 

F"‹96 	 FOR GERMANY 

61 9660040014 	J"91- M4 	 NUT M4 	 1 

h"f9th' 	 FOR GERMANY 

62 98897 	 3"G7'"Thl 	 RUBBER BUSHING 	 2 

h"f9Lh' 	 FOR GERMANY 

63 96519 	 M'.9f AVW401-R 	 SWITCH AVW401-R 	 1 

h'-f'YLh' 	 FOR GERMANY 

64 5310 61 411-1 7”5•91- 	 BRACKET 	 1 

h'.19L5• (CD) 	 FOR GERMANY (CD) 

64 5320 6i 411 	”5-”F 	 BRACKET 	 1 

F"-VYL,h' (E].-l-) 	 FOR GERMANY (CHUTE) 

65 98895 	 9'9!):59" SR-5N-5 	BUSHING SR-5N-5 	 1 

h"-f9L,h' 	 FOR GERMANY 

66 5310 11 114-1 7"5"5"Yt' 	 BRACKET 	 1 

h"‹965' 	 FOR GERMANY 

67 9710060008 	11"*”1i 	M6 	 SPRING WASHER M6 	 2 

h'.(965• 	 FOR GERMANY 

68 9670061208 	 M6X12 SOCKET BOLT M6X12 	 2 

h'-f9Gh' 	 FOR GERMANY 

123 



124 

SECTION 

-:, 
SECTION NUMBER 5320Z 614 t<t"3*'99À (100V) 

CONTROL BOX (100V) 



>#-g- 

SECTION NUMBER 
SECTION 

owsa.t.t*,i/ 	$3-Ar -t- 	A.0  
Note: When ordering items marked*,indicate the set number because they are ayadable only as a set. 

3*"997 (100V) 

CONTROL BOX (100V) 

5320Z 614 

NO. 	t.yh**/11f1A** 
SET NO. / PART NO. / COMPONENT PARTS NO. 

PART NAME ffift 
Q'ty 

1 95172 09h9t9h M12X1 NUT M12X1 	 2 

RING 12 	 2 2 95173 hiP)711"..)9" 12 

3 5295 61 124 	/3"-h" (9o) 	 GUARD  (BLACK) 	 1  

4 5290 83 311 	5115 	 LABEL 	 1 

5 9642051014 	J-1"3" M5X10 	 SCREW M5X10 	 40 

6 9710050008 	A"”"h 	M5 	 SPRING WASHER M5 	 10 

7 5295 61  121-1 *"997% 	 BOX 	 1  

8 95171 	 XfVf WD1122 (9) 	SWITCH WD1122 (9) 	 1  

9 97400 	 A.-f” WD1121 (9) 	SWITCH WD1121 (9) 	 1  

10 5290 61 123-1  hA"- 	 COVER 	 1  

11 98517 	 YIM951)D  1.25-M5 	TERMINAL  1.25-M5 	 5 

12 90643 	 ~"b 	B5 	 TOOTHED LOCK WASHER B5 	 2  

13 9660050014 	t9h M5 	 NUT M5 	 5 

14 95143 	 7"9:9)7" 	 BUSHING 	 4 

15 95241 	 79T1'99);)  1.25-M4 	TERMINAL  1.25-M4 (UL) 	 11  

16 95250 	 32-9" V3/16 	 TUBE V3/16 	 5 

17 95140 	 9"V.9:i9" SR-5N-4 	BUSHING  SR-5N-4 	 14 

18 95223 	 3-h" SVT AWG#18 29.) CORD SVT  AWG#18 2-WIRES 	 11  

19 98378 	 3-h" 	 CORD 	 1  

21 5290 61  111-7 1i".5 	 BOX 	 1  

22 97160 	 ql.- G4B 112T 	 RELAY G4B 112T 	 2  

23 9716040014 	tih 	M4 	 PLAIN WASHER M4 	 14 

24 97942 	 h5.-) 	 TRANSFORMER 	 1 

25 5290 61 611 	t.(3":) 	 CONTROL CIRCUIT BOARD 	 1 

26 5290 61 112-2  h/1"- 	 COVER 	 1 

27 97190 	 UU- DSP1-DC24V 	RELAY DSP1-DC24V 	 5  

28 9642041014 	1.1"3" M4X10 	 SCREW M4X10 	 8 

29 9710040008 	n"*”1] 	M4 	 SPRING WASHER M4 	 14 

30 9642041614 	1-1"Thi" M4X16 	 SCREW M4X16 	 6 

32 98380 	 3-h" 	 CORD 	 1  

33 98379 	 3-h" 	 CORD 	 1 

34 95141 	 "2"9:5:)9" 	 BUSHING 	 1 

35 98336 	 3-h" 2 2!),-.5 	 CORD 2 	 1 

7°59"1” 
	

WITH PLUG 

36 98304 	 3-h" SVT AWG#18 3.92, CORD SVT AWG#18 3-WIRES 	 2 

37 95242 	 71)T1'251:5;) 1.25-YS3A 	TERMINAL  1.25-YS3A 	 18 

38 98872 	 79f1)951);) 	 TERMINAL 	 22 

39 98514 	 1jA"- 170892-1 	 COVER  170892-1 	 6 

40 98500 	 U17°51915 170038-1 	RECEPTACLE 170038-1 	 6 

125 



t.13i1;” 

CONTROL BOX 

(100V) 

(100V) 

- :›3› 	 5320Z SECTION NUMBER 614 

SECTION 
*z.olosaLt*.11,-ruts2t 	 tAIÉ -11-05t5C L 	t.so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

t:yh*-§}/10&#* 
NO. 	SET NO. / PART NO. 

PART NAME 	 ffia 
/ COMPONENT PARTS NO. 	 crty 

41 	95151 -9"1595)7° 	3334 	CLAMP 3334 2 

42 98809 11,95:)7° 	3330 	CLAMP 	3330 1 

43 	95152 11,95:57° 	3307 	CLAMP 	3337 16 

44 95150 h'-9'1595° 	3304 	CLAMP 	3304 14 

45 	98135-1 PAPER JAM 	DETECTOR 1 

46 	5295 	61 131 7”5"Yt. 	 BRACKET 1 

47 	97717 A19f BS902 6.7A 	SWITCH 	BS902 	6.7A 1 

48 99766 3- 2200 50V 	CAPACITOR 2200 	50V 1 

126 



127 



sP)Titi"'.99 

OPERATION 130X 

 

":>3 :,#4 
SECTION NUMBER 5320G 618 

SECTION   

128 



SECTION 
*zoitts,au*A 
Note: When 

,7X 
OPERATION BOX 

>4k-1 
5320G SECTION NUMBER 618 

-culi-A t, -c- 	 t! 	 LtT 0  

ordering dems marked*,indicate the set number because they are available only as a set. 

NO. u~/*4" 	 PART NAME 
COMPONENT PARTS NO. Q'ty 

5320 	61 	610 ir7:)51-*A":) 	(t°-0/.9) COUNTER 	BOARD 	(WITH 	P-ROM) 1 

25.44 

98132-2 9', 41*”9A OPERATION 	BOX 1 

2.3.5-9.17.20.22.25.43.44 

2 5320 	61 	241-1 - 	A°*15 PANEL 1 

3 5320 	61 	230-1 7"5”F BRACKET 1 

4 5320 	61 	225 hA"- COVER 1 

4 5326 	61 	225 hA"- 	(71*"11-) COVER 	(IVORY) 1 

5 9642030614 t1"3.:)" 	M3X6 SCREW 	M3X6 16 

6 9710030008 A"*<,"h 	M3 SPRING 	WASHER M3 8 

7 9642031614 t1"3*9" 	M3X16 SCREW 	M3X16 4 

8 98116-2 _-_"7DfA":, PRINTED 	CIRCUIT 	BOARD 1 

9 9642033014 t1"3:)" 	M3X30 SCREW M3X30 4 

17 5320 61 	244-1 1\"- BAR 2 

20 5320 61 	242-1 r)5A°15 BACK PANEL 1 

21 5320 	61 	224 n°*ffi,  PANEL BRACKET 1 

21 5326 	61 	224 A°W» 	(7.(4i"11-) PANEL 	BRACKET 	(IVORY) 1 

22 97423 X.f93 	M-2012SW1S1 SWITCH 	M-2012SW1S1 2 

23 9662100014 t9h 	M10 NUT 	M10 2 

24 5310 	61 	222 ,Nc),...11- SPACER 1 

25 5320 	61 	611 tr).)51-tA, COUNTER BOARD 1 

26 9670041008 9”1».151 	M4X10 SOCKET BOLT M4X10 1 

27 5320 	61 	210 A51:rh" STAND 1 

27 5326 	61 	210 ASI:rF" 	(71"11-) STAND 	(IVORY) 1 

28 5310 	61 	223 hA"- COVER 1 

28 5316 	61 	223 bA"- 	(711-) COVER 	(IVORY) 1 

29 5320 61 	226 7"5”F BRACKET 1 

30 9642040814 1-1"3*.9" 	M4X8 SCREW M4X8 4 

31 9648061214 4/53*!)" 	M6X12 SCREW 	M6X12 2 

32 9710060008 1~"1"* M6 SPRING 	WASHER 	M6 3 

33 9660060014 t9h M6 NUT M6 3 

34 9672102514 09/39*"Wh 	M10X25 HEXAGON 	BOLT M10X25 1 

35 90680 4J5A"* 	R-21 CONED 	DISC 	SPRING 	R-21 2 

36 5310 	61 	221 hA"- COVER 1 

36 5316 	61 	221 hA"- 	(7-i11i"ll-) COVER 	(IVORY) 1 

37 9670062508 99h*"Ibl. 	M6X25 SOCKET BOLT M6X25 1 

38 9670062008 9”Fli'll$1. 	M6X20 SOCKET BOLT M6X20 1 

39 9670061208 95'91, lbh 	M6X12 SOCKET BOLT M6X12 1 

42 9642040414 tN"3*:i" 	M4X4 SCREW M4X4 4 

129 



130 

>#-I 
SECTION NUMBER 

5320G 618 

PART NAME 
f COMPONENT PARTS NO. 

V”*'99X 

OPERATION BOX SECTION 
*C.r1)ffiakt*A-CLt 1:3* L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-yhilk-SY/0816*411: 
NO. SET NO. / PART NO. 

43 5320 61 612  

44 5320 61 801 	t°—oL. 

PANEL CIRCUIT BOARD 

P—ROM 



131 



t15-")"3*3 

STATIC ELIMINATOR 

 

SECTION NUMBER L  5320G 630 

SECTION 
  

132 



>1É-1 

SECTION NUMBER 

SECTION 
*_-_ cgufflau*A-cu$34L -cMA-o-c,t7h* 
Note: When ordering items marked*,mdicate the set number 

t<5-":-)-Z,"33 

STATIC 	ELIMINATOR 

5320G 630 

-19-r;t5cLTT#L,,,, 
because they are available only as a set. 

NO. 
t-yh**/~1-9. 
SET NO. / PART NO. 

PART NAME 	 Q'ty / COMPONENT PARTS NO. 

5290 	61 	901-1 tf'f'DEJ'22100V 	CHUTE STATIC ELIMINATOR 100V CHUTE 1 

1-8,11-13 

5290 	61 	902-1 tf5"":):7i'32 	100V 	CD STATIC ELIMINATOR 100V CD 1 

1-10.13 

5290 61 	903-1 ti 	33115V 	CHUTE STATIC ELIMINATOR 115V CHUTE 1 

1-8.11-13 

5290 	61 	904-1 13 	115V 	CD STATIC ELIMINATOR 115V CD 1 

1-10.13 

5290 	61 	905-1 tf5"-'):9'32200V 	CHUTE STATIC ELIMINATOR 200V CHUTE 1 

1-8.11-13 

5290 	61 	906-1 tf-f'DEJ'23 	200V 	CD STATIC ELIMINATOR 200V CD 1 

1-10,13 

5290 	61 	907-1 t<7-""..5.23230V 	CHUTE STATIC ELIMINATOR 230V CHUTE 1 

1-8.11-13 

5290 	61 	908-1 t-(5-');)'33 	230V 	CD STATIC ELIMINATOR 230V CD 1 

1-10.13 

1 9642051014 t1']*9' 	M5X10 SCREW 	M5X10 4 

2 9710050008 Ah 	M5 SPRING WASHER 	M5 9 

3 98189 tf5""):)'33;h:551f 	100V STATIC ELIMINATOR 100V 1 

3 98190 t<”:).3;11)9‹ 	115V STATIC ELIMINATOR 115V 1 

3 98191 t-ff-'3349‹ 	200V STATIC ELIMINATOR 200V 1 

3 98192 t<5"'"..”)"337hD9f 	230V STATIC ELIMINATOR 230V 1 

4 9660050014 1-1.9h 	M5 NUT 	M5 9 

5 9642053014 t1'3*:)' 	M5X30 SCREW 	M5X30 2 

6 5290 	61 	916-2 7'55Y[ BRACKET 1 

7 5290 	61 	911-3 2');)A"— BAR 1 

8 5290 	61 	912-3 A-(:)A'— BAR 1 

9 5290 	61 	917-1 7'55•91' BRACKET 1 

10 9670051508 Vh"Jhiti"lbh 	M5X15 SOCKET BOLT 	M5X15 2 

11 5290 	61 	919-1 7'5”h BRACKET 1 

12 5290 	61 	918-1 7'5”F BRACKET 1 

13 99957 7'5:7) BRUSH 1 

133 



7`1"9t:) 

ACCESSORI ES 

 

SECTION NUMBER 5320Z 650 

SECTION 

  

134 



135 

ffift 
Crty PART NAME =IPÓNENT PARTS NO. 

~/iffia#*} NO. 	SET NO. / PART NO. 

-É, 
SECTION NUMBER 

SECTION 
t.y *-rit-c5c L 	t.so  

Note: When oroenng items marked*,indicate the set number because they are ayailable only as a set. 

5320Z 650 

5430 	83 	100  PLUNGER 	CAN 

23-32 

1 5310 	65 	111-1 o—i—W'3 ROLLER BOX 

3 5310 	65 	112 bA"— COVER 

4 91400 XA°t 	17X19 WRENCH 	17X19 

5 91401 13X17 WRENCH 	13X17 

6 91402 M\c't 	8X10 WRENCH 	8X10 

7 91 420 o919;U)f 	5 ALLEN 	WRENCH 	5 

8 91421 p9t2*):9f 	4 ALLEN 	WRENCH 	4 

9 91422 cM)911,)f 3 ALLEN 	WRENCH 	3 

10 91423 c19U)3 	2.5 ALLEN 	WRENCH 	2.5 

11 5310 	65 	413 COVER 

11 5310 	65 	414 COVER 

CD FOR 	CD 

12 91430 (+)100MM DRIVER 	(+)100MM PLASTIC HANDLE 

13 91431 h"5-01"— 	(—)100MM DRIVER 	(—)100MM 

14 96010 15 SPATULA 

17 5310 	31 	154 !J51:-9 PILE BOARD 

18 5290 	31 	153 .99:) PILE 	BOARD 

19 5290 	31 	152 PILE 	BOARD 

20 5290 	31 	151 D517) PILE 	BOARD 

21 91442 “ffih") OIL 	GUN 

22 91532 *0:5,0“15 PUMP OIL 

23 5430 	83 	111-1 9371-  HOLDER 

24 5430 	83 	115-1 11.15 BOTTLE 

25 5430 	83 	213-1 19F" HEAD 

26 5430 	83 	214-1 )(5111) BUSHING 

27 5430 	83 	215-1 X701W" SPRING 

28 5430 	83 	216-1 V7°  CAP 

29 5430 	83 	217 11)9)( NUT 

30 5430 	83 	218 ii579 COVER 

31 90408 —114-15 	3/8 STEEL BALL 3/8 

32 9723180050 C-11:,9 	C-18 C—RING 	C-18 

33 91531 PUMP 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 ei  

1 1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

7P'9tD 

ACCESSORIES 



WORK ORGANIZER 

 

SECTION NUMBER 5320G 652 

SECTION 

  

136 



”'3')9'‹ 

WORK ORGANIZER 
SECTION NUMBER 	5320G 652 

SECTION 
*Z-OSBALI.Atatl..t $54 L. "C* 	 ±Lt F s.  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 	t..vh#11/ffila** 
SET NO. / PART NO. Alsal;a/4"" 	 PART NAME / COMPONENT PARTS NO. Q'ty 

5296 65 	200 1/3')51'‹ WORKING 	ORGANIZER 	(YELLOW) 1 

1 -9 

5320 65 	200-1 1i4"351'‹ WORK ORGANIZER 	ASSY 1 

1 -9 

1 	9660050014 t')f. 	M5 NUT 	M5 10 

2 	9710050008 M5 SPRING 	WASHER 	M5 10 

3 	9642051614 M5X16 SCREW 	M5X16 6 

4 	5290 65 	214 7111,1- FELT 4 

5 	5296 65 	213 7'55)F 	(fio-) BRACKET 	(YELLOW) 2 

5 	5320 	65 	213 7'5”h BRACKET 2 

6 9648051014 M5X10 SCREW 	M5X10 2 

7 	5296 	65 	211-1 /3',31"‹ 	(‹Io-) 	SHELF 	(YELLOW) 1 

7 	5320 	65 	211-2 fft"3.)51‹ WORK ORGANIZER 1 

8 	9642051014 M5X10 SCREW 	M5X10 4 

9 	5296 	65 	212 7"5”h 	(‹Io-) BRACKET 	(YELLOW) 1 

9 	5320 	65 	212  BRACKET 1 

137 



"i-7°< -9-  

TAPE INSERTER 

 

SECTION NUMBER 5320G 680 

SECTION 

  

138 



SECTION 
*.LOW,P.U*A 
Note: When ordering 

-9°-f), -5 - 

TAPE 	INSERTER 

>#-g- 
5320G SECTION NUMBER 

680 

-CUfsAL -CMA..0-e, - **-C*5±5CL -CTL,,, 
items marked*,indicate the set number because they are available only as a set. 

NO. 	 /M3A1É-4- 

SET NO. / PART NO. g~/4"" 	 ffl» PART NAME 
COMPONENT PARTS NO. 	 Q'ty 

5290 	61 	921 5--9°<-9- 	(:J2-F) TAPE 	INSERTER 	(CHUTE) 1 

1-5.8.9.16-25 

5290 	61 	922 (CD) TAPE 	INSERTER 	(CD) 1 

1-15.22-25 

5290 	61 	923 'Y--9°-(-51- 	100V 	:.)2-1- TAPE 	INSERTER 	100V 	CHUTE 1 

1-5.8.9.16-25 

5290 	61 	924 5--7°<)1,-5- 	115V 	:)2.-F TAPE 	INSERTER 	115V 	CHUTE 1 

1-5.8.9.16-25 

5290 	61 	925 7--9°-(:)s,-9- 	230V TAPE 	INSERTER 	230V 	CHUTE 1 

1-5.8.9.16-25 

5290 	61 	926 5'-7° -.(),-9- 	100V 	CD TAPE 	INSERTER 	100V 	CD 1 

1-15.22-25 

5290 	61 	927 7--7° -9- 	115V 	CD TAPE 	INSERTER 	115V 	CD 1 

1-15.22-25 

5290 	61 	928 -9°-f)i,-9- 	230V 	CD TAPE 	INSERTER 	230V 	CD 1 

1-15.22-25 

1 	5290 	61 	961 4iD9-1 BODY 1 

2 	5290 	61 	964 5--9~"- TAPE 	HOLDER 1 

3 9642030614 "t1," 	M3X6 SCREW 	M3X6 6 

4 	5290 	61 	963 7--7°-fh" TAPE 	GUIDE 1 

5 	9716030014 t5”/) 	M3 PLAIN 	WASHER 	M3 2 

6 	5290 61 	966 7-6 ARM 2 

7 	9716100014 ti'~* M10 PLAIN 	WASHER 	M10 6 

8 90680 ',5/1" 	R-21 CONED 	DISC 	SPRING 	R-21 6 

9 	9662100014 1-9F 	M10 NUT 	M10 6 

10 	5290 	61 	933 9"55)1- BRACKET 1 

11 	5290 	61 	934 to:, PIN 2 

12 	9710060008 A"*”/]"* M6 SPRING 	WASHER 	M6 2 

13 	9660060014 t9F M6 NUT 	M6 2 

14 	9672106514 o?)/39*"11,1- 	M10X65 HEXAGON 	BOLT 	M10X65 1 

15 	9672105014 o9b9W15F M10X50 HEXAGON 	BOLT 	M10X50 1 

16 	5300 46 020 7-6 ARM 1 

17 	5300 	46 030 7-L ARM 1 

18 	5300 	46 	041-1 :):)"b°,:, PIN 2 

19 	5300 	46 043-1 9o99 BLOCK 1 

20 	5300 46 045 A■'ibt. BOLT 2 

21 	5300 46 042 rMfi- WASHER 6 

22 	5290 61 	941 1r7D9- 	DC24V COUNTER 	DC24V 1 

22 	5290 61 	942 1i,»51- 	AC100V COUNTER AC100V 1 

139 



140 

-:›3› 
SECTION NUMBER 5320G 680 

TAPE INSERTER SECTION 
*=-0111SAItilLít-CC.tt*L-C 	 -t 1.1É-14-1-•;t5c L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 08445*/****  / COMPONENT PARTS NO. 
PART NAME Q'ty 

22 5290 61 943 AC115V COUNTER AC115V 1 

22 5290 61 944 AC230V COUNTER AC230V 1 

23 5290 61 931 7'5”h BRACKET 1 

24 5290 61 932 7'5”1*. BRACKET 1 

25 91 551 -/)-5=-7°  TAPE 	FOR TAPE 	INSERTER (200M) 2 



141 



SECTION NUMBER 5320G 700 

SECTION 
COVER 

142 



INK 	COVER 1 

COVER 	(IVORY) 1 

SPRING 	WASHER 	M5 32 

SCREW 	M5X30 23 

GS-RING 	GS-6 4 

LABEL 1 

COVER 1 

MAIN 	OUTSIDE 	COVER 	(YELLOW) 1 

MAIN 	OUTSIDE 	COVER 1 

MAIN 	OUTSIDE 	COVER 1 

FOR 	GERMANY 	(CHUTE) 

DELIVERY 	COVER 1 

DELIVERY 	COVER 1 

FOR 	GERMANY 

DELIVERY 	COVER 	(IVORY) 1 

SCREW 	M5X10 19 

SCREW 	M5X10 22 

FOR 	GERMANY 

11 

5320G 700 

COVER  

>#-g- 
SECTION NUMBER 

SECTION 
*z_oggísau.w,P.-t-ulsirt 	 -c-F ‘.,,„ 
Note: When ordering items marked*,indicate the set number because they are ayailable only as a set. 

-tv 	 PART NAME h1É-51-/WA** 	 1MIÉ* 	 fflft 
NO. SET NO. / PART NO. 	 gu~/*  COMPONENT PARTS NO. 	 Q'ty 

1 5290 74 063 

2 5290 74 066 

3 90810 

4 5290 72 012 

5 90811 

6 5290 72 071 

7 5296 72 028-1 

7 5320 72 023 

7 5320 72 028-1 

8 9642041014 

8 9642041 01 4 

9 5296 72 022 

9 5320 72 022 

10 5290 74 056 

12 5290 74 059 

13 5290 74 061 

14 5300 74 073 

15 5290 74 058 

17 5320 74 010-2 

17 5326 74 010-2 

18 9710050008 

19 9642053014 

20 90651 

21 5290 74 067 

22 5290 73 081 

23 5296 72 010 

23 5320 72 010 

23 5320 72 011 

24 5320 71 040 

24 5320 71 050 

24 5326 71 040 

25 9642051014 

25 9642051014 

INK VOLUME SCALE 	 1 

5195 	 LABEL 	 1 

il'-1:4''7.5' M6X8 	SCREW M6X8 	 2 

-11,A') 	 SCALE 	 1 

A7" M6X16 	SCREW M6X16 	 2 

hfl"- 	 COVER 	 1 

;t-f),-(1-'/D1"- (-fio-) MAIN INSIDE COVER (YELLOW) 	1 

230V 	 FOR 230V 

7r:4-f.~-'hA"- 	 MAIN INSIDE COVER 	 1 

4í.24-( n'- 	 MAIN INSIDE COVER 	 1 

230V 	 FOR 230V 

t1"Thi' M4X10 	 SCREW M4X10 	 3 

t1'3:.)' M4X10 	 SCREW M4X10 	 6 

FOR GERMANY 

A-.5h"*<-15bA'- (‹Io-) COVER (YELLOW) 	 1 

tA'- 	 COVER 	 1 

511, 	 LABEL 	 1 

5195 	 LABEL 	 1 

51'11, 	 LABEL 	 1 

51'll, 	 LABEL 	 1 

5'\"ll, 	 LABEL 	 1 m  

‹:4/3A'- 

hA"- (7-f15"ij-) 

ll'*”h M5 

J-1']:)' M5X30 

GS11:59" GS-6 

5191, 

hA'- 

*-(1-utw'- -fio- 

A■:)t7')h'f<h"1JA'- 

7',h1,-( f.'hA'- 

h'19 (:51-1-) 

A-UAA'- 

A‹13/1"- 

h'-(9' 

11-(E1W'- (71*'11-) 

t1"3*:)" M5X10 

1-\']:"-)" M5X10 

h'iYLJ 

143 



>#-%- 
-f/3› 

SECTION NUMBER 

SECTION 
F #41 

Nota: When ordefing items marked*,indicate the set number because 

1311'- 

COVER 

5320G 	700 

-rit5C 	"CT 	‘.`•0 
they are available oniy as a set. 

NO. 
POSA** 

SET NO. / PART NO. 
PART NAME 

/ COMPONENT PARTS NO. Wty 

26 9710040008 11"*”/* M4 SPRING 	WASHER 	M4 3 

27 9660040014 t9h 	M4 NUT 	M4 3 

27 9660040014 t9h 	M4 NUT 	M4 6 

h"196 FOR 	GERMANY 

28 5290 74 051 5'\'15 LABEL 1 

29 5296 72 050-1 2.',E)hi1"- 	(‹Io-) FEEDER 	COVER 	(YELLOW) 	 1 

29 5320 72 050-1 2r)D1)IN'- FEEDER 	COVER 1 

30 5290 74 052 -515 LABEL 1 

31 5290 74 053 5.V15 LABEL 1 

32 5290 74 054 5195 LABEL 1 

33 5290 74 064 51"I5 LABEL 1 

34 5320 74 065 -lb SCALE 1 

35 90760 9'~ 3X6 TAPPING 	SCREW 	3X6 4 

36 5320 74 033-2 (<1:») ELECTRIC 	NAME 	PLATE 1 

113-b" 	3200 RYOBI 	3200 

36 5320 74 034-2 ”:4)(<11') ELECTRIC 	NAME 	PLATE 1 

113-t" 	3200CD RYOBI 	3200CD 

36 5321 74 034-1 y- u.:4;tfn,-.-, ELECTRIC 	NAME 	PLATE 1 

112-t" 	3200-NP RYOBI 	3200-NP 

36 5321 74 044-1 5"',-.4)(‹A':5 ELECTRIC 	NAME 	PLATE 1 

715)9 	975-NPI(115V) ITEK 	975-NPI 	(115V) 

36 5321 74 047 ii NAME 	PLATE 1 

715-99 	975-NPI(230V) ITEK 975-NPI 	(230V) 

36 5326 74 031-3 ”:4)(‹A") ELECTRIC 	NAME 	PLATE 1 

7f5*'9 	975 	(230V) ITEK 975 	(230V) 

36 5326 74 032-3 ”:*))(-01':5 ELECTRIC 	NAME 	PLATE 1 

7-(5-99 	975CPD 	(230V) ITEK 975CPD 	(230V) 

36 5326 74 034-3 5"'D)(‹Ir, ELECTRIC 	NAME 	PLATE 1 

715"99 	975 	(115V) ITEK 	975 	(115V) 

36 5326 74 035-3 5"'":4)(<11":9 ELECTRIC 	NAME 	PLATE 1 

7-ff'9 	975CPD 	(115V) ITEK 	975CPD 	(115V) 

37 5321 74 041 )(-01':9 NAME 	PLATE 1 

715".99 	975-NPI ITEK 975-NPI 

37 5326 74 033-1 POI'D 	(7-f5-V9975) NAME 	PLATE 	(ITEK 975) 	 1 

37 5326 74 040 )(-.01"2 	(7<5)9975CPD) NAME 	PLATE 	(ITEK 975CPD) 	 1 

38 5320 74 031 ;tfA"D 	( 112-t" 	3200) NAME 	PLATE 	(RYOBI 	3200) 	 1 

38 5320 74 032 )1.‹A'D 	( 112-t" 	3200CD) NAME 	PLATE 	(RYOBI 	3200CD) 	1 

38 5321 74 031 )(<1) NAME 	PLATE 1 

ij3-t 	3200-NP RYOBI 	3200-NP 

144 



 

>#-I 
SECTION NUMBER 5320G 700 

 

   

COVER SECTION 
L "CT 	Lso  

Note: When ordenng items marked*,indicate the set number because they are ayailable only as a set. 

NO. 
)

SET NO. / PART NO. ffiA45*/4"" 	 PART NAME 
/ COMPONENT PARTS NO. 

ffiM 
Q'ty 

39 5290 73 040  DELIVERY 	GEAR 	COVER 1 

40 5320 	73 060 CYLINDER 	GEAR 	COVER 1 

41 5290 	73 020-1 :)11)9-h11"- CYLINDER 	GEAR 	COVER 1 

42 5290 73 030-1 ;A:~1>-1311"- CYLINDER 	GEAR 	COVER 1 

43 5296 74 020-1 ‹A"- 	(7-(*"11-) INK 	COVER 	(IVORY) 

43 5320 	74 020 ‹:413nu- INK 	COVER 1 

44 5290 	72 045 MAIN 	INSIDE 	COVER 1 

1—(?)1h' FOR 	GERMANY 

44 5296 	72 040-1 il1ifl- 	(‹Io-) MAIN 	INSIDE 	COVER 	(YELLOW) 1 

44 5320 	72 040-1 $-.)“<h"bW\- MAIN 	INSIDE 	COVER 1 

45 5296 72 030 -fio- MAIN 	OUTSIDE 	COVER 	(YELLOW) 1 

45 5320 	72 030 MAIN 	OUTSIDE 	COVER 1 

FOR 	DELUXE 	TYPE 

45 5320 	72 031 MAIN 	OUTSIDE 	COVER 1 

FOR 	ECONOMY 	TYPE 

45 5326 72 030 -W'1jA"-(‹Io-) MAIN 	OUTSIDE 	COVER 	(YELLOW) 

46 5295 	73 071 FEED 	ROLLER 	GEAR 	COVER 

47 5296 	71 010 (7<J-) BED 	COVER 	(IVORY) 

47 5320 	71 010 hA"- BED 	COVER 

48 5300 74 068 51'15 LABEL 

49 5296 	71 020-2 1”F"1j11"- 	(7f .11-) BED 	COVER 	(IVORY) 

49 5320 	71 020-1 1”F"t- BED 	COVER 

50 5300 74 069 LABEL 

51 5296 72 060-1 2.,,E,1i11- 	(‹Io-) FEEDER 	COVER 	(YELLOW) 

51 5320 72 060  FEEDER 	COVER 

52 5295 	75 016 Ah9A° - STOPPER 

53 5290 	74 068  INDICATOR 

54 98804 *-157°59' HOLE 	PLUG 

55 5290 74 062 51\"15 LABEL 

56 5290 72 025 )(-(:)<fh"/31- MAIN 	INSIDE 	COVER 

h"f9Lh' FOR 	GERMANY 

56 5320 72 027-1 )t‹:5‹<bA"- MAIN 	INSIDE 	COVER 1 

”<959f:r9"11:)*<-15 DECLUTCHING 	HANDWHEEL 

56 5326 	72 025 )t-C)<)41-W'hA"- 	(‹Io-) MAIN 	INSIDE 	COVER 	(YELLOW) 1 

-”f959fD9A.-)F<-15 DECLUTCHING 	HANDWHEEL 

57 99939 *-157°5” 	P1375 HOLE 	PLUG 	P1375 1 

58 95146 *-157°59" HOLE 	PLUG 1 

59 5290 74 069  INDICATOR 1 

60 5321 	74 074 (NP3.7) INDICATOR 	(FOR 	NP. 	NPI> 1 

145 



5320G 700 hA"— 

COVER 

>4-%-  
SECTION NUMBER 

SECTION 
*z.oilsg&t.t*A-cuts- 24t L -e# 	 r5t3t L "CT k.so  
Noto: When ordering items marked*,indicate the set number because they are available only as a set. 

SET NO. / PART NO. 
h# 
	

10,16 45* /4"1"1-11  / COMPONENT PARTS NO. 

61 90643 
	

A~h"* B5 	 TOOTHED LOCK WASHER B5 

1-'1VG7' 	 FOR GERMANY 

62 5290 61 633 	7-71 	300MM 
	

EARTH WIRE 300MM 

FOR GERMANY 

PART NAME 
1111k 
Q'ty 

1 2 

3 

14S 



147 



   

5320G 750 
711"- 1 

SAFETY COVER 1 

 

SECTION NUMBER 

SECTION   

148 



>#-g- 
:>3› 

SECTION NUMBER 
SECTION 

o)IA3A UALit,-eu /sa 	-t-  
Note: When ordering dems marked*,indicate the set number 

YAA"— 1 

SAFETY 	COVER 	1 

5320G 750 

"CT 	Lso  
because they are available only as a set. 

NO. t91-1141/0~ 
SET NO. / PART NO. ffiAll$W/4""  PART NAME COMPONENT PARTS NO. Crty 

1 5295 	75 064 3x‘LAI-.5n°- RUBBER 	STOPPER 2 

2 90740 115F 	M5X15 KNOB BOLT 	M5X15 3 

3 9716040014 t513" 	M4 PLAIN 	WASHER 	M4 16 

4 9642041014 79" 	M4X10 SCREW 	M4X10 22 

4 9642041014 M4X10 SCREW 	M4X10 23 

FOR 	GERMANY 

5 5320 	75 	451-4 tA'— COVER 1 

6 9716050014 bit"* M5 PLAIN 	WASHER 	M5 3 

7 9660050014 J"” M5 NUT 	M5 3 

8 5320 	75 	441-1 t75—f—tA"— SAFETY 	COVER 1 

9 5295 	75 070  HINGE 1 

11 5295 	76 042  BRACKET 1 

12 9642051014 M5X10 SCREW 	M5X10 4 

12 9642051014 t1"7.9" 	M5X10 SCREW 	M5X10 5 

FOR 	GERMANY 

13 9710050008 A"*,"t 	M5 SPRING 	WASHER 	M5 4 

15 5295 	75 080 t)" HINGE 1 

16 5295 	76 052 7■51Vh" STUD 2 

17 5290 	76 051 tA"— 	(F"19) COVER 	(GERMANY) 1 

17 5296 	76 051 tA"— 	(7fY)9) COVER 	(ITEK) 1 

17 5320 	76 051 tA"— 	( 113—t") COVER 	(RYOBI) 1 

19 5295 	76 043 7"51- BRACKET 1 

22 5290 	75 	031 131, CAM 3 

23 9684050508 h>14:)" 	M5X5 SET 	SCREW 	M5X5 3 

24 5290 75 082 7"5”1- BRACKET 1 

25 9642031414 J-1"3:)" 	M3X14 SCREW 	M3X14 6 

26 5290 76 023 Af9f1iA"— SWITCH 	COVER 3 

27 97303 Af” V-1C2 SWITCH 	V-1C2 3 

28 9648040614 *f53)" 	M4X6 SCREW 	M4X6 2 

29 9642031014 1-N"3:)" 	M3X10 SCREW 	M3X10 4 

30 9716030014 t513"* 	M3 PLAIN 	WASHER 	M3 4 

31 5295 	75 	020-1 t:)!)" HINGE 1 

32 5295 	76 	012 13A"-93 COVER 	CATCH 2 

33 5295 	76 013 si*°-9— SUPPORTER 2 

34 5320 	75 	211-1 tA"— DELIVERY 	SAFETY COVER 1 

35 5295 75 040 t;');)" HINGE 1 

36 5290 	52 	423-1 t° ".5 PIN 1 

37 9710040008 A13"* 	M4 SPRING 	WASHER 	M4 8 

38 9660040014 1-9F 	M4 NUT M4 8 

149 



2,#-g- 
SECTION NUMBER 

SECTION 
*=.0a1SAU*A-CUI3AL -CMA.0-est,yh*4~L 
Note: When ordering items marked*,indicate the set number because 

7.-A'.-A1\"- 	1 

SAFETY 	COVER 	1 

5320G 750 

-C -F o  
they are available only as a set. 

t.71.**/UAW-13. NO. 	SET NO. / PART NO, aiSA$W/"" 	 PART NAME 
COMPONENT PARTS NO. Q'ty 

38 9660040014 t9h M4 NUT 	M4 9 

FOR GERMANY 

39 	9648041814 ',57*9 	M4X18 SCREW 	M4X18 4 

40 	5290 75 022 7'5”h BRACKET 1 

41 	5290 76 024 M'Yf9°1,-F SWITCH 	PLATE 1 

42 	5295 	76 020 b".59' HINGE 1 

43 	5320 	75 	111-3 t77-1-hA'- SAFETY 	COVER 1 

44 5295 76 030 t:',.9' HINGE 1 

45 	5295 	75 	031-1 M,?)fhL, SWITCH 	CAM 3 

230V FOR 	230V 

46 95338 M9f WK244XP-2U 	SWITCH WK244XP-2U 3 

230V FOR 230V 

47 964204201 4 M4X20 SCREW M4X20 4 

230V FOR 230V 

48 	5320 	75 	112-1 7<-9'-*9'3/31I'- 	COVER 1 

49 9648041014 ,57*.9' 	M4X10 SCREW M4X10 2 

51 	9670051608 V”1-*'151- 	M5X16 	SOCKET 	BOLT 	M5X16 2 

NP 	2') FOR 	NP 

52 	5321 	75 	521 .7"5”1- BRACKET 1 

NP 	2') FOR NP 

53 	91301 HINGE 2 

NP 	2') FOR 	NP 

54 9648030614 M3X6 SCREW M3X6 16 

NP 	3.) FOR 	NP 

55 	5321 	75 	522 tA"- COVER 1 

NP 	ar) FOR NP 

56 90164 KNOB 1 

NP FOR NP 

57 	5295 	76 032 7'5”F BRACKET 1 

58 	5295 	76 	022 5rfl BRACKET 1 

59 90643 A”,'13'* 85 TOOTHED 	LOCK WASHER B5 4 

F"‹VL,h' FOR 	GERMANY 

60 5290 61 	633 7-A1.) 	300MM EARTH WIRE 300MM 1 

iYLr 	 FOR GERMANY 

150 



151 



   

5320z 752 7:11)/M"- 2 

SAFETY COVER 2 

 

SECTION NUMBER 

SECTION 

  

152 



>#-g- 
- :›3› 

SECTION NUMBER 
SECTION 

tA,O)t. 	t7 LF 
Note: When oroering items marked*,indicate the set number because 

7)”:),w- 2 

SAFETY 	COVER 	2 

5320Z 	752 

L•0  
they are available only as a set. 

NO. t.y1.#43-/ffia#44" 
SET NO. / PART NO. PART NAME / COMPONENT PARTS NO. 

fflM 
Q'ty 

1 9642051014 M5X10 SCREW 	M5X10 16 

2 9710050008 11"”"h" M5 SPRING 	WASHER 	M5 12 

3 5300 	75 	017  BRACKET 6 

4 5300 	75 	016 7"5r91- BRACKET 6 

5 5310 	75 	012 hA'- COVER 1 

6 5310 	75 	011 hA"- COVER 1 

7 9642040814 t1"3*:«9" M4X8 SCREW 	M4X8 16 

8 5310 	75 	015 hA"- COVER 1 

9 5310 	75 	018 hA"- COVER 1 

10 5310 	75 	019 hA'- COVER 1 

11 5310 	75 	013 hA"- COVER 1 

12 5310 	75 	014 hA"- COVER 1 

13 90651 GSq)9" GS-6 GS-RING 	GS-6 1 

14 5310 	75 	021 hA"- COVER 1 

15 90810 n M6X8 	SCREW 	M6X8 1 

16 9660040014 t9h M4 NUT M4 2 

17 5310 	61 	134 hA"- COVER 1 



7U-L. (CD) 

FRAME (CD) 

 

SECTION NUMBER 5320Z 860 
SECTION 

  

154 



7L—( 3 	(CD) 

FRAME 	(CD) 

s 	- 

SECTION NUMBER 5320Z 	860 

SECTION 
C7 	Ltil.ffla-CL.t 	L 	 *!LCTs. 

Note: When ordering items marked*,indicate the set number because they are avatlable only as a set. 

NO. PART NAME "46*/M*PÓNENT PARTS NO. 	 Q'ty 

1 	5300 	86 	211-5 7U-6 	(OPS) FRAME 	(OPS) 1 

2 	5290 	52 	422 tO PIN 4 

3 	5290 	87 	421-1 91'" STUD 4 

4 	5310 	86 	213 STAY 1 

5 	9670041008 9~15F M4X10 	SOCKET BOLT M4X10 8 

6 	5300 	87 	425-1 ir'<h" GUIDE 1 

7 	5300 	86 	212-5 7U—G 	(NOPS) FRAME 	(NOPS) 1 

8 	5310 	87 	423-1 h"<h' GUIDE 1 

9 	5290 	87 	441 77'5'”» OIL 	RECIVER 1 

10 	9670061208 95"Ytli"Wh 	M6X12 	SOCKET 	BOLT 	M6X12 6 

11 	9710060008 Ab"* M6 	 SPRING WASHER M6 10 

12 	5290 	87 	422-1 91'" 	 STUD 4 

13 	9710080008 n"*,,,t 	M8 	 SPRING 	WASHER 	M8 5 

14 9670081608 9”F*"I1dh 	M8X16 	SOCKET 	BOLT 	M8X16 2 
15 	5290 	87 	216 7"o99 	 BLOCK 2 
16 	9660060014 t91, 	M6 	 NUT 	M6 10 
17 	9672063014 o?)h91s'llih 	M6X30 	HEXAGON 	BOLT 	M6X30 2 
18 	5290 	89 616 ?"5”1 BRACKET 2 
19 	95115 Af”1311"— SWITCH 	COVER 2 
20 9716040014 t5”/]"* M4 PLAIN 	WASHER 	M4 4 

21 	9642042514 t1"3*.:.P' 	M4X25 SCREW M4X25 4 

22 	95111 A<Vf 	Z-15GW22B 	SWITCH 	Z-15GW22B 2 
23 	9642051014 1-1'3*D" 	M5X10 SCREW 	M5X10 12 
24 	95150 '-71595—.)7° 	3304 	CLAMP 	3304 6 11  

25 9710050008 A3"* 	M5 	 SPRING 	WASHER 	M5 41e 

26 9670083508 slh'9Fiti"15f. 	M8X35 	SOCKET 	BOLT 	M8X35 4 

27 	5290 	86 413 7"”)9" BUSHING 2 

28 	5290 	24 	126 79;i1›— WASHER 2 

29 9660080014 t''h 	M8 NUT 	M8 5 

30 	5300 	87 	424-1 h"<h" GUIDE 1 

31 	5290 	87 	431-1 79"57 OIL 	RECEIVER 1 

32 	5290 	32 	117 A1'9,10 — STOPPER 1 

33 95338 WK244XP-2U 	SWITCH WK244XP-2U 2 

230V FOR 230V 

34 9642041014 M4X10 SCREW 	M4X10 4 

230V FOR 230V 

35 	5290 	87 	423-1 h'‹h GUIDE 1 

37 	5320 	87 	217-1 7'55YF BRACKET 1 

38 9716060014 t13'* 	M6 PLAIN WASHER M6 2 

155 



71)-6 	(CD) 

FRAME 	(CD) 

5320Z SECTION NUMBER 860 

SECTION 
*Z-0»ifla42*.f&-C'It fia L 	 L "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

/f1fS,f&ik-9- NO. 	SET NO. / PART NO. at&45* 	 PART NAME 
/ COMPONENT PARTS NO. 

Ilif& 
Q'ty 

39 9672061214 a9h9*"151 	M6X12 	HEXAGON 	BOLT 	M6X12 2 

40 	5290 	17 	113 11"110" VALVE 1 

41 	5290 	17 	114 t'"::)1•"11, NEEDLE 1 

42 	5290 	17 	115 A7° 11:)2" SPRING 1 

43 	5290 	17 	116 41,JO CAP 1 

44 	5290 	17 	117 97::: KNOB 1 

45 9684050508 1•;(*" 	M5X5 SET 	SCREW M5X5 1 

46 	91211 1+-X11"Dh" 	16 	 HOSE 	BAND 	16 3 

47 91 838 t"..7.-114-X 	10X17X2200 	HOSE 	10X17X2200 1 

48 91 220 t'=-114-Z 	10X17X500 	HOSE 	10X17X500 1 

49 	5300 	75 	112 t°-.^) PIN 2 

156 



157 



91'1).!)"1)is”D'9 (CD) 

DRIVING AND DRIVEN SHAFTS (CD) 

 

SECTION NUMBER 5320Z 870 
SECTION 

  

158 



(CD) 

DRIVING 	AND 	DRIVEN 	SHAFTS 	(CD) 

:> 	:,,P* 

SECTION NUMBER 5320Z 	870 

sEcTioN 
-c- 	 tAÉ-1}"C'5±5C 	T 

Note: When ordeong items marked*,indicate the set number because they are available only as a set. 

NO. 	tvh**/0A*-13- SET NO. / PART NO. PART NAME 
COMPONENT PARTS NO. 

ffin 
ty 

5290 	43 	112Z \\ GEAR 2 

34.35 

5310 	87 	110 91-7°o”h 	ASSY 	DRIVE 	SPROCKET 	ASSY 1 

18.19.29.30.41 

5310 	87 	150-1 0-51ij-h"<h" ROTARY GUIDE 1 

10.15.25.26.45-48.50.52 

1 	5310 	87 	210 SHAFT 1 

2 	9684061208 F~ M6X12 SET 	SCREW 	M6X12 2 

3 	5300 	87 	214-1 fill,51"- HOLDER 2 

4 90315 As'-W711:59" 	6003ZZ 	BALL 	BEARING 6003ZZ 4 

5 	5300 	87 	213 SPROCKET 1 

6 9684060608 M6X6 SET 	SCREW M6X6 2 

7 	5310 	87 	522 h/.. CAM 1 

8 	5300 	87 	212 "J c. oh''YF SPROCKET 1 

9 	5290 	23 	113 WASHER 8 

10 9670062008 V”h*'Wh M6X20 	SOCKET BOLT M6X20 7 

11 	5300 	87 	512 SPACER 1 

12 	5310 	87 	511 ht CAM 1 

13 	9716060014 t713 	M6 PLAIN 	WASHER 	M6 2 

15 	9710050008 JItr't" 	M5 SPRING 	WASHER 	M5 10 

16 	9642051614 M5X16 SCREW 	M5X16 4 

17 	5300 	87 	115-2 7"591- BRACKET 1 

18 	9411503600 Y-11°-t°.7) 	5X36 TAPER 	PIN 	5X36 1 

19 	5300 	87 	113 X7°o”F SPROCKET 1 

20 	5300 	87 	118 SPACER 1 

21 	9648051014 1/53 	M5X10 SCREW 	M5X10 6 

22 	5290 	26 	124 1"7,1:)91M"- BEARING 	COVER 2 

23 90207 1'31:,9" 	6203LLB 	BEARING 	6203LLB 2 

24 	5300 	87 	116-2 ”5”1- BRACKET 1 

25 9660060014 t9h M6 NUT M6 6 

26 9686062008 1~ M6X20 SET 	SCREW 	M6X20 4 

27 	5300 	87 	131 t'‹F' GUIDE 2 

28 	5290 87 	140 PLATE 2 

29 9411503200 5--11°-t°.) 	5X32 TAPER 	PIN 	5X32 1 

30 	5300 	87 	112 SPROCKET 1 

31 	5300 	87 	121-1 t- GEAR 1 

32 	9721100008 E-11:59" 	E-10 E-RING 	E-10 2 

33 	5290 	29 	311 WASHER 2 

34 	5290 	43 	112 1'- GEAR 2 

159 



(CD) 

DRIVING 	AND 	DR1VEN 	SHAFTS 	(CD) 

-t>a› 
SECTION NUMBER 

SECTION 
*ZOWAU*A-CUSAL -CMA.0-C,t::/FIW-EK';tiCLTTls. 
Note: When ordering items marked*,indicate the 

5320Z 870 

set number because they are available only as a set. 

NO. 
-t.yt~fillIA#41} 
SET NO. / PART NO. 5~/41/4" 	 PART NAME 

COMPONENT PARTS NO. 
ffift 
Q'ty 

35 5290 37 	123 )(5115 BUSHING 2 

36 5290 	86 	111 A991"' STUD 2 

37 9710100008 Wh"* M10 SPRING 	WASHER 	M10 2 

38 9660100014 1-91- 	M10 NUT 	M10 2 

39 91250 A—Mt99° 	1/4" OIL 	CUP 	1/4" 2 

40 9721150008 E-11:59 	E-15 E—RING 	E-15 1 

41 5310 	87 	111 SHAFT 1 

42 5300 86 	113 ht, CAM 1 

43 5300 87 	122 GEAR 1 

44 9670061608 M6X16 	SOCKET BOLT M6X16 11 

45 5300 	87 	161-1 /fh"75—L SIDE 	FRAME 2 

46 5300 	87 	162 111,51'— HOLDER 2 

47 5310 	87 	154  SHAFT 8 

48 5522 	45 	126 GUIDE 	ROLLER 24 

50 9642051014 1-1"39" 	M5X10 SCREW 	M5X10 6 

52 9670061008 9791.1Ibh 	M6X10 	SOCKET 	BOLT M6X10 8 

160 



161 



   

53201 872 fi-7)9"M°- (CD) 

CHAIN GRIPPER (CD) 

 

SECTION NUMBER 

SECTION 
  

162 



(CD) 

CHAIN 	GRIPPER 	(CD) 

>#* 
5320Z SECTION NUMBER 872 

SECTION 
*Z..0)fgiàz&U.Niffla -Cl.t /34 1.. 	 41É-Iii}"C'S't5C 	t..,0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

N O. 11* »ZAIIÉ-1  SET NO. / PART NO. PART NAME ""/1411C102M1PONENT PARTS NO. gia 
Q'ty 

5310 	87 	300-1 31:55-1J9' 11 1.9A° - 	ASSY 	GRIPPER 	UNIT 	ASSY 3 

2-11,15-19,21-24,26-28 

5310 	87 	301-1 9"PY11°-9'1 	ASSY 	GRIPPER 	BASE 	ASSY 3 

2,3,6,10,11,15,16.22-24,28 

5310 	87 	310 91911°-9'1 	ASSY 	GRIPPER 	BASE 	ASSY 3 

3,10.11,23,24 

1 5300 	87 	410 31-) CHAIN 2 

2 5300 	87 	312 7'57'jh BRACKET 3 

3 9684050508 h~ M5X5 SET 	SCREW 	M5X5 18 

4 9721040008 E - 11)9 	E-4 E-RING 	E-4 3 

5 90203 *'-151'7 11)9" 	6252Z BALL 	BEARING 	625ZZ 3 

6 5290 	87 	316 7-6 ARM 3 

7 5290 	87 	317 9')1'" STUD 3 

8 9710050008 A/J' 	M5 SPRING 	WASHER 	M5 3 

9 9660050014 i"» M5 NUT 	M5 3 

* 	10 5310 	87 	314 :)1'91' SHAFT 3 

* 	11 5290 	87 	319 9"JVA°-9'.1 GRIPPER 	STUD 15 

14 9670051001 95.9h*'ffih 	M5X10 	SOCKET 	BOLT 	M5X10 12 

15 5290 	87 	315 ti- COLLAR 3 

16 5310 	87 	313 11'91' SHAFT 3 

17 5290 	87 	321 77°1159' SPRING 6 

18 5290 	87 	323 X9° 11:59'*W5'- SPRING 	HOLDER 6 

19 5290 	87 	318 9"1911°- GRIPPER 15 

21 9670061608 9~lbh M6X16 	SOCKET BOLT M6X16 15 

22 5300 	87 	311 7'5”h BRACKET 3 

* 	23 5290 87 	322 9'5”h BRACKET 3 

24 9410301608 79'IL-2)9't°D 	3X16 	SPRING 	PIN 	3X16 15 

25 90853 t)'3‹.-)F 11)9 	RF2040 	JOINT 	LINK 	RF2040 6 

26 9411301600 5-11°-t°.-9 	3X16 TAPER 	PIN 	3X16 6 

27 9411302000 Y-A°-b°:, 	3X20 TAPER 	PIN 	3X20 6 

28 9411302200 5--11°-.L°) 	3X22 TAPER 	PIN 	3X22 3 

163 



   

5320Z 880 WU95--7l1 (CD) 

PAPER DELIVERY TABLE (CD) 

 

SECTION NUMBER 

SECTION 

  

164 



>#-g- 
SECTION NUMBER 

SECTION 
*zonA'nu*A-cu$si/IL -cmi,o-r,tvi-w-q 
Note: When ordering dems marked*,indicate the set number because 

1\f:95-- -795 	(CD) 

PAPER 	DELIVERY 	TABLE 	(CD) 

5320Z 880 

-c-LTTLs. 
they are available only as a set. 

NO. 	t.:./Fli*/ffia#% 
SET NO. / PART NO. mul,*/"" 	 PART NAME 

COMPONENT PARTS NO. 	 Q'ty 

5310 	88 	140 7--9'1591-"TD” ASSY 	SPROCKET 	AND 	GEAR 	ASSY 1 

10,11,14 

5310 	88 	150-1 CHAIN 1 

23,24,56 

5310 	88 	240 I7"15 	ASSY PAPER 	DELIVERY 	TABLE ASSY 1 

34-38 

1 	9642032014 1-1"3" 	M3X20 SCREW 	M3X20 2 

2 	90644 AIY”"h 	A3 TOOTHED 	LOCK WASHER A3 2 

3 	5310 	88 	145-1 9"5”1- BRACKET 1 

4 	97313 M93 V-1C244 SWITCH 	V-1C244 1 

5 	9710050014 11"*”/] 	M5 SPRING 	WASHER 	M5 6 

6 	9642051014 J-1'~ M5X10 SCREW 	M5X10 6 

7 	5300 	21 	424 9°1-1- PLATE 1 

8 	5290 	89 	143 911, BUSHING 1 

10 	5290 	88 	142 X70 c3)h. SPROCKET 2 

11 	9410402508 7°11:-)9"t°D 	4X25 	SPRING 	PIN 	4X25 2 

12 	98501 bA"- 	360010-1 COVER 	360010-1 1 

13 	97381 79fi-9- VAM22 ACTUATOR VAM22 1 

14 	5310 	88 	141 7h SHAFT 1 

15 	9660060014 t'Jh 	M6 NUT M6 6 

16 9710060008 11"*”1 	M6 SPRING 	WASHER 	M6 6 

17 	5320 	86 	320-1 71i-L 	(90) FRAME 	(BLACK) 1 

17 	5326 	86 	320-1 7U-L 	(7-W'il-) FRAME 	(IVORY) 1 

18 	5300 	88 	234 U-II, RAIL 2 

19 	5290 	14 	111 4i"lbh BOLT 2 

20 9660100014 J-91- 	M10 NUT 	M10 2 

21 	5296 	86 	411 7”791 	(7<*"11-) 	BRACKET 	(IVORY) 2 

21 	5320 	86 	411 9"5r'Jh 	(9o) 	 BRACKET 	(BLACK) 2 

22 	5290 	86 	415 1"-7 BASE 2 

23 	5310 	88 	148 1937"c1?)9 BLOCK 1 

24 90836 T1-) 	RS37-1 59P 	CHAIN 	RS37-1 	59P 1 

25 	5290 	88 235 f)i-fh WEIGHT 2 

26 9672061614 o9/39*"Ild• 	M6X16 	HEXAGON 	BOLT 	M6X16 6 

27 	5306 	86 	414 9"5h"'” 	(Y-itq-) 	BRACKET 	(IVORY) 1 

27 	5320 	86 	414 7'5”1- 	(90) BRACKET 	(BLACK) 1 

28 90856 :P'3-()I-Il:)9 	RS37-1 	JOINT 	LINK 	R537-1 3 

29 9670081608 9791-*95F 	M8X16 	SOCKET 	BOLT 	M8X16 10 

30 9710080008 A"*”/]"* M8 	 SPRING WASHER M8 6 

31 	5290 	88 	231 X51191-' STUD 2 

165 



(CD) 

PAPER 	DELIVERY 	TABLE 	(CD) 

SECTION NUMBER 

SECTWN 
*:_maisg&G.titg& -ectisA 
Note: When ordering items marked*,indicate the set number 

5320Z 880 

 LFd■-•0  
because they are available only as a set. 

t.71.*44./0414-8- NO. 	SET NO. / PART NO. 
PART NAME 

COMPONENT PARTS NO. 
ffia 
Q'ty 

32 	9660080014 1-9F 	M8 NUT 	M8 5 

33 	5290 	88 	220-1 7U—G FRAME 1 

34 	5310 	44 	314 »-11,1) SCALE 1 

35 	5310 	88 	241 PAPER 	DELIVERY TABLE 1 

36 91350 A9— 	420G—N-75 	CASTER 420G—N-75 4 

37 90770 4.1X20 	 WOOD 	SCREW 	4.1X20 16 

38 9716060014 t54/”]'* M6 PLAIN WASHER M6 16 

39 9648051014 4)53 -.J" 	M5X10 SCREW 	M5X10 6 

40 	5320 86 310 71,--t 	(90) FRAME 	(BLACK) 1 

40 	5326 86 310 71)-6 	(7< 11—) FRAME 	(IVORY) 1 

41 	9414202514 7qt0D 2X25 SPLIT 	PIN 	2X25 2 

42 	5310 	88 	233 XY— STAY 1 

43 	90801 RS37-1 	66P 	CHAIN 	RS37-1 	66P 1 

44 	5290 	31 	116 11)9 LINK 2 

45 9721070008 E- 11:59" 	E-7 E—RING 	E-7 2 

46 	5290 	88 	210-1 7U-6 FRAME 1 

47 	5290 88 	232 A99F" STUD 4 

48 	5290 	31 	117 o-5— ROLLER 4 

50 	5306 86 	412 7"5h"Jh 	(71*'ij—) 	BRACKET 	(IVORY) 1 

50 	5320 	86 	412 7"5”h 	(90) 	 BRACKET 	(BLACK) 1 

51 	5290 	88 250 1)-11, RAI L 2 

52 	9716080014 t5/3 	M8 PLAIN 	WASHER 	M8 4 

53 9662080014 t9h 	M8 NUT M8 2 

55 	5310 	88 	147 CHAIN 	GUIDE 1 

56 	9648031514 4/53)"' 	M3X15 SCREW 	M3X15 2 

166 



167 



168 

SECTION 

-,...›. 3i 
SECTION NUMBER 5320G 890 99', (CD) 

STAND LIFTING DRIVING (CD) 



SECTION 

Note: When 

9"f77'91') 	(CD) 

STAND 	LIFTING 	DRIVING 	(CD) 

-t, 	>#-k.  
5320G SECTION NUMBER 890 

4-11-r;t5C1.. -C—F# t•o  
ordering items marked*,indicate the set number because they are available only as a set. 

NO. tv~/NA*44. 
SETNO./PARTNO. Wr5,1146*/""  PART NAME 

COMPONENT PARTS NO. Q'ty 

5290 	88 	111Z-1 7"5”F BRACKET 1 

25,26 

5290 	88 	112Z ;(911,111,9- HOUSING 1 

25,38 

5290 	88 	120Z 7-6 ARM 1 

29,47 

5290 	88 	194Z 1'.- GEAR 1 

1,2 

5290 	89 	130-2 :'W.5h"1591'7h 	ASSY BACK 	GUIDE- KNOB 	SHAFT ASSY 1 

59,60,66,77 

5290 	89 	217Z 11:i9 LINK 1 

2,5 

5290 	89 	218Z-1 11, CAM 1 

2,6 

5296 	88 	160 A:›F'15 	(71W"J-) HANDLE 	(IVORY) 

37,81-83 

5300 89 210 95:5709!'”99 ASSY CLAMP 	SHAFT 	ASSY 1 

9,16,17 

5310 	88 	110 (71'-/-.7"5”1- 	ASSY GEAR 	BRACKET ASSY 1 

17,25,26,35,36,42-44,46,48,61,79 

5310 	88 	160 A15 	(90) HANDLE 	(BLACK) 1 

37,81-83 

1 5290 	88 	194 .1.,_. GEAR 1 

2 5290 	89 	219 ;(5111, BUSHING 3 

3 5290 	88 	193 A5191-' STUD 1 

4 5290 	89 216 to.) PIN 1 

5 5290 	89 217 11.7)9 LINK 1 

6 5290 	89 	218-1 tiL CAM 1 

7 5290 	89 	215 95")9 CRANK 1 

8 9684060608 h»,9' M6X6 SET 	SCREW 	M6X6 6 

9 5290 	89 213 ,91'71- SHAFT 1 

10 9642051614 t1'39' 	M5X16 SCREW 	M5X16 3 

11 9710050008 A'*/'/]'* 	M5 SPRING 	WASHER M5 8 

12 5290 	89 	211 1'711:99411,51- BEARING 	HOLDER 1 

13 90211 4i'-151'Yq:59 	6202ZZ BALL 	BEARING 6202ZZ 2 

14 5290 89 212 135- COLLAR 1 

15 9723350008 C-ij"..59' 	C-35 C-RING 	C-35 1 

16 5300 89 214 t'1'.- GEAR 1 

17 9410302508 XT'll:›9't°:5 	3X25 SPRING 	PIN 	3X25 2 

169 



sEcTioN 

Note: When 

(CD) 

STAND 	LIFTING 	DRIVING 	(CD) 

>#-%- 
5320G 

SECTION NUMBER 
890 

*L QYt. it-lire5±5C L "CT 
ordering items marked*,indicate the set number because they are available only as a set. 

t71.#*/ffia** 
NO. 	SET NO. / PART NO. PART NAME 101"*/4MIIIPÓNENT PARTS NO. 

fin ffit 
crty 

18 9721070008 E-q-.59" 	E-7 E-RING 	E-7 3 

20 	5290 88 	170 " SCREW 1 

21 	5290 	37 	814 ;3o Ij7 SPRING 1 

22 	5290 	88 	134 759f CLUTCH 1 

23 9684050508 h)(*:)" 	M5X5 SET 	SCREW 	M5X5 7 

24 9717120008 1-F..,"h 	M12 WAVE 	WASHER 	M12 1 

25 	90242 9"991 MB1210DU BUSHING 	MB1210DU 5 

26 	5290 	88 	111-1 7"579F BRACKET 1 

27 9660050014 t9h 	M5 NUT 	M5 1 

29 	5290 88 	120 7-G ARM 1 

30 	5290 	51 	064 A7°11:)9" SPRING 1 

31 	5290 	51 	070 9)t PAWL 1 

32 	5290 51 	063 to....5 PIN 1 

33 	5300 88 	116 UA"- LEVER 1 

34 	5296 33 	564-1 *"-159 1199° 	(7"5) BALL 	GRIP 	(BROWN) 1 

34 90752 *"-11/9PY7° 	25 	(9o) BALL 	GRIP 	25 	(BLACK) 1 

35 	5310 	88 	113-1 91,9h SHAFT 1 

36 	5290 88 	183 - KEY 1 

37 9648051014 ,53”" M5X10 SCREW 	M5X10 5 

38 	5290 88 	112 )(911411/9- HOUSING 1 

39 	5310 	89 	111 IL)9 LINK 1 

40 9660060014 t9h M6 NUT M6 6 

41 	9710060008 Ah"* M6 SPRING 	WASHER M6 6 

42 	5290 37 	613 1,-,  GEAR 1 

43 	5290 88 	133 z=)1,91' SHAFT 1 

44 	5290 37 	614 1,- GEAR 1 

45 9670062008 V5'9h*"15F 	M6X20 SOCKET BOLT M6X20 4 

46 	5290 88 	180 1,- GEAR 1 

47 	5290 	88 	131 )(51111 BUSHING 1 

48 	5290 	88 	115 5frYhiti‹-lb RATCHET 	WHEEL 1 

49 	5290 	88 	114 N. CAM 1 

50 	5290 	88 	151 M191." STUD 1 

51 	5290 	51 	083 A9°11:)9" SPRING 1 

52 	5290 	51 	082 1))( PAWL 1 

53 	5290 	88 	144 1,- GEAR 1 

54 90603 CE-11:4" 	CE-12 CE-RING 	CE-12 1 

55 9410402508 77°11)9"t°;) 	4X25 SPRING 	PIN 	4X25 1 

56 	5290 88 	143 1)5- COLLAR 1 

57 5290 29 210 )(5111, BUSHING 1 

170 



9"‹77"91- 	(CD) 

STAND 	LIFTING 	DRIVING 	(CD) 

>#-g- 
5320G SECTION NUMBER 890 

SECTION 
*.11.,WeLt 	 it-,%-""C;±3t 1. -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

t,yh**/ffiA4-14-  
NO. 	SET NO. / PART NO. ffig5$f414"#* 	

1111 ag 
PART NAME 	 Crty COMPONENT PARTS NO. 

58 	9642051014 J-1'3;) 	M5X10 SCREW 	M5X10 4 

59 	5290 	89 	135 A7°G1')F SPROCKET 1 

60 9410403208 7°,1)9"t°) 	4X32 	SPRING 	PIN 	4X32 1 

61 	9410302008 °119"t°) 	3X20 	SPRING 	PIN 	3X20 1 

62 	5310 	89 	134-1 IY7:-..: 	(90) KNOB 	(BLACK) 1 

62 	5316 	89 	134 1)7E. 	(7-(1-) KNOB 	(IVORY) 1 

63 	5310 	89 	133-1 ')7"..-Z 	(9o) KNOB 	(BLACK) 1 

63 	5316 	89 	133-1 97:7: 	(7-(,1i"q-) KNOB 	(IVORY) 1 

64 	5290 89 	120 U11"- LEVER 1 

65 	5290 	89 	148 hi- COLLAR 1 

66 	5290 	89 	131-2 Erh7h SHAFT 1 

70 	5290 	89 	112 ::)"9') BUSHING 1 

74 	5290 	88 	190 1,.. GEAR 1 

75 	5290 	82 	162 )(51 15 BUSHING 1 

76 	5310 	89 	149 hA"- COVER 1 

77 	5290 	89 	129 ,,\0_,_, SPACER 1 

78 	5300 	12 	224 7°D-1,  PLATE 1 

79 9410402808 X7°,1)9"t°:) 	4X28 	SPRING 	PIN 	4X28 1 

80 	5290 29 	315 h)(15- LOCK COLLAR 1 

81 	5296 	88 	161 A:rh'~‹ 	(7<*'11-) 	HANDLE BODY 	(IVORY) 1 

81 	5310 	88 	161 A)15*:›9‹ 	(90) 	HANDLE 	BODY 	(BLACK) 1 

82 	5300 37 	815 7°U-F 	(71(1-) 	PLATE 	(IVORY) 1 

82 	5310 	37 	815 7°U-1, 	(9o) 	 PLATE 	(BLACK) 1 

83 	5300 37 820 A)F"15 	(7<*" 11-) 	HANDLE 	(IVORY) 1 

83 	5310 	37 	820 A)1,95 	(90) 	 HANDLE 	(BLACK) 1 

171 



  

- 	3 >#-g- 
SECTION NUMBER 5320Z 892 

4,11h" (CD) 

SIDE GUIDE (CD) 

 

SECTION 

  

172 



SIDE GUIDE (CD) 

>#-g- 
SECTION NUMBER 

SECTION 
*zogAu*ffi,--cusW1-0T.t.y1zi±5cL-r o  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

5320Z 892 

- 
NO.  

SET NO. / PART NO. 0a$/44"-Ii3-  
/ COMPONENT PARTS NO 

PART NAME ffift 
Crty 

5310 89 225Z-2 ,-(1.."h"-W (OPS) ASSY SIDE GUIDE (OPS) ASSY 
	

1 

2.3 

5310 89 226Z-2 '1<h"W'‹F" (NOPS) ASS SIDE GUIDE (NOPS) ASSY 	 1 

2.30 

1 5290 44 241 	97::: 	 KNOB 	 1  

2 5290 37  513-1 )(911) 	 BUSHING 	 4 

3 5310  89 225-2 ',<F"h"<h" (OPS) 	SIDE GUIDE (OPS) 	 1  

4 9684050508 	h».9" M5X5 	 SET SCREW M5X5 	 4 

5 5290 29 315 	h)(15- 	 LOCK COLLAR 	 1 

6 5290 89  323-2 ;1■" 	 BOSS 	 1  

7 5290 33 122 	71n1.-999Yh" 	 SPRING STUD 	 1 

8 5290 89 325 	7°11)9" 	 SPRING 	 1 

9 9660060014 	t9F M6 	 NUT M6 	 2  

10 9670062508 	V”W'ffit. M6X25 	SOCKET BOLT M6X25 	 1  

11 9721100008 	E -qD9" E-10 	 E-RING E-10 	 3 

12 5290 29  311 	41%.13,. 	 WASHER 	 2  

13 5310 89 311 	917F 	 SHAFT 	 1  

14 5290 89 224 	A7°11:)7 	 SPRING 	 1 

15 9648051014 	'153* 	M5X10 	 SCREW M5X10 	 2  

16 5321 29  220-1 )(915 	 METAL 	 1  

17 5290 32  141 9.7-, 	 KNOB 	 1  

18 90607 	 CE-11)9' CE-18 	 CE-RING CE-18 	 1 

19 5290 89  227-1 *f< 51 11) 	 BUSHING 	 1 

20 5310 89  320 	71:11'fh" 	 FRONT GUIDE 	 1 

21 9642051614 	t1"3*:J" M5X16 	 SCREW M5X16 	 3  

22 9710050008 	11"”1) 	M5 	 SPRING WASHER  M5 	 5  

23 5290 89 222 	)1, 5115 	 BUSHING 	 1  

24 5290 89 221-1 LSJU 	 BUSHING 	 1  

25 9670061208 	9”I'V'Wh M6X12 	 SOCKET BOLT M6X12 	 2  

26 9710060008 	A"*”/]"* M6 	 SPRING WASHER M6 	 3  

27 5290 89 324 	9°11)9"X51?)h" 	 SPRING STUD 	 1  

28 9642051014 	1-1'~ M5X10 	 SCREW M5X10 	 2  

29 5310 89 411 	AY- 	 STAY 	 1  

30 5310 89 226-2 /-(1-"t"-fh" (NOPS) 	SIDE GUIDE (NOPS) 	 1  

31 5310 89 412-2 h"<h" 	 GUIDE 	 1  

32 5310 89 223 	:)1,7h 	 SHAFT 	 1  

33 5290 89 228 	9°59' 	 PLUG 	 1 

173 



W"J91]"*" (CD) 

BACK GUIDE (CD) 

 

SECTION NUMBER 5320Z 894 
SECTION 

  

174 



(CD) 

BACK 	GUIDE 	(CD) 

SECTION NUMBER 
SECTION 

* 	ouffl, 
Note: When ordering nems marked*,indicate the set number 

5320Z 	894 

It-5}C±3 	"C" 	,0  
because they are available only as a set. 

- 1- NO. 	SET NO. NO. / PART NO. PART NAME 
/ COMPONENT PARTS NO. 

fffin 
Q'ty 

1 	90802 fI—) 	RS35-1 	46P 	CHAIN 	RS35-1 	46P 1 

2 	9648051614 M5X16 SCREW 	M5X16 4 

3 	5310 	89 	151-1 75-- STAY 1 

4 	5290 	89 	153 PLATE 1 

5 	9648041014 M4X10 SCREW 	M4X10 6 

6 	5290 	89 	143  BUSHING 2 

7 	9710050008 n1.-13- 	M5 SPRING 	WASHER 	M5 4 

8 	9642051014 M5X10 SCREW 	M5X10 4 

9 	5290 	89 	142  SPROCKET 1 

10 9684050508 F».9' M5X5 SET 	SCREW 	M5X5 5 

11 	5310 	89 	141 1l SHAFT 1 

12 	5290 	89 	145 7'579h BRACKET 1 

13 	5290 	89 	147 A'99/3"-fh" BACK 	GUIDE 1 

14 	9648051014 i/53D' 	M5X10 SCREW 	M5X10 4 

15 	5290 	89 	146-2 1'99/3"1h BACK 	GUIDE 2 

16 	9648061214 d/5M)" M6X12 SCREW 	M6X12 2 

17 	5310 	89 	138 XY— STAY 1 

18 	5290 	89 	144-1 599 RACK 1 

19 9684060608 1')(*z 	M6X6 SET 	SCREW 	M6X6 1 

20 	5290 	89 	139 592*1551— RACK 	HOLDER 1 

21 	5290 	29 	314 h)(hi— LOCK COLLAR 1 

22 	5290 	89 	152-1 t'<1.' GUIDE 3 

23 9684062008 1-»:)' 	M6X20 SET 	SCREW 	M6X20 1 

24 9660060014 t9h M6 NUT M6 1 

25 90630 M-97°t°) 	SSP-8 	SNAP 	PIN 	SSP-8 1 

175 



   

5320Z 896 
1311" - ( CD) 

COVER (CD) 

 

SECTION NUMBER 

SECTION 

  

176 



/311- 	(CD) 

COVER 	(CD) 

5320Z SECTION NUMBER 896 

SECTION 
1.11-lit';t3t 	-CT 

Note: When oraer.ng  items marked*,indicate the set number because they are available only as a set. 

NO. 	SET NO. / PART NO. PART NAME 
COMPONENT PARTS NO. 	 Q'ty 

1 	9642051614 M5X16 SCREW 	M5X16 6 

2 	9710050008 A/3 	M5 SPRING 	WASHER 	M5 6 

3 	5306 	89 	520 W- (‹Io-) COVER 	(YELLOW) 1 

3 	5306 	89 	530 hil"- 	(‹Io-,230V) 	COVER 	(YELLOW 	FOR 	230V) 1 

3 	5320 	89 	520-1 hA"- COVER 1 

3 	5320 	89 	530-1 hn- 	(230V) COVER 	(FOR 	230V) 1 

4 	5290 	89 	613 A‹?)f-f9 PLATE 1 

5 9710040008 W1] 	M4 SPRING 	WASHER 	M4 2 

6 	9642041014 t'N"3)" 	M4X10 SCREW 	M4X10 5 

7 9648030614 ',52 	M3X6 SCREW 	M3X6 20 

8 	91301 f3')W':5 HINGE 4 

10 	5290 	89 	624 7,<”<9 PLATE 1 

11 	5320 	89 	618 W- COVER 1 

12 	90740 )1iI5F 	M5X15 KNOB BOLT 	M5X15 2 

13 	9660050014 t':11, 	M5 NUT 	M5 2 

14 	5320 	89 	614-1 hA"- COVER 1 

15 	5310 	89 	615 9"55- )F BRACKET 1 

16 	5320 	89 	611 5'*- STAY 2 

17 	5320 	89 648 bA"- COVER 1 

18 	5306 89 	540-2 hil"- 	(‹Io-) COVER 	(YELLOW) 1 

18 	5320 	89 	540-3 hA"- COVER 1 

18 	5322 	89 	540 hA"- 	(F"f%7) COVER 	(FOR 	GERMANY) 1 

19 	5310 	89 	641 701,..1, PLATE 1 

20 	9642051014 J3E 	M5X10 SCREW 	M5X10 4 

21 	9716050014 t13 	M5 PLAIN 	WASHER 	M5 2 

22 	5320 89 642 hA"- COVER 1 

23 	5295 	89 633 hA"- COVER 2 

24 	5295 	89 643 9"5”h BRACKET 1 

25 	5295 	89 	644 9"”91' BRACKET 1 

26 	5295 	89 	631 7"5r9f. BRACKET 1 

27 	5295 	89 632 ”5”1- BRACKET 1 

28 	9642030614 1-1"3" 	M3X6 SCREW 	M3X6 4 

29 5295 	89 634 1,', PLATE 2 

30 9710030008 A"”"t 	M3 SPRING 	WASHER 	M3 4 

31 	9660030014 1"” M3 NUT 	M3 4 

32 	9648041514 1/53 	M4X15 SCREW 	M4X15 2 

33 	9648041014 ,53:J" 	M4X10 SCREW 	M4X10 7 

34 90810 W'f2j1]:ff" 	M6X8 	SCREW 	M6X8 1 

35 90651 GS1J:)9" 	GS-6 GS-RING 	GS-6 1 

177 



 

-t,%  

SECTION NUMBER 5320Z 896 tn.- (CD) 

COVER 	(CD) SECTION 
*L t.4OYt.•:/ 	114ért;t 	L 	T 	t. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
fraiNt PART NAME 

/ COMPONENT PARTS NO. 	 Q'ty 

37 5300 89 512 SCALE 1 

40 5295 	75 031-1 1931L SWITCH 	CAM 2 

230V FOR 230V 

41 5295 	89 670 BRACKET 1 

230V FOR 230V 

42 9684050508 EJ 	M5X5 SET 	SCREW 	M5X5 2 

230V FOR 230V 

43 5295 	89 660 7"5”h 	(230V) BRACKET 	(FOR 	230V) 1 

44 5310 	74 075 51." lb LABEL 1 

45 98804 7h-11)7°59" HOLE 	PLUG 1 

46 95145 l■ -11,7°59" 	DP-500 	PLUG 	DP-500 1 

/7R 



i
i
irl 

 

PART NUMBER INDEX 



gI3 1;12 	-14-1  
PART NUMBER INDEX 

PART NUMBER 	1 	SECTION No. 
Nn  
- 

5270 24 113 	15320Z 240 18 
5270 24 113 	15320Z 242 18 
5290 11 113 	15320Z 610 47 
5290 11 113 	15320Z 611 47 
5290 11 152 	15320Z 110 5 
5290 11 152 	15320Z 540 23 
5290 11 152 	; 5320Z 542 23 
5290 11 153 	; 5320Z 110 8 
5290 11 160 	1 5320Z 110 7 
5290 11 163 5320Z 120 29 
5290 12 211 5320Z 120 8 
5290 12 213 5320Z 120 7 
5290 12 312 5320Z 120 27 
5290 12 313 5320Z 120 17 
5290 12 314 5.320Z 120 19 
5290 12 315 5320Z 120 23 
5290 12 316 5320Z 120 28 
5290 12 317 5320Z 120 25 
5290 12 411 5320Z 120 16 
5290 12 412-1 5320Z 120 15 
5290 12 413 5320Z 120 13 
5290 13 111 5320Z 110 10 
5290 14 111 5320Z 880 19 
5290 14 120 5320Z 110 13 
5290 15 200-1 5320Z 120 31 
5290 16 111 5320Z 170 4 
5290 16 112 5320Z 170 4 
5290 16 200-3 5320Z 170 
5290 16 212 5320Z 170 9 
5290 16 311 5320Z 170 37 
5290 16 312 5320Z 170 43 
5290 16 313 . 5320Z 170 40 
5290 16 314 5320Z 170 42 
5290 16 315 5320Z 170 39 
5290 16 316 5320Z 170 41 
5290 16 411 5320Z 170 47 
5290 16 412-1 5320Z 170 30 
5290 16 413 5320Z 170 34 
5290 16 414 5320Z 170 33 
5290 16 415-2 5320Z 170 63 
5290 17 111 5320Z 170 52 
5290 17 112 5320Z 170 51 
5290 17 113 5320Z 170 59 
5290 17 113 5320Z 860 40 
5290 17 114 5320Z 170 58 
5290 17 114 5320Z 860 41 
5290 17 115 5320Z 170 57 
5290 17 115 5320Z 860 42 
5290 17 116 5320Z 170 56 
5290 17 116 5320Z 860 43 
5290 17 117 5320Z 170 54 
5290 17 117 	5320Z 860 44 
5290 17 119 5320Z 170 61 
5290 17 120 5320Z 170 21 
5290 21 110 5320Z 330 29 
5290 21 121 5320Z 330 8 
5290 2'i 122 5320Z 330 30 
5290 21 123 5320Z 330 16 
5290 21 123 5320Z 350 14 
5290 21 130 5320Z 330 12 
5290 21 141 5320Z 330 9 
5290 21 142 5320Z 330 15 

PART NUMBER 	SECTION No 
No 

5290 21 143-1 	5320Z 330 14 
5290 21 150 	5320Z 360 36 
5290 21 161 5320Z 330 38 
5290 21 161 5320Z 360 28 
5290 21 161 5320Z 522 16 
5290 21 162 5320Z 360 37 
5290 21 163 5320Z 360 25 
5290 21 164 5320G 370 33 
5290 21 164 5320Z 360 26 
5290 21 211-1 5320Z 360 34 
5290 21 212 5320Z 512 32 
5290 21 230 5320Z 360 30 
5290 21 311 5320Z 210 65 
5290 21 312 5320Z 210 66 
5290 21 313 5320Z 210 62 
5290 21 314 5320Z 210 64 
5290 21 315 5320Z 210 33 
5290 21 316 5320Z 210 28 
5290 21 316 5320Z 520 10 
5290 21 319 5320Z 210 63 
5290 21 319 5320Z 522 48 
5290 21 410 5320Z 210 54 
5290 21 510 5320Z 210 31 
5290 21 521 5320Z 210 32 
5290 21 521 5320Z 380 39 
5290 21 521 5320Z 522 53 
5290 21 522 5320Z 210 52 
5290 21 610 5320Z 210 25 
5290 21 610 5320Z 220 27 
5290 21 610Z 5320Z 210 
5290 21 610Z 5320Z 220 
5290 21 612 5320G 370 51 
5290 21 612 5320Z 210 26 
5290 21 612 5320Z 220 30 
5290 21 612 5320Z 250 46 
5290 21 621 5320Z 220 33 
5290 21 622 5320Z 220 21 
5290 21 623-1 5320Z 210 21 
5290 21 623-1 5320Z 220 26 
5290 21 630 5320Z 220 25 
5290 21 641 5320G 370 31 
5290 21 641 5320Z 220 53 
5290 21 642-2 5320Z 220 24 
5290 21 643 5320Z 330 69 
5290 21 711 5320Z 210 27 
5290 21 712 5320Z 210 22 
5290 22 110 5320Z 210 55 
5290 22 110Z 5320Z 210 
5290 22 121 5320Z 210 61 
5290 22 121 5320Z 220 6 
5290 22 141 5320Z 210 4 
5290 22 141 5320Z 220 35 
5290 22 142 5320Z 220 3 
5290 22 150 5320Z 220 2 
5290 22 150Z 5320Z 220 
5290 22 161 5320Z 210 56 
5290 22 161 5320Z 220 1 
5290 22 210 	5320Z 210 10 
5290 22 210 5320Z 220 20 
5290 22 221 5320Z 210 13 
5290 22 221 5320Z 220 17 
5290 22 222 5320Z 210 12 



gI3 ffin # 	 I 
PART NUMBER INDEX 

PART NUMBER SECTION No. 
No. 

5290 22 222 5320Z 220 16 
5290 22 223 5320z 210 15 
5290 22 223 5320z 220 13 
5290 22 224 5320z 210 14 
5290 22 224 5320z 220 15 
5290 22 314 5320z 220 45 
5290 22 315 5320z 220 47 
5290 22 318 5320z 250 15 
5290 22 318 5320z 516 25 
5290 22 318 5320z 520 28 
5290 22 320 5320z 220 49 
5290 22 330 5320z 220 50 
5290 22 411 5320z 540 13 
5290 22 411z 5320z 540 
5290 22 412 5320z 540 14 
5290 22 412 5320z 542 14 
5290 22 413 5320z 540 22 
5290 22 413 5320z 542 22 
5290 22 413z 5320z 540 
5290 22 413z 5320z 542 
5290 22 420-1 5320z 210 8 
5290 22 430-1 5320z 220 39 
5290 23 112 5320z 230 16 
5290 23 112 5320z 240 38 
5290 23 112 5320Z 242 38 
5290 23 112 5320z 540 43 
5290 23 112 5320Z 542 43 
5290 23 113 5320z 230 15 
5290 23 113 5320z 240 39 
5290 23 113 5320z 242 39 
5290 23 113 5320z 540 44 
5290 23 113 5320z 542 44 
5290 23 113 5320Z 870 9 
5290 23 113 5320z 871 9 
5290 23 115 5320z 230 19 
5290 23 115 5320z 540 31 
5290 23 115 5320z 542 31 
5290 23 116-1 5320z 230 24 
5290 23 116-1 5320Z 540 46 
5290 23 116-1 5320z 542 46 
5290 23 117 5320z 230 25 
5290 23 122 5320z 230 8 
5290 23 123 5320z 230 9 
5290 23 220 5320z 230 10 
5290 23 231 5320z 230 30 
5290 23 234 5320z 230 1 
5290 23 235 5320z 230 13 
5290 23 236 5320z 230 12 
5290 23 311 5320z 230 28 
5290 23 312 5320z 230 27 
5290 24 112 5320z 240 17 
5290 24 112 5320z 242 17 
5290 24 114 5320z 240 14 
5290 24 114 5320z 242 14 
5290 24 116 5320z 240 52 
5290 24 116 5320z 242 52 
5290 24 117 5320z 240 10 
5290 24 117 5320z 242 10 
5290 24 118 5320z 240 11 
5290 24 118 5320Z 242 11 
5290 24 123 5320z 240 4 
5290 24 124 5320z 240 7 

PART NUMBER 	SECTION No 
No 

5290 24 124 	5320z 242 7 
5290 24 125 	5320z 240 40 
5290 24 125 	5320z 242 40 
5290 24 126 	5320z 240 3 
5290 24 126 	5320z 242 3 
5290 24 126 	5320z 250 25 
5290 24 126 	5320z 860 28 
5290 24 127 	5320z 230 14 
5290 24 127 	5320z 240 12 
5290 24 127 	5320z 242 12 
5290 24 127 	5320z 540 45 
5290 24 127 	5320z 542 45 
5290 24 212 	5320z 240 31 
5290 24 233 	5320z 240 55 
5290 24 233 5320z 242 55 
5290 24 234 5320z 240 25 
5290 24 234 5320z 242 25 
5290 24 240 5320z 240 34 
5290 24 251 5320z 240 33 
5290 24 251 5320z 242 33 
5290 24 252 5320Z 240 32 
5290 24 252 5320Z 242 32 
5290 24 253 5320z 240 36 
5290 24 253 5320z 242 36 
5290 24 272 5320Z 240 16 
5290 24 272 5320Z 242 16 
5290 24 273 5320z 240 53 
5290 24 273 5320z 242 53 
5290 24 274 5320z 240 15 
5290 24 274 5320z 242 15 
5290 24 275 5320z 240 13 
5290 24 275 5320z 242 13 
5290 24 310 5320Z 240 
5290 24 310 5320z 242 
5290 24 311 5320z 240 47 
5290 24 311 5320z 242 47 
5290 24 312 5320z 240 44 
5290 24 312 5320z 242 44 
5290 24 313 5320z 240 51 
5290 24 313 5320z 242 51 
5290 25 112-1 5320z 250 6 
5290 25 113 5320z 250 10 
5290 25 114 5320z 250 11 
5290 25 115 5320z 260 27 
5290 25 210 5320z 250 
5290 25 211 5320z 250 17 
5290 25 212 5320z 250 19 
5290 25 213 5320z 250 18 
5290 25 214 5320z 250 22 
5290 25 215 	5320z 250 21 
5290 25 216 	5320z 250 20 
5290 25 311 	5320z 250 30 
5290 25 312 	5320z 250 32 
5290 25 313 	5320z 250 32 
5290 25 314 	5320z 250 35 
5290 25 315 	5320z 250 36 
5290 25 502 5320Z 250 47 
5290 25 502z 5320z 250 
5290 25 503 5320z 250 51 
5290 25 504-1 5320z 250 48 
5290 25 505 5320z 250 68 
5290 25 505Z 5320Z 250 



ffl 	51 
PART NUMBER INDEX 

PART NUMBER 	SECTION No. 
No. 

5290 25 506-1 	5320Z 250 44 
5290 25 507-1 	15320z 250 73 
5290 25 508 	15320z 250 67 
5290 25 509 H320z 250 70 
5290 25 510-1 5320z 250 64 
5290 25 512 	5320z 250 75 
5290 25 521 	5320z 250 63 
5290 25 522 	;5320z 250 56 
5290 25 523 	5320Z•250 54 
5290 25 524-1 	5320z 250 53 
5290 25 525 	15320z 250 39 
5290 25 526 5320z 250 58 
5290 25 527 5320z 210 67 
5290 26 111 53201 260 13 
5290 26 111Z 5.320z 260 
5290 26 112 5320G 370 75 
5290 26 112 5320z 260 12 
5290 26 113 5320z 260 10 
5290 26 122-1 5320z 260 29 
5290 26 123 53201 260 31 
5290 26 124 5320z 260 34 
5290 26 124 5320z 870 22 
5290 26 124 5320z 871 22 
5290 26 211 5320z 260 37 
5290 26 212 5320z 260 39 
5290 26 213 5320z 260 43 
5290 26 214 5320z 260 36 
5290 26 215 5320z 260 38 
5290 26 216 5320z 260 40 
5290 26 221 5320z 260 24 
5290 26 222 5320z 260 22 
5290 26 223 5320z 260 21 
5290 26 224 5320z 260 23 
5290 29 113-2 5320z 290 8 
5290 29 113-2 5320z 295 5 
5290 29 114 5320z 290 5 
5290 29 114 5320z 295 3 
5290 29 115 5320z 290 10 
5290 29 115 5320z 295 9 
5290 29 210 5320G 370 58 
5290 29 210 5320G 890 57 
5290 29 210 5320z 330 60 
5290 29 210 5320z 512 37 
5290 29 220-1 5320G 510 42 
5290 29 220-1 5320z 360 2 
5290 29 220-1 5320z 410 21 
5290 29 220-1 5320z 530 30 
5290 29 220-1 5320z 535 24 
5290 29 311 5320G 370 2 
5290 29 311 5320G 510 63 
5290 29 311 5320z 210 24 
5290 29 311 5320z 220 31 
5290 29 311 5320z 240 49 
5290 29 311 5320z 242 49 
5290 29 311 5320z 260 14 
5290 29 311 5320z 330 20 
5290 29 311 5320z 350 19 
5290 29 311 5320z 360 54 
5290 29 311 5320z 380 63 
5290 29 311 5320z 410 34 
5290 29 311 5320z 522 52 
5290 29 311 5320z 870 33 

PART NUMBER 
No  

SECTIONNOE 	1 	* 
5290 29 311 	5320z 8711 	33 
5290 29 311 	5320z 8921 	12 
5290 29 312 5320G 370 10 
5290 29 312 5320z 250 71 
5290 29 312 5320z 320 36 
5290 29 312 5320z 330 13 
5290 29 312 5320z 380 20 
5290 29 312 5320z 530 46 
5290 29 312 5320Z 540 81 
5290 29 312 5320z 542 81 
5290 29 313 5320G 370 14 
5290 29 313 5320G 440 17 
5290 29 313 5320z 210 53 
5290 29 313 5320z 240 35 
5290 29 313 53202 242 35 
5290 29 313 5320z 380 52 
5290 29 313 5320z 522 62 
5290 29 314 5320z 330 47 
5290 29 314 5320z 520 35 
5290 29 314 5320z 894 21 
5290 29 315 5320G 510 48 
5290 29 315 5320G 890 80 
5290 29 315 5320z 230 2 
5290 29 315 5320z 240 28 
5290 29 315 5320z 242 28 
5290 29 315 5320z 360 14 
5290 29 315 5320z 512 25 
5290 29 315 5320z 518 12 
5290 29 315 5320z 535 1 
5290 29 315 5320Z 540 74 
5290 29 315 5320Z 542 74 
5290 29 315 5320Z 892 5 
5290 29 316 5320z 210 3 
5290 29 316 5320z 220 36 
5290 29 317 5320z 516 37 
5290 31 112 5320G 310 19 
5290 31 116 5320G 310 8 
5290 31 116 5320z 880 44 
5290 31 117 5320G 310 11 
5290 31 117 5320z 880 48 
5290 31 118-1 5320G 310 20 
5290 31 122 5320G 310 25 
5290 31 151 5320z 650 20 
5290 31 152 5320z 650 19 
5290 31 153 5320z 650 18 
5290 31 211 5320G 310 26 
5290 31 212 5320G 310 24 
5290 31 213 5320G 310 6 
5290 31 213 5320z 110 19 
5290 31 213z 5320G 310 
5290 31 214 5320G 310 7 
5290 31 214 5320G 440 23 
5290 31 214 5320z 110 20 
5290 31 216 5320z 110 16 
5290 31 217 5320z 110 23 
5290 32 112 5320z 320 57 
5290 32 113 5320Z 320 70 
5290 32 114 5320Z 320 68 
5290 32 115 5320Z 320 58 
5290 32 117 53202 320 69 
5290 32 117 5320Z 860 32 
5290 32 121 5320Z 320 71 

3 



1.41 	glri 	t-41- 	I 
PART NUMBER INDEX 

4 

PART NUMBER 	SECTION No. 
No 

5290 32 122 	5320z 320 72 
5290 32 123-1 	5320z 320 63 
5290 32 125 	5320z 320 62 
5290 32 126 	5320z 320 61 
5290 32 141 	5320z 320 55 
5290 32 141 	5320z 892 17 
5290 32 211 	5320z 320 54 
5290 32 212-1 	5320z 320 76 
5290 32 213 	5320z 320 80 
5290 32 214 	5320z 320 81 
5290 32 215 	5320z 320 75 
5290 32 216 	5320z 320 79 
5290 32 310 	5320z 320 78 
5290 32 313 5320z 320 77 
5290 32 420 5320z 320 4 
5290 32 430 5320z 320 7 
5290 32 440 5320z 320 6 
5290 32 451 5320z 320 3 
5290 32 452 5320z 320 5 
5290 32 454 5320z 380 1 
5290 32 531 5320z 320 27 
5290 32 532-1 5320z 320 12 
5290 32 533-1 5320z 320 13 
5290 33 110 5320z 330 63 
5290 33 110z 5320Z 330 
5290 33 121 5320z 330 64 
5290 33 122 5320z 330 65 
5290 33 122 5320z 892 7 
5290 33 130 5320z 330 66 
5290 33 141 5320z 330 68 
5290 33 142-1 5320z 330 70 
5290 33 143 5320z 330 2 
5290 33 212 5320z 330 67 
5290 33 213 5320z 330 59 
5290 33 213z 5320z 330 
5290 33 214 5320G 510 23 
5290 33 214 5320z 330 48 
5290 33 215 5320z 330 56 
5290 33 215z 5320z 330 
5290 33 230-1 5320z 330 25 
5290 33 311 5320z 330 58 
5290 33 312 5320z 330 49 
5290 33 313 5320z 330 50 
5290 33 314 	5320z 330 57 
5290 33 410 	5320z 330 62 
5290 33 410z 	5320z 330 
5290 33 420 	5320z 330 3 
5290 33 431 	5320z 330 45 
5290 33 440 5320z 330 22 
5290 33 440z 5320z 330 
5290 33 452 5320z 330 28 
5290 33 453-1 5320z 330 23 
5290 33 454 5320z 330 71 
5290 33 455 	5320z 330 27 
5290 33 511 	5320z 380 67 
5290 33 512 	5320z 380 65 
5290 33 513 5320z 380 64 
5290 33 514 5320z 360 3 
5290 33 514 5320Z 380 70 
5290 33 515 5320Z 380 66 
5290 33 520 5320Z 380 72 
5290 33 531 5320Z 380 76 

t 
PART NUMBER 

No. 
SECTION No. 

5290 33 532 5320z 380! 	75 
5290 33 533 5320z 3801 	74 
5290 33 534 . 5320z 3801 	73 
5290 33 534 5320Z 5401 	79 
5290 33 534 5320z 5421 	79 
5290 33 536 5320z 3801 	60 
5290 33 537 5320z 380! 	49 
5290 33 540 5320z 380 42 
5290 33 551 5320z 380 44 
5290 33 552 5320z 380 40 
5290 33 553 5320z 380 50 
5290 33 554-1 , 5320z 380 48 
5290 33 555 ' 5320z 380 56 
5290 33 562 5320z 380 34 
5290 33 563-2 5320z 380 51 
5290 34 110 5320z 330 17 
5290 34 121 5320z 330 18 
5290 34 130 5320Z 330 36 
5290 34 141-1 5320z 330 35 
5290 34 142 5320z 330 33 
5290 34 151 5320z 330 41 
5290 34 152 5320z 170 14 
5290 34 152 5320Z 330 40 
5290 35 110 5320z 350 18 
5290 35 110z 5320z 350 
5290 35 120 5320z 350 12 
5290 35 131 15320z 540 40 
5290 35 131 5320z 542 40 
5290 35 132 5320z 350 1 
5290 35 133 5320z 350 8 
5290 35 134 5320z 350 4 
5290 35 135 5320z 350 2 
5290 35 136-1 , 5320z 350 13 
5290 36 111 5320z 360 52 
5290 36 111 ; 5320z 410 32 
5290 36 111z 5320Z 360 
5290 36 111z 5320Z 410 
5290 36 112 * 5320z 360 50 
5290 36 112 5320z 410 30 
5290 36 211 5320z 360 39 
5290 36 212 5320z 360 45 
5290 36 214 5320z 360 41 
5290 36 312-2 5320z 360 9 
5290 36 313-1 • 5320z 360 12 
5290 36 321 5320z 360 16 
5290 36 340 5320z 360 4 
5290 36 351 , 5320z 360 7 
5290 36 353 5320z 360 18 
5290 36 354 5320z 360 17 
5290 36 355-1 5320z 360 15 
5290 36 411 5320z 360 62 
5290 37 110-1 5320G 370 3 
5290 37 110z-1 5320G 370 
5290 37 121 5320Z 360 53 
5290 37 121 5320Z 410 33 
5290 37 122 5320G 370 5 
5290 37 123 5320G 370 4 
5290 37 123 5320Z 330 24 
5290 37 123 5320Z 522 19 
5290 37 123 5320Z 870 35 
5290 37 123 5320Z 871 35 
5290 37 130 5320G 370 9 



M I 
PART NUMBER INDEX 

PART NUMBER SECTION No 
No. 

5290 37 140 5320G 370 30 
5290 37 151 5320G 370 29 
5290 37 211 5320G 370 44 
5290 37 220 5320G 370 36 
5290 37 230 5320G 370 
5290 37 230z 5320G 370 
5290 37 231 5320G 370 39 
5290 37 232 5320G 370 38 
5290 37 233 5320G370 37 
5290 37 240-1 5320G 370 27 
5290 37 251 5320G 370 28 
5290 37 300-1 5320G 370 
5290 37 300z-1 5320G 370 
5290 37 310-1 5320G 370 
5290 37 311 5320G 370 25 
5290 37 312 5320G 370 26 
5290 37 313 5320G 370 52 
5290 37 313-1 5320G 370 22 
5290 37 314 5320G 370 20 
5290 37 320-1 5320G 370 24 
5290 37 332 5320G 370 23 
5290 37 411 5320G 370 79 
5290 37 412 5320G 370 78 
5290 37 421-1 5320G 370 35 
5290 37 431 5320G 370 42 
5290 37 432 5320G 370 40 
5290 37 433 5320G 370 43 
5290 37 433 5320G 510 40 
5290 37 434 5320G 370 41 
5290 37 434 5320z 330 37 
5290 37 434 5320z 410 2 
5290 37 434 5320z 530 6 
5290 37 512 5320G 370 74 
5290 37 513-1 5320z 350 17 
5290 37 513-1 5320z 522 10 
5290 37 513-1 5320z 892 2 
5290 37 515 5320G 370 73 
5290 37 610 5320G 370 
5290 37 611 5320G 370 67 
5290 37 612 5320G 370 64 
5290 37 613 5320G 370 68 
5290 37 613 5320G 890 42 
5290 37 614 5320G 370 66 
5290 37 614 5320G 890 44 
5290 37 712 5320G 370 61 
5290 37 721 5320G 370 56 
5290 37 722 5320G 370 55 
5290 37 814 5320G 370 49 
5290 37 814 5320G 890 21 
5290 38 110 5320G 370 11 
5290 38 110z 5320G 370 
5290 38 121 5320G 370 12 
5290 38 121 5320z 380 19 
5290 38 122 5320G 370 13 
5290 38 130 5320G 370 16 
5290 38 141 5320G 370 15 
5290 33 141 5320z 522 15 
5290 38 142 5320G 370 19 
5290 38 210-1 5320z 380 18 
5290 38 210z-1 5320z 380 
5290 38 213 5320z 380 41 
5290 38 220 5320z 380 14 

PART NUMBER SECTION No. 
No 

5290 38 231 5320z 380 13 
5290 38 232 5320z 380 16 
5290 38 233 5320z 380 25 
5290 38 235 5320z 518 45 
5290 38 235 5320z 522 36 
5290 38 236 5320z 380 29 
5290 38 237 5320z 380 10 
5290 38 238 5320z 380 23 
5290 38 310-1 5320z 380 3 
5290 38 321 5320z 380 6 
5290 38 322-1 5320z 380 12 
5290 38 330 5320z 380 8 
5290 38 341 5320z 380 9 
5290 41 111-1 5320z 410 3 
5290 41 111Z-1 5320z 410 
5290 41 112 5320z 522 41 
5290 41 113-1 5320z 410 4 
5290 41 114-1 5320z 410 1 
5290 41 115 5320z 410 19 
5290 41 115z 5320z 410 
5290 41 210 5320z 410 7 
5290 41 223-1 5320z 410 12 
5290 41 311 5320z 410 5 
5290 41 311z 5320z 410 
5290 41 312 5320z 410 6 
5290 41 313 5320z 410 8 
5290 41 314 5320z 410 18 
5290 41 315 5320z 410 17 
5290 42 121 5320z 410 37 
5290 43 112 5320z 410 22 
5290 43 112 5320z 870 34 
5290 43 112 5320z 871 34 
5290 43 112Z 5320z 870 
5290 43 112z 5320z 871 
5290 43 113 5320z 410 24 
5290 43 114 5320z 410 26 
5290 44 171 5320G 440 19 
5290 44 191 5320G 440 10 
5290 44 241 5320G 440 7 
5290 44 241 5320z 892 1 
5290 44 242 5320G 440 24 
5290 44 312 5320G 440 5 
5290 44 313 5320G 440 2 
5290 44 411-1 5320z 550 20 
5290 44 420 5320z 550 21 
5290 44 424 5320z 550 19 
5290 51 043 5320G 510 15 
5290 51 043 5320G 514 28 
5290 51 047 5320G 510 85 
5290 51 048 5320G 510 86 
5290 51 049 5320G 510 98 
5290 51 051-1 5320G 510 32 
5290 51 052 5320G 510 7 
5290 51 052 5320Z 530 27 
5290 51 063 5320G 510 29 
5290 51 063 5320G 890 32 
5290 51 064 5320G 510 27 
5290 51 064 5320G 890 30 
5290 51 070 5320G 510 28 
5290 51 070 5320G 890 31 
5290 51 081 5320G 510 9 
5290 51 082 5320G 510 33 

5 



3;IIS 	 -14-1  
PART NUMBER INDEX 

PART NUMBER SECTION No. 
No 

5290 51 082 5320G 890 52 
5290 51 083 5320G 510 34 
5290 51 083 5320G 890 51 
5290 51 083 5320z 516 8 
5290 51 112-2 5320G 510 49 
5290 51 120-1 5320G 510 45 
5290 51 122 5320G 510 43 
5290 51 123 5320G 510 41 
5290 51 123 5320z 516 1 
5290 51 123 5320z 520 17 
5290 51 131-2 5320G 510 47 
5290 51 133 5320G 510 38 
5290 51 134 5320G 510 54 
5290 51 135 5320G 510 37 
5290 51 212-2 5320z 512 35 
5290 51 213 5320z 512 38 
5290 51 231 5320Z 512 34 
5290 51 232 5320z 512 33 
5290 51 232z 5320z 512 
5290 51 312 5320G 510 60 
5290 51 321 5320G 510 65 
5290 51 321Z 5320G 510 
5290 51 322 5320G 510 64 
5290 51 323 5320G 510 66 
5290 51 412 5320G 514 42 
5290 51 413 5320G 514 11 
5290 51 414 5320G 514 30 
5290 51 421 5320G 514 29 
5290 51 422 5320G 514 36 
5290 51 422z 5320G 514 
5290 51 423 5320G 514 26 
5290 51 424 5320G 514 37 
5290 51 425 5320G 514 39 
5290 51 426 5320G 514 38 
5290 51 427 5320G 514 33 
5290 51 428 5320G 514 27 
5290 51 428Z 5320G 514 
5290 51 431 5320z 512 41 
5290 51 431z 5320z 512 
5290 51 432 5320z 512 43 
5290 51 433 5320z 512 44 
5290 51 434 5320z 512 48 
5290 51 435 5320z 512 42 
5290 51 436 5320z 512 47 
5290 51 437 5320z 512 45 
5290 51 521 5320z 512 21 
5290 51 521 5320z 518 29 
5290 51 522 5320z 512 18 
5290 51 623 5320z 512 2 
5290 51 632-2 5320z 512 9 
5290 51 632-2 5320z 518 27 
5290 51 632-2 5320z 535 13 
5290 51 642-2 5320z 512 10 
5290 51 642-2 5320z 518 15 
5290 51 642-2 5320z 535 3 
5290 51 722 5320z 516 2 
5290 51 730 5320z 516 
5290 51 731 5320z 516 19 
5290 51 732 5320z 516 5 
5290 51 733 5320z 516 9 
5290 51 735 5320Z 516 4 
5290 51 736 5320z 516 11 

PART NUMBER SECTION No 
No 

5290 51 737 5320z 516 23 
5290 51 738 5320z 516 21 
5290 51 741 5320z 516 15 
5290 51 742 5320z 516 14 
5290 51 744 5320z 516 42 
5290 51 821 5320z 516 49 
5290 51 822 5320z 516 48 
5290 51 823 5320z 516 45 
5290 51 831 5320z 516 50 
5290 51 832 5320z 516 51 
5290 51 922-2 5320z 512 6 
5290 51 922-2 5320z 518 21 
5290 51 922-2 5320z 535 9 
5290 51 933 5320z 512 28 
5290 51 940-2 5320z 512 
5290 51 940-2 5320z 518 
5290 51 940-2 5320z 535 
5290 52 112 5320z 516 28 
5290 52 112 5320z 540 3 
5290 52 112 5320z 542 3 
5290 52 114 5320z 516 29 
5290 52 115 5320z 516 32 
5290 52 117 5320z 516 40 
5290 52 119 5320z 516 31 
5290 52 120 5320z 516 
5290 52 121-1 5320z 516 26 
5290 52 122-1 5320z 516 43 
5290 52 130 5320z 516 
5290 52 131 5320z 516 39 
5290 52 131z 5320Z 516 
5290 52 132-2 5320z 516 38 
5290 52 140 5320z 516 33 
5290 52 150 5320z 516 41 
5290 52 212-1 5320z 520 29 
5290 52 213 5320z 520 25 
5290 52 220 5320z 520 34 
5290 52 231 5320z 520 33 
5290 52 232 5320Z 520 31 
5290 52 233 5320z 520 32 
5290 52 234 5320z 520 40 
5290 52 240-1 5320z 520 20 
5290 52 243-1 5320z 520 21 
5290 52 244 5320z 520 16 
5290 52 250 5320z 540 9 
5290 52 250z 5320z 540 
5290 52 253 5320z 540 5 
5290 52 253 5320z 542 5 
5290 52 255 5320z 540 27 
5290 52 255 5320z 542 27 
5290 52 256 5320z 540 10 
5290 52 256 5320z 542 10 
5290 52 257 5320z 550 17 
5290 52 260 5320z 540 25 
5290 52 260z 5320z 540 
5290 52 311 5320z 522 22 
5290 52 311z 5320z 522 
5290 52 312 5320z 522 24 
5290 52 313 5320z 522 21 
5290 52 320-1 5320z 522 3 
5290 52 320Z-1 5320z 522 
5290 52 322 5320Z 522 6 
5290 52 330-1 5320z 522 31 



rn 	 ffl 51 

PART NUMBER INDEX 

PART NUMBER SECTION No. 
No. 

5290 52 340-1 5320Z 522 34 
5290 52 344 5320Z 522 29 
5290 52 350-3 5320Z 522 25 
5290 52 355-3 5320Z 522 13 
5290 52 357-4 5320Z 522 11 
5290 52 358-2 5320Z 522 12 
5290 52 358Z-2 5320Z 522 
5290 52 360-1 5320Z 522 26 
5290 52 370 5320Z 522 37 
5290 52 374-1 5320Z 522 45 
5290 52 375-1 5320Z 522 57 
5290 52 380-1 5320Z 522 
5290 52 381 5320Z 522 43 
5290 52 382-1 5320Z 522 44 
5290 52 390-1 5320Z 522 40 
5290 52 390Z-1 5320Z 522 
5290 52 422 5320G 510 84 
5290 52 422 5320Z 540 8 
5290 52 422 5320Z 542 8 
5290 52 422 5320Z 860 2 
5290 52 423-1 5320G 750 36 
5290 52 423-1 5320Z 751 36 
5290 52 430-1 5320Z 522 55 
5290 52 440 5320Z 522 54 
5290 52 450-1 5320Z 522 49 
5290 52 454 5320Z 522 51 
5290 52 460-1 5320Z 522 47 
5290 52 523 5320G 514 3 
5290 52 531 5320G 514 17 
5290 52 532 5320G 514 2 
5290 52 533 5320G 514 19 
5290 52 534 5320G 514 24 
5290 52 535 5320G 514 9 
5290 52 536 5320G 514 10 
5290 53 113 5320Z 530 33 
5290 53 113 5320Z 535 28 
5290 53 114 5320Z 530 31 
5290 53 115 5320Z 530 68 
5290 53 121 5320Z 530 41 
5290 53 132-1 5320Z 530 1 
5290 53 134 5320Z 530 16 
5290 53 136 5320Z 530 9 
5290 53 140 5320Z 530 11 
5290 53 154-3 5320Z 535 15 
5290 53 161-3 5320Z 535 26 
5290 53 162-2 5320Z 530 21 
5290 53 170-1 5320Z 530 19 
5290 53 173 5320Z 530 18 
5290 53 174 5320Z 530 25 
5290 53 175 5320Z 530 2 
5290 53 180-1 5320Z 530 24 
5290 53 230-1 5320Z 530 5 
5290 53 255 5320Z 530 65 
5290 53 352 5320Z 535 19 
5290 53 353 5320Z 535 17 
5290 53 354 5320Z 535 18 
5290 54 115 5320Z 410 48 
5290 54 115 5320Z 540 34 
5290 54 115 53202 542 34 
5290 54 117 5320Z 540 36 
5290 54 117 5320Z 542 36 
5290 54 325 5320Z 542 50 

PART NUMBER 	SECTION No. 
N 

 (:). 

5290 54 337 	15320Z 540 41 
5290 54 338 	5320Z 410 49 
5290 54 413 	1 5320Z 540 39 
5290 54 413 	5320Z 542 39 
5290 54 520 5320Z 540 17 
5290 54 520 5320Z 542 17 
5290 54 522-1 5320Z 540 18 
5290 54 522-1 5320Z 542 18 
5290 54 531-1 5320Z 540 47 
5290 54 531-1 5320Z 542 47 
5290 54 540 5320Z 540 29 
5290 54 540 5320Z 542 29 
5290 54 541 5320Z 540 2 
5290 54 541 5320z 542 2 
5290 54 542 5320Z 540 1 
5290 54 542 5320Z 542 1 
5290 54 630-1 5320Z 540 53 
5290 54 643 5320Z 540 54 
5290 54 645 5320Z 540 75 
5290 54 645 5320Z 542 75 
5290 54 654 5320Z 540 71 
5290 54 654 5320Z 542 71 
5290 54 663 5320Z 540 51 
5290 54 664 5320Z 540 55 
5290 54 665 5320Z 540 69 
5290 54 666 5320Z 540 58 
5290 54 667 5320Z 540 68 
5290 54 667 5320Z 542 68 
5290 54 669-1 5320Z 540 33 
5290 54 669-1 5320Z 542 33 
5290 54 670 5320Z 540 56 
5290 54 681-1 5320Z 540 61 
5290 54 681-1 53202 542 61 
5290 54 682-1 5320Z 540 59 
5290 54 682-1 5320Z 542 59 
5290 54 684 5320Z 540 50 
5290 54 690-1 5320Z 540 76 
5290 54 690-1 5320Z 542 76 
5290 54 710-1 5320Z 540 73 
5290 54 710-1 5320Z 542 73 
5290 55 111-5 5320Z 550 3 
5290 55 211-5 5320Z 550 6 
5290 55 312 5320Z 550 7 
5290 55 313-1 5320Z 550 11 
5290 55 314 5320Z 550 2 
5290 61 111-7 5320G 612 21 
5290 61 111-7 5320Z 610 21, 
5290 61 111-7 5320Z 611 21 
5290 61 111-7 5320Z 614 21 
5290 61 112-2 5320G 612 26 
5290 61 112-2 5320Z 610 26 
5290 61 112-2 5320Z 611 26 
5290 61 112-2 5320Z 614 26 
5290 61 122 5320Z 611 4 
5290 61 123-1 5320G 612 10 
5290 61 123-1 5320Z 610 10 
5290 61 123-1 53202 611 10 
5290 61 123-1 5320Z 614 10 
5290 61 135-1 5320G 612 35 
5290 61 136-1 5320G 612 21 
5290 61 137 5320G 612 26 
5290 61 140 5320G 612 47 

7 



PART NUMBER INDEX 
#-%.' 

PART NUMBER 
-:',>#-'' 
SECTION No. 

No 

5290 61 143 5320G 612 46 
5290 61 151-2 5320Z 295 12 
5290 61 611 5320G 612 25 
5290 61 611 5320Z 610 25 
5290 61 611 5320Z 611 25 
5290 61 611 5320Z 614 25 
5290 61 633 5320G 612 60 
5290 61 633 5320G 700 62 
5290 61 633 5320G 750 60 
5290 61 634 5320G 612 56 
5290 61 901-1 5320G 630 
5290 61 902-1 5320G 630 
5290 61 903-1 5320G 630 
5290 61 904-1 5320G 630 
5290 61 905-1 5320G 630 
5290 61 906-1 5320G 630 
5290 61 907-1 5320G 630 
5290 61 908-1 5320G 630 
5290 61 911-3 5320G 630 7 
5290 61 912-3 5320G 630 8 
5290 61 916-2 5320G 630 6 
5290 61 917-1 5320G 630 9 
5290 61 918-1 5320G 630 12 
5290 61 919-1 5320G 630 11 
5290 61 921 5320G 680 
5290 61 922 5320G 680 
5290 61 923 5320G 680 
5290 61 924 5320G 680 
5290 61 925 5320G 680 
5290 61 926 5320G 680 
5290 61 927 5320G 680 
5290 61 928 5320G 680 
5290 61 931 5320G 680 23 
5290 61 932 5320G 680 24 
5290 61 933 5320G 680 10 
5290 61 934 5320G 680 11 
5290 61 941 5320G 680 22 
5290 61 942 5320G 680 22 
5290 61 943 5320G 680 22 
5290 61 944 5320G 680 22 
5290 61 961 5320G 680 1 
5290 61 963 5320G 680 4 
5290 61 964 5320G 680 2 
5290 61 966 5320G 680 6 
5290 65 214 5320G 652 4 
5290 72 012 5320G 700 4 
5290 72 025 5320G 700 56 
5290 72 045 5320G 700 44 
5290 72 071 5320G 700 6 
5290 73 020-1 5320G 700 41 
5290 73 030-1 5320G 700 42 
5290 73 040 5320G 700 39 
5290 73 081 5320G 700 22 
5290 74 051 5320G 700 28 
5290 74 052 5320G 700 30 
5290 74 053 5320G 700 31 
5290 74 054 5320G 700 32 
5290 74 056 5320G 700 10 
5290 74 058 5320G 700 15 
5290 74 059 5320G 700 12 
5290 74 061 5320G 700 13 
5290 74 062 5320G 700 55 

.5 	glri 	# 	ns 
PART NUMBER 

-s:,#-'S 
SECTION No. 

No 

5290 74 063 5320G 700 1 
5290 74 064 5320G 700 33 
5290 74 066 5320G 700 2 
5290 74 067 5320G 700 21 
5290 74 068 5320G 700 53 
5290 74 069 5320G 700 59 
5290 75 022 5320G 750 40 
5290 75 022 5320Z 751 40 
5290 75 031 5320G 750 22 
5290 75 031 5320Z 751 22 
5290 75 082 5320G 750 24 
5290 75 082 5320Z 751 24 
5290 76 023 5320G 750 26 
5290 76 023 53202 751 26 
5290 76 024 5320G 750 41 
5290 76 024 5320Z 751 41 
5290 76 051 5320G 750 17 
5290 82 162 5320G 890 75 
5290 83 311 5320G 612 4 
5290 83 311 5320Z 610 4 
5290 83 311 5320Z 614 4 
5290 84 112 5320Z 410 40 
5290 84 113 5320Z 410 41 
5290 84 114 5320Z 410 42 
5290 84 115 53202 410 43 
5290 84 116 5320Z 410 46 
5290 84 660 5320Z 320 
5290 84 666 5320Z 320 82 
5290 84 667 5320Z 320 83 
5290 86 111 5320Z 870 36 
5290 86 111 5320Z 871 36 
5290 86 413 5320Z 860 27 
5290 86 415 5320Z 880 22 
5290 87 140 5320Z 870 28 
5290 87 140 5320Z 871 28 
5290 87 216 5320Z 860 15 
5290 87 315 5320Z 872 15 
5290 87 316 5320Z 872 6 
5290 87 317 5320Z 872 7 
5290 87 318 5320Z 872 19 
5290 87 319 5320Z 872 11 
5290 87 321 5320Z 872 17 
5290 87 322 5320Z 872 23 
5290 87 323 5320Z 872 18 
5290 87 421-1 5320Z 860 3 
5290 87 422-1 5320Z 860 12 
5290 87 423-1 5320Z 860 35 
5290 87 431-1 5320Z 860 31 
5290 87 441 5320Z 860 9 
5290 88 111-1 5320G 890 26 
5290 88 111Z-1 5320G 890 
5290 88 112 5320G 890 38 
5290 88 112Z 5320G 890 
5290 88 114 5320G 890 49 
5290 88 115 5320G 890 48 
5290 88 120 5320G 890 29 
5290 88 120Z 5320G 890 
5290 88 131 5320G 890 47 
5290 88 133 5320G 890 43 
5290 88 134 5320G 890 22 
5290 88 142 5320Z 880 10 
5290 88 143 5320G 890 56 

- 8- 



1115 414 lif 	PR 5 
PART NUMBER INDEX 

PART NUMBER 	' 	SECTION No. 
No 

5290 88 144 	5320G 890 53 
5290 88 151 	5320G 890 50 
5290 88 170 	5320G 890 20 
5290 88 180 	5320G 890 46 
5290 88 183 	5320G 890 36 
5290 88 190 	5320G 890 74 
5290 88 193 	5320G 890 3 
5290 88 194 	5320G 890 1 
5290 88 194Z 	5320G 890 
5290 88 210-1 	5320z 880 46 
5290 88 220-1 	5320z 880 33 
5290 88 231 	5320z 880 31 
5290 88 232 	5320z 880 47 
5290 88 235 5320z 880 25 
5290 88 250 5320z 880 51 
5290 89 112 5320G 890 70 
5290 89 120 5320G 890 64 
5290 89 129 5320G 890 77 
5290 89 130-2 5320G 890 
5290 89 131-2 5320G 890 66 
5290 89 135 5320G 890 59 
5290 89 139 5320z 894 20 
5290 89 142 5320z 894 9 
5290 89 143 5320z 880 8 
5290 89 143 5320Z 894 6 
5290 89 144-1 5320z 894 18 
5290 89 145 5320z 894 12 
5290 89 146-2 5320z 894 15 
5290 89 147 5320z 894 13 
5290 89 148 5320G 890 65 
5290 89 152-1 5320z 894 22 
5290 89 153 5320z 894 4 
5290 89 211 5320G 890 12 
5290 89 212 5320G 890 14 
5290 89 213 5320G 890 9 
5290 89 215 5320G 890 7 
5290 89 216 5320G 890 4 
5290 89 217 5320G 890 5 
5290 89 217z 5320G 890 
5290 89 218-1 5320G 890 6 
5290 89 218z-1 5320G 890 
5290 89 219 5320G 890 2 
5290 89 221-1 5320z 892 24 
5290 89 222 5320z 892 23 
5290 89 224 5320z 892 14 
5290 89 227-1 5320z 892 19 
5290 89 228 5320z 892 33 
5290 89 323-2 5320z 892 6 
5290 89 324 5320Z 892 27 
5290 89 325 	5320z 892 8 
5290 89 613 	5320z 896 4 
5290 89 616 	5320z 860 18 
5290 89 624 	5320Z 896 10 
5295 61 121-1 5320G 612 7 
5295 61 121-1 5320z 610 7 
5295 61 121-1 5320z 611 7 
5295 61 121-1 5320Z 614 7 
5295 61 124 5320G 612 3 
5295 61 124 5320z 610 3 
5295 61 124 5320z 611 3 

• 5295 61 124 	5320z 614 3 
5295 61 131 	15320z 614 46 

PART NUMBER 
No 

SECTION No 

5295 73 071 5320G 700 46 
5295 75 016 5320G 700 52 
5295 75 020-1 5320G 750 31 
5295 75 020-1 5320z 751 31 
5295 75 031-1 5320G 750 45 
5295 75 031-1 5320z 896 40 
5295 75 040 5320G 750 35 
5295 75 040 5320z 751 35 
5295 75 064 5320G 750 1 
5295 75 064 5320z 518 4 
5295 75 064 5320z 751 1 
5295 75 070 5320G 750 9 
5295 75 070 5320z 751 9 
5295 75 080 5320G 750 15 
5295 75 080 5320z 751 15 
5295 76 012 5320G 750 32 
5295 76 012 5320z 751 32 
5295 76 013 5320G 750 33 
5295 76 013 5320z 751 33 
5295 76 020 5320G 750 42 
5295 76 020 5320z 751 42 
5295 76 022 5320G 750 58 
5295 76 022 5320z 751 58 
5295 76 030 5320G 750 44 
5295 76 030 5320z 751 44 
5295 76 032 5320G 750 57 
5295 76 032 5320z 751 57 
5295 76 042 5320G 750 11 
5295 76 042 5320z 751 11 
5295 76 043 5320G 750 19 
5295 76 043 5320z 751 19 
5295 76 052 5320G 750 16 
5295 76 052 5320z 751 16 
5295 89 631 5320z 896 26 
5295 89 632 5320z 896 27 
5295 89 633 5320z 896 23 
5295 89 634 5320z 896 29 
5295 89 643 5320z 896 24 
5295 89 644 5320z 896 25 
5295 89 660 5320z 896 43 
5295 89 670 5320z 896 41 
5296 25 507 5320z 250 73 
5296 31 111-1 5320G 310 14 
5296 31 120 5320G 310 
5296 31 121 5320G 310 5 
5296 33 525-1 5320z 380 59 
5296 33 525-1 5320z 520 24 
5296 33 564-1 5320G 510 8 
5296 33 564-1 5320G 514 4 
5296 33 564-1 5320G 890 34 
5296 33 564-1 5320z 516 44 
5296 33 564-1 5320z 522 39 
5296 33 564-1 5320z 530 28 
5296 33 564-1 5320z 540 83 
5296 33 564-1 5320z 542 83 
5296 44 220 5320G 440 8 
5296 44 230 5320G 440 12 
5296 44 311 5320G 440 1 
5296 65 200 5320G 652 
5296 65 211-1 5320G 652 7 
5296 65 212 	5320G 652 9 
5296 65 213 	15320G 652 5 

9 



fil3 11% 	 I 
PART NUMBER INDEX 

PART NUMBER 	SECTION No. 
No. 

5296 71 010 	5320G 700 47 
5296 71 020-2 	E 5320G 700 49 
5296 72 010 	5320G 700 23 
5296 72 022 	5320G 700 9 
5296 72 028-1 	5320G 700 7 
5296 72 030 	5320G 700 45 
5296 72 040-1 	5320G 700 44 
5296 72 050-1 	5320G 700 29 
5296 72 060-1 	5320G 700 51 
5296 74 020-1 	5320G 700 43 
5296 76 051 	5320G 750 17 
5296 76 051 	' 5320Z 751 17 
5296 86 411 	5320Z 880 21 
5296 88 160 5320G 890 
5296 88 161 5320G 890 81 
5300 12 210 5320Z 120 
5300 12 212 5320Z 120 6 
5300 12 220-1 5320Z 120 4 
5300 12 220-1 5320Z 320 48 
5300 12 223 5320Z 120 3 
5300 12 223 5320Z 320 49 
5300 12 224 5320G 890 78 
5300 12 224 5320Z 120 2 
5300 12 224 5320Z 320 51 
5300 17 118 5320Z 170 60 
5300 21 421 5320Z 210 29 
5300 21 422 5320Z 210 51 
5300 21 423 5320Z 210 45 
5300 21 424 5320Z 210 43 
5300 21 424 5320Z 880 7 
5300 22 313 5320Z 220 43 
5300 22 316-1 5320Z 220 41 
5300 22 317 	5320Z 220 40 
5300 22 317 	5320Z 240 41 
5300 22 317 	5320Z 242 41 
5300 24 314 	1 5320Z 240 43 
5300 24 314 	5320Z 242 43 
5300 25 115 	5320Z 250 3 
5300 25 117 5320Z 250 14.  
5300 26 225-2 5320Z 260 25 
5300 29 317 5320Z 210 48 
5300 32 510 5320Z 320 41 
5300 32 520 5320Z 320 43 
5300 32 550 5320Z 320 42 
5300 32 562 5320Z 320 20 
5300 32 563 5320Z 320 19 
5300 32 564 5320Z 320 45 
5300 32 564Z 5320Z 320 
5300 32 565 5320Z 320 17 
5300 32 568 	5320Z 320 11 
5300 32 569 	5320Z 320 26 
5300 32 571 5320Z 320 24 
5300 32 572 5320Z 320 9 
5300 32 573 5320Z 320 38 
5300 32 573Z 	5320Z 320 
5300 32 574 	, 5320Z 320 34 
5300 32 575 	15320Z 320 46 
5300 32 575Z 	15320Z 320 
5300 32 576 	15320Z 320 44 
5300 32 580 1 5320Z 320 
5300 33 538 5320Z 380 32 
5300 33 561-1 5320Z 380 55 

PART NUMBER ' 	SECTION No. 
No 

5300 36 352 5320Z 360 8 
5300 37 810 5320G 370 
5300 37 811 5320G 370 81 
5300 37 815 5320G 370 82 
5300 37 815 5320G 890 82 
5300 37 820 5320G 370 84 
5300 37 820 5320G 890 83 
5300 38 234-1 5320Z 380 28 
5300 45 243 5320G 510 100 
5300 45 243 5320Z 522 61 
5300 46 020 5320G 680 16 
5300 46 030 5320G 680 17 
5300 46 041-1 5320G 680 18 
5300 46 042 5320G 680 21 
5300 46 043-1 5320G 680 19 
5300 46 045 5320G 680 20 
5300 51 150-1 5320G 510 58 
5300 51 160 5320Z 520 1 
5300 51 631-2 5320Z 512 8 
5300 51 631-2 5320Z 518 24 
5300 51 631Z-2 5320Z 512 
5300 51 631Z-2 5320Z 518 
5300 51 633-1 5320Z 535 11 
5300 51 633-2 5320Z 512 7 
5300 51 633-2 5320Z 518 23 
5300 51 641 5320Z 512 13 
5300 51 641 5320Z 518 16 
5300 51 641Z 5320Z 512 
5300 51 641Z 5320Z 518 
5300 51 644 5320Z 512 12 
5300 51 644 5320Z 518 14 
5300 51 644 5320Z 535 4 
5300 53 193-1 5320Z 530 55 
5300 53 195 5320Z 530 53 
5300 53 213 5320Z 530 35 
5300 53 214-1 5320Z 530 34 
5300 53 216 5320Z 530 52 
5300 53 250-1 5320Z 530 
5300 53 251-1 5320Z 530 61 
5300 53 252-1 5320Z 530 67 
5300 53 253 5320Z 530 66 
5300 53 254-1 5320Z 530 64 
5300 53 256 5320Z 530 62 
5300 54 512 5320Z 540 84 
5300 54 512 5320Z 542 84 
5300 56 091 5320Z 518 39 
5300 57 133 5320G 510 94 
5300 58 144 5320Z 320 37 
5300 58 144 5320Z 530 47 
5300 61 415-1 5320Z 260 15 
5300 61 416 5320Z 260 4 
5300 74 068 5320G 700 48 
5300 74 069 5320G 700 50 
5300 74 073 5320G 700 14 
5300 75 016 5320Z 752 4 
5300 75 017 5320Z 752 3 
5300 75 112 5320Z 860 49 
5300 82 520-1 5320Z 530 56 
5300 86 113 5320Z 870 42 
5300 86 113 5320Z 871 42 
5300 86 211-5 5320Z 860 1 
5300 86 212-5 5320Z 860 7 

10 



PIES fflp 	M I 
PART NUMBER INDEX 

PART NUMBER SECTION No 

5300 87 112 5320z 870 	30 
5300 87 112 5320z 871 	30 
5300 87 113 5320z 870 	19 
5300 87 113 5320z 871 	19 
5300 87 115-2 5320z 870 	17 
5300 87 115-2 5320z 871 	17 
5300 87 116-2 5320z 870 	24 
5300 87 116-2 5320z 871 	24 
5300 87 118 	• 5320Z870 	20 
5300 87 118 5320z 871 20 
5300 87 121-1 5320z 870 31 
5300 87 121-1 5320z 871 31 
5300 87 122 5320z 870 43 
5300 87 122 5320z 871 43 
5300 87 131 5320z 870 27 
5300 87 131 5320z 871 27 
5300 87 161-1 5320z 870 45 
5300 87 161-1 5320z 871 45 
5300 87 162 5320z 870 46 
5300 87 162 5320z 871 46 
5300 87 212 5320z 870 - 	8 
5300 87 212 5320z 871 8 
5300 87 213 5320z 870 5 
5300 87 213 5320z 871 5 
5300 87 214-1 5320z 870 3 
5300 87 214-1 5320z 871 3 
5300 87 311 5320z 872 22 
5300 87 312 5320z 872 2 
5300 87 410 5320z 872 1 
5300 87 424-1 5320z 860 30 
5300 87 425-1 • 5320z 860 6 
5300 87 512 5320z 870 11 
5300 87 512 5320z 871 11 
5300 88 116 5320G 890 33 
5300 88 234 5320z 880 18 
5300 89 210 5320G 890 
5300 89 214 5320G 890 16 
5300 89 512 5320z 896 37 
5306 25 116-1 5320z 250 16 
5306 86 412 5320z 880 50 
5306 86 414 5320z 880 27 
5306 89 520 5320z 896 3 
5306 89 530 5320z 896 3 
5306 89 540-2 5320z 896 18 
5310 11 110-4 5320z 110 1 
5310 11 114-1 5320G 612 66 
5310 11 151 5320z 110 4 
5310 12 220 5320z 120 4 
5310 12 220 5320z 320 48 
5310 12 223 5320z 120 3 
5310 12 223 5320z 320 49 
5310 21 200 5320z 360 
5310 21 220 5320z 360 35 
5310 22 300 5320z 220 
5310 22 311 5320z 220 46 
5310 22 313 5320z 220 43 
5310 23 114 5320z 230 21 
5310 23 121 5320z 230 22 
5310 23 121z 5320z 230 
5310 23 210 5320z 230 
5310 23 211 5320z 230 4 
5310 24 121 5320z 240 20 

PART NUMBER 
No. 

SECTION No. 

5310 24 121 5320z 242 	20 
5310 24 200-1 5320z 240 
5310 24 211 5320z 240 	30 
5310 24 211 5320z 2421 	30 
5310 24 230 5320z 240 
5310 24 230 5320z 242 
5310 24 231 5320Z 240 27 
5310 24 231 5320z 242 27 
5310 24 232 5320z 240 26 
5310 24 232 5320z 242 26 
5310 24 235-1 5320Z 240 61 
5310 24 235-1 5320z 242 67 
5310 24 236 5320z 240 60 
5310 24 236 5320z 242 66 
5310 24 262 5320z 240 56 
5310 24 263 5320z 240 57 
5310 24 265 5320z 240 57 
5310 24 268 5320z 240 64 
5310 24 282 5320z 240 56 
5310 24 283 5320Z 240 57 
5310 24 283 5320z 242 71 
5310 24 284 5320z 242 70 
5310 24 286 5320z 240 62 
5310 24 286 5320z 242 68 
5310 24 287 5320z 240 63 
5310 24 287 5320z 242 69 
5310 24 314 5320z 240 43 
5310 24 314 5320z 242 43 
5310 25 110 5320Z 250 
5310 25 111-1 5320z 250 8 
5310 25 116-2 5320z 250 16 
5310 25 501-1 5320z 250 72 
5310 25 528 5320z 210 68 
5310 25 529 5320Z 210 45 
5310 26 120-1 5320z 260 
5310 26 121-1 5320z 260 33 
5310 29 232 5320Z 290 11 
5310 29 233 5320z 290 3 
5310 31 111-1 5320G 310 14 
5310 31 113-1 5320G 310 10 
5310 31 114-1 5320G 310 12 
5310 31 115-1 5320G 310 13 
5310 31 119 5320G 310 27 
5310 31 120 5320G 310 
5310 31 121 5320G 310 5 
5310 31 154 5320Z 650 17 
5310 31 215 5320z 110 22 
5310 32 111 5320Z 320 59 
5310 32 116 5320Z 320 66 
5310 32 118 5320z 320 65 
5310 32 130 5320z 320 67 
5310 32 410 5320z 290 12 
5310 32 560 5320Z 320 
5310 32 561 5320z 320 18 
5310 32 566 5320z 320 23 
5310 32 567 5320z 320 8 
5310 32 570 5320Z 320 
5310 32 577 5320Z 320 47 
5310 32 578 5320Z 320 53 
5310 33 200-1 5320z 330 
5310 33 210 5320Z 330 
5310 33 211 5320z 330 54 

11- 



1113 ;■13 	 91 
PART NUMBER INDEX 

PART NUMBER 	SECTION No. 
No. 

5310 33 220-1 	: 5320Z 330 
5310 33 221 	15320Z 330 53 
5310 33 538 	5320Z 380 32 
5310 33 560-1 	: 5320Z 380 
5310 33 570 	; 5320Z 380 35 
5310 33 574-1 	15320Z 380 37 
5310 33 580 	15320Z 380 38 
5310 36 210 	: 5320Z 360 
5310 36 213 	15320Z 360 43 
5310 36 215 	:5320z 360 44 
5310 36 310 	j  5320Z 360 
5310 36 311-1 	j 5320Z 360 11 
5310 36 322 	j 5320Z 360 66 
5310 36 323 	; 5320Z 360 65 
5310 36 330 	15320Z 360 22 
5310 36 330Z 	1 5320Z 360 
5310 36 420 	j 5320Z 360 60 
5310 36 430 	15320Z - 360 59 
5310 37 510 	: 5320G 370 
5310 
5310 

37 
37 

510Z 	1 5320G I 
511 	:5320G 

370 
370 76 

5310 37 516 	5320G 370 72 
5310 37 710 5320G 370 
5310 37 711 5320G 370 63 
5310 37 720 5320G 370 
5310 37 723 5320G 370 50 
5310 37 724 5320G 370 53 
5310 37 730 5320G 370 
5310 37 810 5320G 370 
5310 37 811 5320G 370 81 
5310 37 815 5320G 370 82 
5310 37 815 5320G 890 82 
5310 37 820 5320G 370 84 
5310 37 820 5320G 890 83 
5310 38 351 5320Z 380 2 
5310 41 200. 5320Z 410 
5310 41 221 5320Z 410 16 
5310 41 222 5320Z 410 13 
5310 41 224 5320Z 410 15 
5310 41 225 5320Z 410 14 
5310 42 110 5320Z 410 38 
5310 43 110 5320Z 410 
5310 43 111 5320Z 410 25 
5310 44 100 5320G 440 
5310 44 110 5320G 440 4 
5310 44 130 5320G 440 22 
5310 44 130Z 5320G 440 
5310 44 141 5320G 440 21 
5310 44 150 5320G 440 20 
5310 44 160 5320G 440 18 
5310 44 180 5320G 440 9 
5310 44 210 5320G 440 13 
5310 44 220 5320G 440 8 
5310 44 230 5320G 440 12 
5310 44 311 5320G 440 1 
5310 44 314 5320G 440 6 
5310 44 314 5320Z 320 60 
5310 44 314 5320Z 880 34 
5310 44 315 5320G 440 16 
5310 51 000-1 5320G 510 

- 5310 51 010-1 5320G 510 
5310 51 011-1 5320G 510 5 

PART NUMBER 	SECTION No. 
No 

5310 51 015 	1 5320G 510 2 
5310 51 017 	5320G 510 83 
5310 51 030-1 	15320G 510 
5310 51 031-1 	15320G 510 13 
5310 51 042-1 	J5320G 510 14 
5310 51 042Z-115320G 510 
5310 51 090 	5320G 510 
5310 51 091 	5320G 510 92 
5310 51 100-1 	J 5320G 510 
5310 51 110 	5320G 510 
5310 51 111-1 	5320G 510 46 
5310 51 170 	5320Z 520 9 
5310 51 180-1 	5320Z 520 4 
5310 51 190 	5320Z 520 8 
5310 51 210-1 	5320Z 512 
5310 51 211-1 	5320Z 512 40 
5310 51 300 	5320G 510 
5310 51 310 5320G 510 59 
5310 51 400 5320G 514 
5310 51 410 5320G 514 40 
5310 51 510-1 5320Z 512 22 
5310 51 510-1 5320Z 518 30 
5310 51 600-3 5320Z 512 
5310 51 610-1 5320Z 512 1 
5310 51 610-1 5320Z 518 20 
5310 51 620-2 5320Z 512 
5310 51 621-1 5320Z 512 15 
5310 51 630-2 5320Z 512 
5310 51 630-2 5320Z 518 
5310 51 643-1 5320Z 512 14 
5310 51 643-1 5320Z 518 17 
5310 51 643-1 5320Z 535 6 
5310 51 700-1 5320Z 516 13 
5310 51 700Z-1 5320Z 516 
5310 51 810-1 5320Z 516 47 
5310 51 810Z-1 5320Z 516 
5310 51 900-3 5320Z 512 
5310 51 900-3 5320Z 518 
5310 51 920-2 5320Z 512 
5310 51 920-2 5320Z 518 
5310 51 920-2 5320Z 535 
5310 51 921-1 5320Z 512 27 
5310 51 921-1 5320Z 518 18 
5310 51 921-1 5320Z 535 7 
5310 52 292 5320Z 520 14 
5310 52 293 5320Z 520 11 
5310 52 300-2 5320Z 522 
5310 52 341-2 5320Z 522 46 
5310 52 500 5320G 514 
5310 52 510 5320G 514 5 
5310 52 521 5320G 514 7 
5310 52 522 5320G 514 6 
5310 53 131 5320Z 530 3 
5310 53 135 5320Z 530 4 
5310 53 150 5320Z 530 
5310 53 151 5320Z 530 37 
5310 53 153 5320Z 530 38 
5310 53 153-1 5320Z 535 22 
5310 53 155-1 5320Z 530 43 
5310 53 155-1 5320Z 535 25 
5310 53 156-1 5320Z 530 42 
5310 53 160-2 5320Z 530 23 

- 12- 



1115 rrp 	 PR. 51 
PART NUMBER INDEX 

PART NUMBER SECTION No. 
No 

5310 53 190-1 5320z 530 36 
5310 53 212 5320z 530 59 
5310 53 213 5320z 530 44 
5310 53 217 5320z 530 57 
5310 53 220 5320z 530 48 
5310 53 220z 5320z 530 
5310 53 223-1 5320z 530 49 
5310 54 114 5320z 540 20 
5310 54 114 5320z 542 20 
5310 54 410 5320z 540 19 
5310 55 311 5320z 550 5 
5310 55 315 5320z 550 4 
5310 55 317 5320z 550 26 
5310 55 318 5320G 510 96 
5310 61 134 5320Z 752 17 
5310 61 221 5320G 618 36 
5310 61 222 5320G 618 24 
5310 61 223 5320G 618 28 
5310 61 411-1 5320G 612 64 
5310 61 412 5320z 240 65 
5310 61 412 5320z 242 57 
5310 65 111-1 5320z 650 1 
5310 65 112 5320z 650 3 
5310 65 413 5320z 650 11 
5310 65 414 5320z 650 11 
5310 74 075 5320z 896 44 
5310 75 011 5320z 752 6 
5310 75 012 5320z 752 5 
5310 75 013 5320z 752 11 
5310 75 014 5320z 752 12 
5310 75 015 5320z 752 8 
5310 75 018 5320z 752 9 
5310 75 019 5320z 752 10 
5310 75 021 5320z 752 14 
5310 86 213 5320z 860 4 
5310 87 110 5320Z 870 
5310 87 110 5320z 871 
5310 87 111 5320z 870 41 
5310 87 111 5320z 871 41 
531 0 87 150-1 5320z 870 
5310 87 150-1 5320z 871 
5310 87 154 5320z 870 47 
5310 87 154 5320z 871 47 
5310 87 210 5320z 870 1 
531 0 87 300-1 5320z 872 
5310 87 301-1 5320z 872 
5310 87 310 5320z 872 
5310 87 313 5320z 872 16 
5310 87 314 5320z 872 10 
5310 87 423-1 5320z 860 8 
5310 87 511 5320z 870 12 
5310 87 511 53202 871 12 
5310 87 522 5320z 870 7 
5310 87 522 5320z 871 7 
5310 88 110 5320G 890 
5310 88 113-1 5320G 890 35 
5310 83 140 5320z 880 
5310 88 141 5320z 880 14 
5310 88 145-1 5320z 880 3 
5310 88 147 5320z 880 55 
5310 88 148 5320Z 880 23 
5310 88 150-1 5320z 880 

PART NUMBER SECTION No. 
No. 

5310 88 160 5320G 890 
5310 88 161 5320G 890 81 
5310 88 233 5320z 880 42 
5310 88 240 5320z 880 
5310 88 241 5320z 880 35 
5310 89 111 5320G 890 39 
5310 89 133-1 5320G 890 63 
5310 89 134-1 5320G 890 62 
5310 89 138 5320z 894 17 
5310 89 141 5320z 894 11 
5310 89 149 5320G 890 76 
5310 89 151-1 5320z 894 3 
5310 89 223 5320z 892 32 
5310 89 225-2 5320z 892 3 
5310 89 225Z-2 5320z 892 
5310 89 226-2 5320z 892 30 
5310 89 226z-2 5320z 892 
5310 89 311 5320z 892 13 
5310 89 320 5320z 892 20 
5310 89 411 5320z 892 29 
5310 89 412-2 5320z 892 31 
5310 89 615 5320z 896 15 
5310 89 641 5320z 896 19 
5316 44 100 5320G 440 
5316 44 110 5320G 440 4 
5316 52 500 5320G 514 
5316 61 221 5320G 618 36 
5316 61 223 5320G 618 28 
5316 89 133-1 5320G 890 63 
5316 89 134 5320G 890 62 
5320 12 310 5320z 120 
5320 12 311 5320z 120 26 
5320 24 100 5320z 240 
5320 24 111 5320Z 240 21 
5320 24 123 5320z 242 4 
5320 24 240 5320z 242 34 
5320 24 268 5320z 242 56 
5320 24 311-1 5320Z 242 21 
5320 24 322 5320z 242 31 
5320 26 215 5320z 242 62 
5320 29 111 5320z 290 2 
5320 29 111z 53202 290 
5320 29 112 5320z 295 1 
5320 29 112Z 5320z 295 
5320 31 211 5320G 310 1 
5320 51 522-1 53202 518 9 
5320.51 523-1 5320z 518 26. 
5320 51 600-1 5320z 518 
5320 51 720 5320z 516 
5320 51 721 5320z 516 3 
5320 51 931-1 5320z 512 23 
5320 51 932-1 5320z 512 29 
5320 52 111 5320z 516 35 
5320 52 200 5320Z 520 
5320 52 211 5320Z 520 36 
5320 52 214 5320Z 520 37 
5320 52 270 5320Z 520 39 
5320 52 290 5320Z 520 15 
5320 52 294 5320Z 520 13 
5320 52 410-1 5320Z 540 821 
5320 52 410-1 5320Z 542 82 
5320 52 414 15320Z 540 87 

- 13- 



AIS ffri # 	 I 
PART NUMBER INDEX 

.±5 	g■In 	# 	-' 
PART NUMBER 

- >3>#241  
SECTION No 

No 

5320 52 414 5320z 542 88 
5320 52 420 5320z 540 78 
5320 52 420 5320z 542 78 
5320 52 531 5320z 518 37 
5320 52 533 5320z 518 44 
5320 52 534 5320z 518 49 
5320 52 541 5320z 518 43 
5320 52 542 5320z 518 48 
5320 53 100-1 5320z 530 
5320 53 130 5320z 530 
5320 53 133-1 5320z 530 17 
5320 53 211 5320z 530 51 
5320 53 240-1 5320z 530 39 
5320 53 310 5320z 535 
5320 53 320 5320z 535 8 
5320 53 332-1 5320z 535 12 
5320 53 338 5320z 535 5 
5320 53 341 5320z 535 21 
5320 53 350 5320z 535 20 
5320 54 111-2 5320z 540 37 
5320 54 511 5320z 540 35 
5320 54 511 5320z 542 35 
5320 54 620 5320z 540 49 
5320 54 653-1 5320z 540 65 
5320 54 656-2 5320z 540 67 
5320 54 656-2 5320z 542 67 
5320 54 657 5320z 540 63 
5320 54 658 5320z 540 48 
5320 54 659 5320z 540 64 
5320 54 661 5320z 540 52 
5320 54 683-1 5320z 540 77 
5320 54 683-1 5320z 542 77 
5320 54 721 5320z 542 37 
5320 54 730 5320z 542 49 
5320 54 733-1 5320z 542 65 
5320 54 734 5320z 542 63 
5320 54 735 5320z 542 48 
5320 54 736 5320z 542 52 
5320 54 740 5320z 542 56 
5320 54 742 5320z 542 69 
5320 54 743 5320z 542 58 
5320 54 744 5320z 542 51 
5320 54 745 5320z 542 55 
5320 54 750 5320z 542 53 
5320 54 753 5320z 542 41 
5320 54 760 5320z 542 19 
5320 61 121 5320G 612 58 
5320 61 122 5320G 612 59 
5320 61 210 5320G 618 27 
5320 61 224 5320G 618 21 
5320 61 225 5320G 618 4 
5320 61 226 5320G 618 29 
5320 61 230-1 5320G 618 3 
5320 61 241-1 5320G 618 2 
5320 61 242-1 5320G 618 20 
5320 61 244-1 5320G 618 17 
5320 61 411 5320G 612 64 
5320 61 610 5320G 618 
5320 61 611 5320G 618 25 
5320 61 612 5320G 618 43 
5320 61 616 5320Z 360 57 
5320 61 617 5320Z 360 63 

PART NUMBER SECTION No. 
No. 

5320 61 801 5320G 618 44 
5320 65 200-1 5320G 652 
5320 65 211-2 5320G 652 7 
5320 65 212 5320G 652 9 
5320 65 213 5320G 652 5 
5320 71 010 5320G 700 47 
5320 71 020-1 	5320G 700 49 
5320 71 040 	5320G 700 24 
5320 71 050 	5320G 700 24 
5320 72 010 5320G 700 23 
5320 72 011 5320G 700 23 
5320 72 022 5320G 700 9 
5320 72 023 5320G 700 7 
5320 72 027-1 5320G 700 56 
5320 72 028-1 5320G 700 7 
5320 72 030 5320G 700 45 
5320 72 031 5320G 700 45 
5320 72 040-1 5320G 700 44 
5320 72 050-1 5320G 700 29 
5320 72 060 5320G 700 51 
5320 73 060 5320G 700 40 
5320 74 010-2 5320G 700 17 
5320 74 020 5320G 700 43 
5320 74 031 5320G 700 38 
5320 74 032 5320G 700 38 
5320 74 033-2 5320G 700 36 
5320 74 034-2 5320G 700 36 
5320 74 065 5320G 700 34 
5320 75 111-3 5320G 750 43 
5320 75 112-1 5320G 750 48 
5320 75 113 5320z 751 43 
5320 75 211-1 5320G 750 34 
5320 75 211-1 5320z 751 34 
5320 75 441-1 5320G 750 8 
5320 75 441-1 53202 751 8 
5320 75 451-4 5320G 750 5 
5320 75 451-4 5320z 751 5 
5320 75 452-2 5320z 518 3 
5320 75 453 5320z 518 5 
5320 75 460 5320z 518 10 
5320 75 470 	5320z 518 19 
5320 76 051 	5320G 750 17 
5320 84 100 	5320z 410 
5320 84 111 	53202 410 39 
5320 86 310 53202 880 40 
5320 86 320-1 5320z 880 	17 
5320 86 411 5320z 880 	21 
5320 86 412 5320z 880 	50 
5320 86 414 	I 5320z 880 	27 
5320 87 211 	5320z 871 	1 
5320 87 217-1 	5320z 860 	37 
5320 89 520-1 	• 5320z 896 	3 
5320 89 530-1 	5320z 896 	3 
5320 89 540-3 	5320z 896 	18 
5320 89 611 	5320z 896 	16 
5320 89 614-1 	5320Z 896 	14 
5320 89 618 	5320Z 896. 	11 
5320 89 633 	5320Z 518J 	6 
5320 89 642 	5320Z 896, 	22 
5320 89 648 	5320Z 896J 	17 
5321 29 220-1 	j 53202 892; 	16 
5321 74 031 	5320G 700i 	38 

- 14- 



IMS 	A:14 
PART NUMBER INDEX 

PART NUMBER SECTION No 
No 

5321 74 034-1 5320G 700 36 
5321 74 041 5320G 700 37 
5321 74 044-1 5320G 700 36 
5321 74 047 5320G 700 36 
5321 74 074 5320G 700 60 
5321 75 521 5320G 750 52 
5321 75 522 	• 5320G 750 55 
5322 22 411 5320z 542 13 
5322 22 411Z 5320z •542 
5322 52 250 5320Z 542 9 
5322 52 250z 5320z 542 
5322 52 260 5320z 542 25 
5322 52 260z 5320Z 542 
5322 89 540 5320Z 896 18 
5326 61 210 5320G 618 27 
5326 61 224 5320G 618 21 
5326 61 225 5320G 618 4 
5326 71 040 5320G 700•  24 
5326 72 025 5320G 700 56 
5326 72 030 5320G 700 45 
5326 74 010-2 5320G 700 17 
5326 74 031-3 5320G 700 36 
5326 74 032-3 5320G 700 36 
5326 74 033-1 5320G 700 37 
5326 74 034-3 5320G 700 36 
5326 74 035-3 5320G 700 36 
5326 74 040 5320G 700 37 
5326 86 310 5320z 880 40 
5326 86 320-1 5320z 880 17 
5330 22 221 5320Z 210 69 
5330 22 221 5320z 220 54 
5330 51 020 5320G 510 6 
5330 51 033 5320G 510 77 
5330 51 041 5320G 510 12 
5330 51 041z 5320G 510 
5330 51 132 5320G 510 39 
5330 51 136 5320G 510 52 
5330 51 140 5320G 510 53 
5330 51 140Z 5320G 510 
5330 51 142 5320G 510 70 
5330 51 563 5320Z 518 41 
5330 51 564 5320Z 518 42 
5330 51 565 5320Z 518 46 
5330 51 566 5320z 518 31 
5330 51 600-3 5320z 518 
5330 51 620-2 5320z 518 
5330 51 621-1 5320z 518 32 
5330 53 110-2 5320Z 530 32 
5330 53 110z-2 5320z 530 
5330 53 120-2 5320z 530 40 
5330 53 120Z-2 5320z 530 
5340 24 122 5320Z 240 70 
5340 24 122 5320z 242 63 
5340 51 012-2 5320G 510 75 
5340 51 013-2 5320G 510 76 
5340 51 014 5320G 510 1 
5340 51 040-1 5320G 510 78 
5340 51 043-2 5320G 510 79 
5340 51 044-2 5320G 510 80 
5340 51 053 5320G 510 30 
5340 51 060 5320G 510 26 
5340 51 060z 5320G 510 

PART NUMBER 	SECTION No. 
, 	No 

5340 	51 080 	5320G 510 
5340 	51 093-1 	5320G 510•  93 
5340 	51 094 	5320G 510 94 
5346 	51 080 	5320G 510 
5430 	83 100 	5320z 650 
5430 	83 111-1 	5320z 650 23 
5430 	83 115-1 	5320z 650 24 
5430 	83 213-1 	5320z 650 25 
5430 	83 214-1 	5320z 650 26 
5430 	83 215-1 	5320z 650 27 
5430 	83 216-1 	5320z 650 28 
5430 	83 217 	5320z 650 29 
5430 	83 218 5320z 650 30 
5522 	45 126 5320z 870 48 
5522 	45 126 5320z 871 48 
90100 5320z 250 23 
90101 5320z 170 3 
90102 5320z 170 3 
90103 5320z 250 33 
90104 5320z 250 33 
90164 5320G 750 56 
90200 5320G 510 44 
90200 5320z 360 6 
90200 5320z 410 10 
90200 5320z 520 19 
90200 5320z 522 4 
90201 5320z 530 20 
90202 5320Z 360 21 
90203 5320z 522 17 
90203 5320z 872 5 
90204 5320z 516 22 
90205 5320z 516 12 
90206 5320Z 250 34 
90206 5320z 516 46 
90207 5320z 250 4 
90207 5320z 260 28 
90207 5320z 870 23 
90207 5320z 871 23 
90208 5320z 240 8 
90208 5320z 242 8 
90209 5320Z 230 23 
90209 5320Z 540 42 
90209 5320Z 542 42 
90210 5320z 230 20 
90210 5320z 540 32 
90210 5320z 542 32 
90211 5320G 890 13 
90220 5320Z 250 31 
90230 5320Z 512 46 
90242 5320G 890 25 
90247 5320Z 250 69 
90308 5320z 250 50 
90315 5320z 870 4 
90315 5320z 871 4 
90331 5320G 510 71 
90352 5320z 360 40 
90371 5320G 510 97 
90400 5320G 3701 	77 
90401 5320z 516 7 
90408 5320Z 650 31 
90437 5320G 510 91 
90500 5320z 330 51 

- 15- 



r?n 
PART NUMBER INDEX 

No
PART NUMBER 	SECTION No 

90502 	 5320Z 	170 	31 
90584 	 5320G 	510 	90 
90600 	 5320Z 	330 	52 
90601 	 , 5320Z 	512 	20 
90601 	 5320Z 	518 28 
90603 	 5320G 	890 54 
90603 	 5320Z 	320 73 
90607 	 5320Z 	892 18 
90610 	 5320G 	514 34 
90627 5320G 	510 72 
90628 5320Z 	250 43 
90628 5320Z 	380 54 
90630 5320Z 	894 25 
90640 5320Z 	210 20 
90640 5320Z 	220 28 
90642 5320Z 	210 60 
90642 5320Z 	220 9 
90643 5320G 	612 12 
90643 5320G 	700 61 
90643 5320G 	750 59 
90643 5320Z 	610 12 
90643 5320Z 	611 12 
90643 5320Z 	614 12 
90644 5320Z 	210 46 
90644 5320Z 	880 2 
90651 5320G 	700 20 
90651 5320Z 	752 13 
90651 5320Z 	896 35 
90653 5320Z 	360 64 
90680 5320G 	618 35 
90680 5320G 680 8 
90690 5320Z 	260 44 
90700 5320Z 	210 11 
90700 5320Z 	220 18 
90701 5320G 	514 32 
90703 5320Z 	518 47 
90710 5320Z 	260 45 
90711 5320Z 	210 16 
90711 5320Z 	220 12 
90720 5320Z 	220 5 
90721 5320Z 	220 4 
90730 5320Z 	240 19 
90730 5320Z 	242 19 
90730 5320Z 	380 11 
90740 5320G 	514 8 
90740 5320G 	750 2 
90740 	• 5320Z 	518 34 
90740 5320Z 	751 2 
90740 53202 	896 12 
90752 5320G 	510 8 
90752 5320G 	514 4 
90752 5320G 	890 34 
90752 5320Z 	516 44 
90752 5320Z 	522 39 
90752 5320Z 	530 28 
90752 5320Z 	540 83 
90752 5320Z 	542 83 
90758 5320Z 	380 59 
90758 5320Z 	520 24 
90760 5320G 700 35 
90770 5320Z 	880 37 
90800 5320G 	370 60 

No. 
PART NUMBER 	, 	SECTION No. 

90801 	 5320Z 	880 	43 
90802 	 15320Z 	894 	1 
90804 	 5320Z 	320 	31 
90810 	 15320G 	700 	3 
90810 	 5320Z 	752 	15 
90810 	 5320Z 	896 	34 
90811 	 5320G 	700 	5 
90813 	 5320Z 	360 	67 
90836 5320Z 	880 	24 
90852 5320Z 	320 	32 
90853 5320Z 	872 	25 
90856 5320G 370 	62 
90856 5320Z 	880 	28 
90900 5320Z 	250 	9 
91000 5320Z 	350 7 
91100-1 5320Z 	170 48 
91150 5320Z 	170 32 
91200 5320Z 	170 	12 
91211 5320Z 	170 	16 
91211 5320Z 	330 	39 
91211 5320Z 	860 	46 
91212 5320Z 	170 	11 
91213 5320Z 	170 	64 
91213 5320Z 	330 	43 
91220 	 . 53202 	170 	15 
91220 5320Z 	860 	48 
91222 5320Z 	170 	10 
91225 5320Z 	330 	44 
91226 5320Z 	170 	17 
91228 5320Z 	170 	36 
91231 5320Z 	170 	44 
91232 5320Z 	170 	13 
91233 5320Z 	170 	7 
91234 5320Z 	170 35 
91236 5320Z 	170 46 
91237 5320Z 	170 45 
91240 5320Z 	170 8 
91 241 -1 5320Z 	170, 	62 
91250 5320Z 	260 	7 
91250 5320Z 	360 	47 
91250 5320Z 	410 27 
91250 5320Z 	516 52 
91250 5320Z 	522 1  23 
91250 5320Z 	550 8 
91250 5320Z 	870 39 
91250 5320Z 	871 39 
91251 5320Z 	170 29 
91254 5320Z 	512 11 
91254 5320Z 	518 25 
91254 5320Z 	535 14 
91301 5320G 	750 53 
91301 5320Z 	896 8 
91350 5320Z 	880 36 
91400 5320Z 	650 	4 
91401 5320Z 	650 	5 
91402 5320Z 	650 6 
91420 5320Z 650 7 
91421 5320Z 	650 8 
91422 5320Z 	650 9 
91423 5320Z 650 10 
91430 5320Z 650 12 
91431 5320Z 650 13 

--- 16- 



1413 142ri 	 M 51 
PART NUMBER INDEX 

PART NUMBER 
' 	3›#-`4- 

SECTION No. 
No 

91442 5320z 	650 21 
91531 5320z 	650 33 
91532 5320z 	650 22 
91551 5320G 	680 25 
91814 5320z 	170 24 
91838 5320z 	860 47 
95110 5320z 	250 59 
95110 5320z 	550 14 
95111 5320z 	860 22 
95115 5320Z 	250 62 
95115 5320z 	550 18 
95115 5320z 	860 19 
95118 5320z 	210 42 
95140 5320G 	612 17 
95140 5320z 	610 17 
95140 5320z 	611 17 
95140 5320z 	614 17 
951 41 5320G 	612 34 
95141 5320z 	610 34 
95141 5320z 	611 34 
951 41 5320z 	614 34 
95143 5320G 	612 14 
95143 5320z 	610 14 
95143 5320z 	611 14 
95143 5320z 	614 14 
95145 5320G 	612 54 
95145 5320z 	896 46 
95146 5320G 	700 58 
95150 5320G 	612 44 
95150 5320z 	610 44 
95150 5320z 	611 44 
95150 5320z 	614 44 
95150 5320z 	860 24 
951 51 5320G 	612 41 
95151 5320z 	610 41 
95151 5320z 	611 41 
951 51 5320z 	614 41 
95152 5320G 	612 43 
95152 5320z 	610 43 
95152 5320z 	611 43 
95152 5320z 	614 43 
95171 5320G 	612 8 
95171 5320z 	610 8 
95171 5320z 	614 8 
95172 5320G 	612 1 
95172 5320z 	610 1 
95172 5320z 	611 1 
95172 5320z 	614 1 
95173 5320G 	612 2 
95173 5320z 	610 2 
95173 5320z 	611 2 
95173 5320z 	614 2 
95211 5320z 	295 10 
95223 5320G 	612 18 
95223 5320z 	610 18 
95223 5320z 	611 18 
95223 5320Z 	614 18 
95241 5320G 	612 15 
95241 5320z 	610 15 
95241 5320z 	611 15 
95241 5320z 	614 15 
95242 5320G 	612 37 

PART NUMBER SECTION No. 
No. 

95242 5320z 	610 37 
95242 5320z 	611 37 
95242 5320z 	614 37 
95250 5320G 	612 16 
95250 5320z 	610 16 
95250 5320z 	611 16 
95250 5320z 	614 16 
95338 5320G 	750 46 
95338 5320z 	860 33 
96010 5320z 	650 14 
96519 5320G 	612 63 
97018 5320z 	120 32 
97018 5320z 	170 28 
97020 5320z 	120 32 
97020 5320Z 	170 28 
97051 5320z 	170 28 
97052 5320z 	120 32 
97093 5320z 	120 35 
97093 5320z 	170 65 
97160 5320G 	612 22 
97160 5320z 	610 22 
97160 5320z 	611 22 
97160 5320z 	614 22 
97190 5320G 	612 27 
97190 5320z 	610 27 
97190 5320z 	611 27 
97190 5320z 	614 27 
97206 5320G 	612 22 
97303 5320G 	750 27 
97303 5320z 	751 27 
97313 5320Z 	210 44 
97313 5320z 	880 4 
97381 5320Z 	880 13 
97400 5320G 	612 9 
97400 5320z 	610 9 
97400 5320z 	611 9 
97400 5320z 	614 9 
97403 5320G 	612 31 
97403 5320z 	610 31 
97403 5320z 	611 31 
97423 5320G 	618 22 
97500 5320z 	260 3 
97528 5320Z 	260 16 
97608 5320z 	380 57 
97617 5320z 	380 57 
97618 5320z 	380 57 
97633 5320z 	250 40. 
97685 5320G 	612 51 
97713 5320G 	612 53 
97717 5320z 	614 47 
97729-1 5320G 	612 48 
97825 5320z 	240 66 
97825 5320z 	242 58 
97942 5320G 	612 24 
97942 5320z 	610 24 
97942 5320z 	611 24 
97942 5320Z 	614 24 
98116-2 5320G 	618 8 
98132-2 5320G 	618 
98135-1 5320G 	612 45 
98135-1 5320Z 	610 45 
98135-1 5320z 	611 45 

--- 17- 



fil3 	# 	91 
PART NUMBER INDEX 

% 	IPn 	# 	*' 
PART NUMBER 

-:›3›#-§'• 
SECTION No 

No 

98135-1 5320Z 	614 45 
98189 5320G 630 3 
98190 5320G 	630 3 
98191 5320G 	630 3 
98192 5320G 	630 3 
98302 5320z 	610 35 
98302 5320Z 	611 35 
98303 5320G 	612 36 
98304 5320Z 	610 36 
98304 5320z 	611 36 
98304 5320Z 	614 36 
98336 5320z 	614 35 
98378 5320G 	612 19 
98378 5320z 	610 19 
98378 5320z 	611 19 
98378 5320Z 	614 19 
98379 5320G 	612 33 
98379 5320z 	610 33 
98379 5320Z 	611 33 
98379 5320z 	614 33 
98380 5320G 	612 32 
98380 5320Z 	610 32 
98380 5320z 	611 32 
98380 5320Z 	614 32 
98500 5320G 	612 40 
98500 5320Z 	610 40 
98500 5320Z 	611 40 
98500 5320Z 	614 40 
98501 5320Z 	210 38 
98501 5320Z 	880 12 
98514 5320G 	612 39 
98514 5320z 	610 39 
98514 5320z 	611 39 
98514 5320z 	614 39 
98517 5320G 	612 11 
98517 5320Z 	610 11 
98517 5320Z 	611 11 
98517 5320Z 	614 11 
98804 5320G 	700 54 
98804 5320Z 	896 45 
98809 5320G 	612 42 
98809 5320Z 	610 42 
98809 5320Z 	611 42 
98809 5320z 	614 42 
98872 5320G 	612 38 
98872 5320z 	610 38 
98872 5320Z 	611 38 
98872 5320z 	614 38 
98895 5320G 	612 65 
98897 5320G 	612 62 
99766 5320G 	612 50 
99766 5320z 	610 46 
99766 5320z 	611 46 
99766 5320Z 	614 48 
99770 5320Z 	120 36 
99770 5320z 	170 66 
99939 5320G 700 57 
99957 5320G 630 13 

PART NUMBER No. 
SECTION No. 

- 18 




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202

